e
BOMBARDIER
.. ®

Catalogue de pieces
Parts catalog

MUSKEG.

CARRIER DIESEL

Lithographié au Canada 180 1111 00

Litho’d in Canada






| Catalogue de piéces
Parts catalog

| carriER DIESEL

Lithographié au Canada 180 1111 00
Litho'd in Canada



INFORMATION GENERALE/GENERAL INFORMATION

Bombardier tractors and implements are de-

signed and built for maximun performance and long
life. All service parts are manufactured with the same
care and precision exercised in the production of our
machines.

INSTRUCTIONS FOR ORDERING BOMBARDIER
PARTS:

1 — The illustrations in this parts manual show the
typical construction of the different assemblies
and, in some cases, may not show the exact
parts. However, they represent parts which have
the same or a similar function.

2 — Always order by part number and description
as shown in this manual.

3 — Do not order by illustration reference number.

4 — State specifically how many parts or assemblies
are desired.

S — Do not order pairs or sets.

6 — When complete assemblies are ordered, it is not
necessary to list the parts that make up the
assembly; give only assembly number.

7 — Order genuine parts.

8 — Give model, serial and identification numbers
found on identification plate of your vehicle.

9 — Be sure numbers are complete and include the
prefix and suffix, if any.

10 — For parts such as bolts, nuts, washers and

cotter-pins, check if they’re not sold by mini-
mun quantity of 5, 10, 15, ... etc. ...

11 — It is standard procedure to determine the left
and the right hand side of the machine while
sitting in the operator’s seat.

Bombardier is always there to serve you.

Les tracteurs Bombardier et leurs accessoires
sont congus et fabriqués pour fournir un rendement
maximun et conserver une longue durée. Toutes les
piéces de rechange sont usinées avec le méme soin et
la méme précision appliqués & la fabrication de nos
véhicules.

INSTRUCTIONS POUR COMMANDER LES PIECES
DE RECHANGE BOMBARDIER:

1 — Les photo-montages de ce catalogue de piéces
illustrent la construction caractéristique des
différents assemblages et peuvent dans certains
cas ne pas reproduire les piéces exactement.
Ils représentent cependant des piéces qui pos-
sédent une fonction identique ou similaire.

2 — Commandez toujours vos piéces selon le numé-
ro et la description donnés dans ce catalogue.

3 — Ne commandez pas d’aprés le numéro de réfé-
rence 3 l'illustration.

4 — Indiquez précisément le nombre de piéces ou
d’ensembles désirés.

5 — Ne commandez pas par paires ou assortiments.

6 — Lorsque vous commandez des ensembles com-
plets, il n’est pas nécessaire d’énumérer les
piéces qui les composent; indiquez seulement
le numéro de I’ensemble.

7 — Commandez des piéces d’origine.

8 — Indiquez le modeéle, les numéros de série et
d’identification qui se trouvent sur la plaque
d’identité de votre véhicule.

9 — Assurez-vous que les numéros sont complets et
incluent le préfixe et le suffixe, s’il y a lieu.

10 — Pour les pi¢ces comme les boulons, écrous,
rondelles et goupilles, vérifiez si elles ne se
vendent pas par quantité minimun de 5, 10, 15,
... etc. ..

11 — Le coté gauche et le coté droit du véhicule est

généralement déterminé par rapport 4 la posi-
tion normale de I'opérateur sur le siége.

Bombardier est toujours 4 votre disposition.

GENERAL INFORMATION GENERALE 1

05/84



INDEX/ INDEX

SECTION DESCRIPTION

General information 1 {nformation générale/genera! Information
General Information 2 i ndex/ 1 ndex

General Information 3 Symbole hydraulique/hydraulic symbol
Section 00 Cheni | le/track

Section Ol Commande/drive

Section 02 Roue/Whee |

Section 03 Suspension/suspension

Section 04 Bofte de vitesses/+ransmission
Section 06 Direction/steering

Section 07 Frein/brake

Section 08 Differentiel/differential

Section 09 Embrayage/ciutch

Sectlon 10 Accélérateur/throttie

Section 11 Arbre de commande/propeller shaf+t
Section 12 Moteur/engine

Section 13 Carburant/fuel

Section 14 Echappemen+/exhausf

Section 15 Systéme &lectrique/electrical
Sectlion 16 Refroldissement/cooling

Section 17 Carrosserie/body

Section 23 Réducteur de vitesse/speed reducer
Section 23 Boftier de transfert/transfer case
Section 24 Treull/winch

Section 26 Hydraulfque/hydraullic

Section 30 Prise de force/P.T.0.
Miscelianeous 1 Outit & décalque/tool & decal
{MPORTANT {MPORTANT

Pour les véhicules Muskeg carrier For Muskeg carrier diesel vehicles
diesel a partir du numéro de série from serial number 32184 0471
32184 0471 jusqu'a revision. up to revision.

GENERAL INFORMATION GENERALE 2 05/84



SYMBOLE HYDRAULIQUE/HYDRAULIC SYMBOL

MAIN OR WORKING LINE
CONDUIT PRINCIPAL OU DE COMMANDE

1 o
(FEMALE) H.P HOSE  (MALE)
(FEMELLE) CONDUIT H.P  (MALE)
'''''' RETURN HOSE
CONDUIT DE RETOUR

CYLINDER
CYLINDRE

—O—

CHECK VALVE

,@,

MOTOR OR ROTOR
RETE
MOTEUR OU ROTOR SOUPAPE  DE SU

of

MECHANICAL ACTUATOR OR CONTROL LEVER
COMMANDE MECANIQUE OU LEVIER DE COMMANDE

PILOT LINE
CONDUIT DE DERIVATION

" ENCLOSURE OUTLINE
CONTOUR

O
-0

INLET 'HOSE
CONDUIT DADMISSION

MOTEUR

9

PUMP STRAINER OR FILTER

POMPE EPURATEUR OU FILTRE
S~—
P
RESTRICTOR
TANK
RESTRICTION RESERVOIR
1
H L
T

OPEN CENTER (FLOAT' (VALVE POSITION] CLOSED CENTER (VALVE POSITION)
CENTRE OUVERT  (FLOTTANT)

CENTRE FERME
(POSITION DE LA VALVE)

r—=

(POSITION DE LA VALVE)

I X -

1l

X

1
wi

4 WAYS - 3 POSITIONS (VALVE)
4 OUVERTURES- 3 POSITIONS (VALVE)

< Y

ELBOW 90° ELBOW 45° TEE TEE (MOF)
(MALE) (MALE) (MALE)

COUDE 90° COUDE 45° TE (MALE) TEM B P

(MALE) (MALE)

ELBOW 90° ELBOW 45° SWIVEL ADAPTER
(M&F) (MBF) ELBOW 45° (MALE)

COUDE 90°  COUDE 45°  COUDE 45° RACCORD
(M & F) (M8 F) A EMERILLON (MALE)

S S

LINE JOINT HOSE “0" RING
CROSSING CLAMP
CROISEMENT JOINT COLLIER RONDELLE
DE CONDUITS DE BOYAU

4 WAYS- 4 POSITIONS (VALVE)
4 OUVERTURES - 4 POSITIONS (VALVE)

=

RELIEF VALVE
SOUPAPE DE SURETE

<> K N N T

ELBOW 90° STREET SERVICE TEE
ELBOW 90° TEE
COUDE 90° COUDE 90° TE DOE TE

COMBINE BRANCHEMENT

b N > -

ELBOW 48 ° STREET PLUG REDUCING
ELBOW 45° BUSHING
COUDE 45° COUDE 48° BOUCHON MANCHON DE
COMBINE REDUCTION
& - ¢ -
[WE]
DRAIN RETURN  PRESSURE NIPPLE PIPE
CoCK TO TANK GAUGE
ROBINET RETOUR AU MANOMETRE RACCORD CONDUIT

DE VIDANGE RESERVOIR DE PRESSION

GENERAL INFORMATION GENERALE 3

05/84






{ENILLE / TRACK

?

SECTION 00/1 05/84



CHEN{LLE/TRACK

NO REF
REF. NO.

NO PIECE
PART NO.

680
600
600
600
600
360

387
301

600

1131 00
0254 00
0253 00
0176 00
0177 00
8005 00

2028 00
6156 00

0021 00

DESCRIPT{ON OTE
oTY

Chenllle (complete)/track ass'yeeocoecscossccacscscsssscaceaasonssssss?
Courroie (c6t8)/side +rack bel+tececccassscacscsasasscoscsscascssssossol
Courrole (centre)/center track belteccccoscescecasccscccsscscososssosl
Traverse/cross |inkeseccsocoscscccocsscsscccsnccscssssocoscsscocccsal 3D
Garde=chenilie/double track guardscessscsescsscsscoscossscescscccsal36
Boulon (1/2%" NoFe x 1 3/8" L. gre5)/

bolt (1/2" NeFo % 1 3/8" Le gre 5 BoPs)osocsscscscscsscansccssssssnsel/92
Ecrou (1/2" NoF.)/eslok nut (1/2" NeFedeseseososcssscssssescssscsas8l6
Boulon (1/2" NoFe x 2" L. gr. 8 joint/

screw (1/2" NoFo x 2" Lo gre8) JoIntecocesssccsccscccoscoccoscoscoseld
Contre=plaque/cleatecssccecosscocscccssosscoscosavoseocaconsssnosnoldll

SECTION 00/2

NKR/I/A



COMMANDE / DRIVE

SECTION 01/1

05/84

s



COMMANDE /DRI VE

NO REF
REF. NO.

N -

16

17

18

19
20
21
22
23

24
25
25
26
27
28
29

30
31
32

NO PIECE
PART NO.

105
106

627
106
601
114
627
399
301
387
601
601
300

670
301

601
627
627

601
106
371
381
371

601
601
601
408
670
601
305

387
607
309

4026
0037

0008
3023
0072
0328
0010
2007
7003
2024
0070
0069
90 81

0137
6091

0160

0026

0013

0043
0004
9010
2024
8002

0040
0146
0147
2001
0110
0044
2000

2028
0179
8011

00
00

00
00
00
00
00
00
00
00
00
00
00

00
00

00

00

00

00
00
00
00
00

00
00
00
00
00
00
00

00
00
00

DESCRIPTION OTE

Roulement/drive axie bearingssssccscsocceccocsocoscocsccsescscsooossal
Joint torique (5" x 4 3/4% x 1/8%)/

MOW ing (5% x & 3/8" X 1/8") eceeccccscoacscsscssncasssscsscsssssssssd
Adapteur/sprocket seal adaptercececescsccscscscscsassscscsscescscosssot
Rondelle d'étanchei+e/0ll $6alescecsscscsoccosssssssssscscssssssscscsl
Disque/Inner seal retalnereesscsecosscoscsssvossccosossssasssscsasocaccd
Ronde! le d'étanchéi+d/dust se@lecoesccssacsscsscscoscosasscscsccosoocst
Disque/outer seal retalnerecccscscccosscsssscscocsscscscssccscococasal
Rondelle de sireté (1/4")/lockwasher (1/4")cccccoscacsscccosscacscseld
Boulon (1/4% NoFe x 1"L. gre8)/bolt (1/4" NoFa 3 1" Le greBlecceccss24
Ecrou (3/8" NoFo)/nut (3/8" NeFe)deoesscosessassccsssacscscsssoscsssstO
Disque/drive axle hub fiang@ccocsccoseccssaccscossacocescoscscaoccsaod
Manchon/s1eeveeecocscscsnoscscsssssccosscossossccscoccscssascoscocssol
Boulon (3/8" NoFe % 3/4" Lo gre5)/

bolt (3/8% NoFo % 3/4" Lo gre5)ecccscecscoscacscsscccecccsecoosssosocsocl
Barbotin (4% d'épaisseur)/Sprocket (4% thick)escesssesessecscesccssscd
Boulon (3/8" NoFo x 3" Lo greB)/

bolt €3/8% NeFe X 3" Lo greBleccscscccsccccsscsccecsscccssocseonssss)
Moyeu & carter (avec manchon 601 00639 00)/

hub & housing ass'y (w/sleeve 601 0069 00)ceoccccsccossoccsccsnscssso?
Essteu (pour tige flletée 627 0013 00}/

driven axle (for axle pull rod 627 0013 00)cocsescccoccssscssscosoncol
Tige filetée (pour essleu 627 0026 00}/

axle pull rod (for driven axle 627 0026 00)ecsoccseccavoscsocoscassso?
Support/axlie pull rod supportscececscosesccescoscscssssoosssccsscoscsl
Rondelle d'étanchéitd/pul!l rod support se@leccscsssscacsssscssscassan?
Anneau fermolr/snap ringessccscscscecsassscccsscssssesonoscseacsscosol
Ecrou (3/8" NoFo)/nut 3/8" NeFodeococcososcscassscsoacassscnsccanscee?
Goupltlie (3/32" dla. x 3/4"™ L.)/

cotter pin (3/32% dlae X 3/4" Le)eossococscscsccooccsscosoocnsccscososl
Anneau de bliocage/axle bearing l10Ckescsscecseceasssesscncssssssssosassl
Support (droite)/ axle end bracket (ReHedoecsssesessccssssssscosscssnl
Support (gauche)/axle end bracket (LeHe)ocaovcescsscsscscscoosccsacacal
Gralsseur a presslion/grease fi+1tIngecccccccsssccsccscccscescsssoscsce?
Joint d'&tanchéité/axle end bracket gasketecccscssscesccsscssscssesss?
Chapeau/axle end bracket capeecscccsssessscsssoocscccsoscecocscaosooos?
Boulon {(1/4" NoFa x 1/2% L. gre5)/

bolt (174" NeFo x 1/2% Lo gre5)ecccsccsscocsccccsoscascccescccssosani?
Ecrou (1729 NoFa)/nut 1/2" NeFodeoosscosoososessosccsssssscsccossosssl
Doullle/bushingecssccscocsssoossacosaccssocasconsaccoocoossosossscsssol
Boulon (1/2"™ NoFe x 1 3/4" L. gr.8)/

bolt (1/2" NeFe % 1 3/4% Lo groB BoPodececcessccscsscscccssssscsscssal

SECTION 01/2

05/84



JMMANDE / DRIVE

SECTION 01/3

05/84




COMMANDE /DR1IVE

NO REF
REF. NO.

U & N -

~ >

10
11

12
i3
14
15
16
17

NO PIECE
PART NO.

627
103
37
627
114

105
627
300

627
389
370

670
627
399
103
627
114

0039
9014
9011
0033
0255

4026
0029
9001

0030
8102
9019

2701
0022
8007
9014
0034
108

00
00
00
00
00

00
00
00

00
00
00

00
00
00
00
00
00

DESCRIPT{ON OTE
oTY

Essieu de commande/drive axi@ececocccscsccecsscccococcecoosscecscsssssssld
Joint d'étanch8ita/gasketecssccscoscoccnnossceosccsoocossssconssscsssl
Anneau fermoir/snap ringeeccccsccsoscscccscosccccssoscoscscesosscssscnse?
Boftier (réduction finale)/final drive CasScsscssssesccssoscsscccsocss?
Cheviile (5/16" dia. x 1 1/4" L.)/

dowel pin (5/16™ dias x 1 1/4"™ Lo )ecceceesscscsccsesosasscssoncssosod
Roulement/final drive bearingeeccecccccscccscscccososcsosscesscscsoscll
Engrenage/drive gearssecccccsscoscossccosccsososccncesseonscescocsscss
Boulon (1/4" N.Fe. x 3/4" L. gre5)/

bolt (1/4" NoFe x 3/4™ Lo gre5 BePo)eccscccocccscocoscoscacscosasasaal?
Engrenage/drive geareeccccscccaceeooc0s6000000060006000000000006060000s2
Ecrou (7/16" NeFo)/hex nut (7/16" NeFe)eoeocscascasssccocccoscocssssl?
GouJon fileté (7/16" NoF. x 4 9/16" L. gr.8)/

stud (7/16" NoFe x 4 9/16"Ls gr 8)ccccsccccssccscsosoccoscsconascssssciD
Jont dfétanchdi+é/cap gasketesecssecoocssscssscccsccsssssssssscossnsel
Couvercie/CoOVEreosscsccsocsssasosooooocaccesosesoseeoecesososeassosssd
Rondelle de siireté (1/4%)/lockwasher (1/4")ccscecossccccosssssssscnel?
Joint d'étanché1+6/gasketecescccsessccsssscsssccsssccasssssososassscol
Couvercle/coversessesesossessnceccscocossscesscsscnscososcscosocaceaosd
Cheville (1/2" diae. x 1 1/2" L.)/

dowel pin (1/2" diae x 1 1/2" Le)occecsocsccccsssonccoscssascsscsoooccd

SECTION 01/4

0OR/R4



ROUE / WHEEL

PNEU AVEC CHAMERE A AR
TIRE WITH TUBE

S

PHEU PLEWN 4
SOLID TIRE

e 23

i

SECTION 02/1 05/84



ROUE /WHEEL

NO REF NO PIECE DESCRIPTION oTE
REF. NO.o PART NO. QTY
1=6 681 0328 00 Roue compléte (pneu plein)/wheel ass'y (solid +1re)eccsccccsscccscsAeRe
1 602 0096 00 Roue (avec cuvettes)/wheel (with cups)ecccccccccoscssccscsscscssscsAoRo
2 105 0010 00 Cuvette de roulement/bearing cupseccccccccccocscsscsccsccssosscsassocAsRo
3 670 0227 00 Pneu plein/wheel solid tir@ecccesccscoscocsccccscccccscscsssosscssesAoRoe
4 602 0097 00 Dispositif de retenue/retainercscecccccsccccsccsccccccsccsssccsossosAcRe
5 360 9013 00 Boulon (7/16" NoFe x 1.38" L.)/
serrated bolt (7/16" NeFe X 1e385" Le)ococosossosccsscssosscscossosAoRoe
6 389 9048 00 Ecrou conique (60°)/conical face nut (60°)cecccscecccccsccccscosssachaRe
7=10 681 0335 00 Roue compléte (pneumatique)/whee! ass'y (pneumatic)esesscssscccscsssAcRe
7 602 0051 Of Roue (avec cuvettes)/wheel (with cups)eccccsccscosccoscsccscsssossssAaR
8 105 0010 00 Cuvette de roulement/bearing cupecscsccscccecscsosscocscscscsoscsosAcRo
9 107 0004 00 Chambre 3 alr/wheel tubeeesssccssscscscsssscocscssscssssscssssssssshoRe
10 107 0002 00 Pneu/whee! +1recccccccccccccssccccsscsocssccscscscsscscscsososcccsssAeRo
1 105 0012 00 Cone de roulement/bearing CONBecsscssssscsssssssosssssssesssosscssshoRe
12 371 0062 00 Goupllle (5/32" dias x 1 1/4"™ L.)/
Cotter pin (5/32"™ diae x 1 1/4" Le)eccococscsccscscsccsccssscssososAeRa
13 602 0106 00 Rondelle d'espacement/wheel spacerccsccecccecssccscsscsscscocosssossAaRo
14 602 0025 00 Rondel le/spindle washercecsooscsossssccscscocsscscsscscssssscosonscAcRe
15 389 8006 00 Ecrou (1" N.Se)/spindie nut (1" NeSe)oeccssccoccecsosccssccsssssssaAeRe
16 602 0054 00 Pare=boue/mud excluderscceccsccoscssccsccscccscscsescscssosascscssscAoRoe
17 106 3030 00 Rondelle d'étanchéite (mécanique)/seal (mechanical)ececeseccccocscssAeRe
18 602 0105 00 Rondel le (avec rondelle d'étanchei+é mécanique seulement)/
back=up washer (with mechanical seal only)ecccecccsccccccsccosassscAeRe
19 681 0002 00 Chapeau de moyeu (complet) (avec rondelle d'étanchéité réguliere)/
hub cap ass'y (with regular seal)ecccccccocccscsoscccoccsssoscsscsshAoRoe
20 408 2001 00 Gralsseur a pression (régulier)/
grease fitting (with regular seal)eccsccscscossccscoscescsccssscssoAoRo
21 681 0162 00 Chapeau de moyeu (complet) (avec rondelle d'&tanchéi+é mécanique)/
hub cap ass'y (with mechanical seal)eccccscscscsccccccscscsosesocscAoRo
22 106 0052 00 Joint torique (3" x 2 13/16" x 3/32")/
"O" ring (3" x 2 13/16" X 3/32")ecccccccccccseccscsccecscscsossscocAeRo
*23 108 7149 00 Bouchon (1/4" NePeTe)/plug (1/4"™ NePeTe)esocscocoscscscscscsscsssssAaRe
24 106 0095 00 Joint torique (1 11/16"™ x 1 1/2% x 3/32™)/
"O" ring (1 11/16™ x 1 1/2"™ X 3/32")cccccccccccccescsccscsscssessssheRa
25 106 3061 00 Ronde!le d'étanchéi+é (réguliere)/seal (with regular seal)ececocsscsAdRoe
*Note: Cette piece n'est pas disponible *Note: This part Is not avallable for services

pour le service.

SECTION 02/2

05/84



SUSPENSION / SUSPENSION

36

SECTION 03/1

05/84



SUSPENS {ON/SUSPENS {ON

NO REF

REF.

[0, JNAS IR NER U N }

o ~

10
11
12
13
14
15

16
17
18
19
23
24

25

26
27
28

29
30
31

32
33
34
35

36
37

38
39
40

NO.

NO PIECE
PART NO.

603 0466

114 0327
603 0301
603 0355
603 0418
301 7224

392 0032
389 8041
603 0467

603 0350
603 0348
603 0353
602 0025
389 8006
371 0093

603 0278
603 0342
371 0124
108 2005
106 7011
106 0010

106 0006

603 0349
399 8011
300 9090

603 0466
603 0414
301 7252

392 0035
380 6035
603 0415
301 6257

380 6035
300 8153

392 0028
389 8042
681 0161

00

00
00
00
00
00

00
00
00

00
00
00
00
00
00

00
00
00
00
00
00

00

00
00
00

01
00
00

00
00
00
00

00
00

00
00
00

DESCRIPTION OTE
oTY

Barre de jumelage (avant) (avec manchon amortisseur)/

front spindie tandem (with silent block)ecoccoescsssccccccsscsosccosso?
Manchon amortisseur/sliient blockesesescscoscoccsacoscoscssoccccoscsssel
Rondelie d'espacement/silent block spacercesscsscscccssosssescssescccsl
Axe/spindl@sccccsceconcscossaconscocssccsssscssocssasoscoonscoacossssl
Collter/silent block collarsececcssccosccacscscsososcsosscocccoososssesd
Boulon {5/8" NoFe x 1 3/4" L. gr.8)/

boft (5/8" NeFe x 1 3/4"™ Lo gro8 BoPo)ecsccscoscccccoosccssscnosascelh
Rondelle de siireté (5/8")/lockwasher (5/8")cececcscsccsaccssssscsacclbh
Ecrou (5/8" NuoFo)/hex nut (5/8" NeFedeooscocosssscsscsosscscssssosself
Barre de Jumelage (arriere) (avec manchon amor+tisseur)/

rear spindle tandem (with siient block)esscecscccoocsccssccccososoaccnol

Axe arriere/adje wheel 11nkseecoscscsecosscscsscccoscsssssosacasnssosc’
Cheville d'arrét/wheel 11nk 10Ck PlNscecsscsaccocscosscsccsocosascsss?
Doutlte/bushing (Inner)esecccoscscecscceccescosososssccccsssscsscsscosl
Rondelle/spindie washereecccsceocccescscscesocccssaassncosossscsssccased
Ecrou (1v NeSs)/spindie nut (1" NeSedecsocsscsoscsosossccsseocscoccano?
Gouplille (3/16" dla. x 1 1/2"™ L.)/

cotter pin (3/16" dlae x 1 1/2" Lo)osecssccssscacccscscsscscocscsosoal
Boftler/adjuster houSINGeeccocoscocoscoosoosssssooscscscassoscacssssss?
Cheville/hinge pineoscsccccscssescscscecsscocossesccosscoccasssoscsssal
Goupille (1/4" dla. x 2% Ls)/cotter pin (1/4" diae X 2" Ledosccscsses?
Gralsseur a pression/grease fi++ingeoescocsssosssssssscccsssossccocssal
Culr embouti/adjuster Cupsscececsscccscscccscosccososssossccossscossol
Joint torique (1 3/4% x 1 1/2" x 1/8%)/

O™ ring (1 3/4" x 1 1/2% X 1/8")ccccccsccccccsscocccsocccsccssoscsnscl
Joint torique (2" x 1 3/4% x 1/8")/

"O" ring (2" x 1 3/4" % 1/8%)ccecocscccccoccscsscscsssocscsscsoscososl
Fourche/piston rodecsescsccscscscsscscsscscsccoscosccsccoccnsasosscssl
Rondelle de siireté (3/8")/lockwasher (3/8")ccocccsccssscocccssscocccad
Boulon (3/8" NoFe x 2 3/4" L. gr.5)/

bolt (3/8" NoFo x 2 3/4" Lo gre 5)ececcsccccccsceccscssccascososscsnscol
Essleu porteur/cross shafteseccoccocoscescoscccecssccsccocsccscsssccosnct
Support (droite)/side beam (ReHo)eooooocoscoossscoassccsscesssasscascsl
Boulon (3/4" NeFo x 1 1/2" L. gr. 8)/

bolt (3/4"™ NeFo x 1 1/2" Lo gre8 BePo)oscocsscosscccccscssscssscassosssch
Rondelle de siireté (3/4")/lockwasher (3/4").ccccecscsssosccoscscsscssh
Ecrou (3/4" NoFe)/hex nut (3/4" NoFe)essseessccconcesscssssssscasossed
Support (gauche)/side beam (LeHo)eosocoscscsscoososcssssssscsccoccosal
Boulon (3/4" NeFo x 2" Le gr.8)/

bolt (3/4" NeFo % 2" Lo greBleccsocceccscccccsscssceccssccscosccssssal
Ecrou (3/4" N.F.)/hex nut (3/4" NeFe)eoesssassoscssesscsssssssscassssh
Boufon (1/2" NeFs x 1 1/4" L. gre5)/

bolt (1/2" NeFo x 1 1/4%" Lo gre5)ecccccscsccscsccessccoccossscscscsonllh
Rondelle de slireté (1/2")/lockwasher (1/2")ecccscccscsccssccccscsccelf
Eerou (172" NoFo)/hex nut (1/2" NueFedosecccosoosccscscccssscsossccoslD
Tendeur hydraulique (complet)/

hydraulic track adjuster ass®Yeececcscccccoccscoscsocsccccooscsasanssnl

SECTION 03/2

05/84



BOITE DE VITESSES / TRANSMISSION

%%Es?

r.

05/84

SECTION 04/1



T,

BOITE DE VITESSES/TRANSMISSION

NO REF
REF. NO.

B I TS (N A S

O

11

12
13
14
15
16
17
18
19
20
21

22
23
24

25

26
27
28
29
30
31

NO PIECE
PART NO.

119
119
102
119
119
119
617

660
102
660

119
119
102
119
119
102
119
102
119
119
119
119
119
119

119

119
119
102
119
102
119

1418
1070
2142
1230
1140
1221

1025

4103
2001
4102

1416
1054
2128
1048
1402
2344
1039
2020
1040
1401

1058
1400
1396
1397

1398

1399
1055
2005
1059
2224
1042

00
00
00
00
00
00
00

00
00
00

00
00
00
00
00
00
00
00
00
00
00
00
00
00

00

00
00
00
00
00
00

DESCRIPT{ON OTE
oTY

Tourillon/cover trunnionssecscssoscesscscscccssosscsoscesccsssccsososoond
Bouchon/interiock plugecesseocsccosascssccscconcncoossonscsscassocoocsl
Boufon/body it screWeecsescaccesosscsscososcsscsoscssscocasascosassas?
Rondelle conique/coned washerescssosccocsccssancooncoccsssoscoscescesd
Bouchon/shift rall plugececesscccsccccoccossosscsocoscoscccessssssossoh
Trousse de retenue du levier/lever kit holderecesscscecccesosscsocosoal
{sotant du couvercie de la bofte de vitesses/

transmission cover Insulationecsescoscssssossoscccoscocsscecsccscoson)
Levier/gearshift levercecccasoccesccacsccscscecoscssscoscossscsssonssoacl
Bouton/knobesessscassccsssccccacsnccosasccosocssoscosansncossssasoessl
Bofte de vitesses (compléte) (5 vitesses)/

transmission ass’y (5 speed)ecscccscccsscosecccoscesacoesscnocnsosssos]
Couvercle/case COVEereeccoocsoseescossscsocscscaceoasssnscooossccaanscssl
Joint d'étanchéité/cover gasketsesscscssossssscsoassosesssocsscsscsssl
Boulon & rondelle de siiretd/screw & lockwasheresecsssscsssocsossasssal
Fourchette de 2iéme & 3ieme vitesse/2 & 3 shift forkeescoescecscosscss]
Fourchette de marche arriére/reverse shift forkessocoeocosesesssccsssssl
Rondelle/reverse & low plunger washerceesscecsocscasccoscscsssaosoosscosl

Goujon (1 ére & arriére vitesse)/reverse & low luGecsssscsccscsssacse?

Ressort/springesscscessscscccccsscccsoscessccccssccsosososeossccsoscasnd
Plongeur (arrieére & 1 ére vitesse)/reverse & low plungereesesccessess?
Fourchette (41éme & 51éme vitesse)/4+h & 5th shift forkeeessesessssosl
Cheville/lock pinecesccccescccosccsccsoscoacscsoococescoonsonsonsooasnel
Fourchette de 1 ére vitesse/1 st speed shift forkeesscssssesoccscssssl
Tige sélectrice (1 ére vitesse)/first speed shift rallscscoscecsasssol
Tige sélectrice (2ieme & 3ieme vitesse)/

second & third shift rallceecocssocecccccsccccssccocsssccocacssoascssosl
Tige sélectrice (4ieme & S1éme vitesse)/

fourth & fifth shift rallcececcccoccscecsccssococcsscocessscoscacsccssl
Tige sélectrice (marche arriére)/reverse shift rallecccossccoscesssaal
Ressort/springscscececosscocececossscscssossscssssosocsecconsssssssoal
Biite/poppet Interlock ballsccecsccoscsococscasoscosoccoscssosscssscall
Cheviile/interiock plnesscsceccsecccosssscascscassosocoscosscsscanscsel
Garniture d'ancrage/Inserteccscsccsccsscccscocscesccoscsesocaconsocnscc?
Goujon (21éme & 31eme vitesse/2nd & 3rd speed lUGeecccssccssesssssocsl

SECTION 04/2

05/84



BOITE DE VITESSES / TRANSMISSION

SECTION 04/3 -5 05/84



BOITE DE VITESSES/TRANSMISSION

NO REF NO PIECE DESCRIPTION oTE
REF. NO.  PART NO. QTY
1 102 2128 00 Boulon & rondelle de siireté/screw & lockwashereessecocesssoosssscsssel
2 119 1475 00 Plaque de retenue/countershaft rear bearing retalnersecccccscsscccoscol
3 119 1033 00 Joint d*&tanchélité/retainer gasketeeccsssoccccocscsssccocsccscsssscscsl
4 102 2319 00 Engrenage a alguilles/drive gear needle rollerceccscssssocssccsssscsld
5 102 2013 00 Couvercle (prise de force)/cover (PeTeOoc)ecococcsscscosccscsocscosoansc?
6 102 2129 00 BoulON/sCréWessesscscsssoscscccscososesccccscscscasoscancsscccssscssal
7 119 1094 00 Plaque de retenue/drive gear retainerscsccccocsccscscccocccccsoccscocccsl
* 8 119 1002 00 Joint d'&tanchéité/drive gear retainer gasketececscoccccccsssscocoscsl]
9 119 1114 00 Roulement (avec anneau fermoir)/bearing (with snap ringlescccsssccsssl
10 119 1405 00 Engrenage principal/main drive gearecescccssccccoscscccscscccsscsososel
*11 119 1006 00 Rondel le/roller retainer washercseccscccocccossocscsccscesosscosocsccsl
12 119 1092 00 Anneau fermoir/roller retainer washer snap ringescccscccscccssccccscocsl
13 119 1380 00 Couvercle/countershaft front retainercecscccccecccccccsscsccsccsccsocosl
14 119 1386 00 Engrenage/reverse idler gearsecscsccesscscccccososccsssocscsscsosassasl
15 119 1392 00 Roulement/thrust ldler gear bearingecccscsccccscscccscscscscsccccscssl
16 119 1391 00 Roulement/reverse Idler gear rear bearingecsscccssccssccosscsccscccssl
17 119 1394 00 Joint torique/reverse idler retalner "™0" ringescccscccsccccccossscsssl
18 119 1390 00 Piéce de retenue/reverse idler gear retainercesccscsccsccscssscscsassl
19 119 1412 00 Arbre de renvol/countershafteeccecccccscsccscccscscscccoccsccssscscssanl
20 119 1375 00 Clavette/countershaft keyecoocccsccoecososcscocsscccoscoscsoescsoscocsl
21 119 1411 00 Engrenage/countershaft 3rd speed gearsecccsccsscccscscscscscsssccscsscsl
22 119 1408 00 Engrenage/countershaft drive gearcccccccccccccscsccsscscescssssccccssl
23 119 1407 00 Engrenage/countershaft 4th speed gearececscscecsccccccscscsoscsccscscsl
24 108 7003 00 Bouchon (vidange & rempiissage)/drain & filler plugscesccccsccccccscs?
*25 119 1005 00 Ecrou/drive gear bearing Nutesssecccseoacocsccsscccsscssssssasoassonssel
26 102 2319 00 Engrenage & algullles/drive gear needle rollercscecccsscccscsscssccsld
27 Boulon & rondelle de siireté/screw & lockwashereseescssescsscosssssssl3
28 119 1388 00 Roulement/reverse Idler front bearingececcccccccscesscscscssscosscsnol
29 119 1389 00 Rondelle de butée (avant)/thrust washer (front)ecesccecsocscsscssssssl
30 119 1393 00 Rondel le/thrust raceesccsccsscoscscccccsscsccccscccssscscoscscssscccnsl
31 102 2356 00 Ecrou/mainshaft Nuteeeecceocccssccaccsssossosssssssssssssssssssscosssl
32 102 2357 00 - Rondel le/mainshaft nut washereecocacccsccoscsscsoscscccsssesoscssoscosl
33 119 1366 00 Rondelle d'arrét/low speed gear sTOpsssecccccssssocccosscsssssscsssscssl
34 119 1367 00 Engrenage/mainshaft low speed gearcesceccoccscccsccsssscscsoscscscocsscasl
35 119 1253 00 Anneau fermoir/M/S 3rd speed gear retainer snap ringecsccccecccccccscscos?
36 119 1365 00 Rondel le/M/S 2nd speed gear retainer washerececesssceccececsccsccsssossl
37 119 1474 00 Engrenage/mainshaft 2nd speed gearceccccccccoscscccosecssccscosssssasl
38 119 1363 00 Colller (avec cheville) (2iéme vitesse)/
2nd speed synche ring & pin ass’yeccecscccccccccscccoccocccossssscccool
39 119 1368 00 Embrayage (21éme & 31éme)/sliding clutch (2 & 3 synche)ecececcccsssssl
40 119 1370 00 Ressort/energized synchesececocssosccccooscscscssscssccosessssosssccssscsl
41 119 1471 00 Colller/3rd speed synche ringescscceccecscescsscscssccocccoososacsassl
42 119 1352 00 Arbre principal/mainshafteecccccsccccscsccscsoscsccsccccsecscsososcsssl
43 119 1409 00 Engrenage/mainshaft 3rd speed gearcescecccscccesccscscsscsocscccsssscssl
44 119 1254 00 Rondel fe/mainshaft 3rd speed gear support washerceecscecccscscccocccossl
45 119 1406 00 Engrenage/mainshaft 4th speed gearscccscsccoccecccccccosccscsossscassl
*Note: Ces piéces ne sont pas disponibles *Note: These parts are not avallable for service.

pour le service.

SECTION 04/4

05/84



BOITE DE VITESSES / TRANSMISSION

SECTION 04/3 -5 05/84



BOITE DE VITESSES/TRANSMISSION
NO REF NO PIECE DESCRIPT{ON oTE
REFe NO.  PART NO. oTY
46 102 2285 00 Engrenage/synche clutch gearcecccoscscescsccosscccscsscsocanssancocso]
47 102 2314 00 Anneau fermolr/clutch gear snap ringseccssssscccscccescscssoscssssssAeRe
47 102 2315 00 Anneau fermolr/clutch gear snap ringecscccccscscscsossscosessssscssAoRe
47 102 2316 00 Anneau fermolr/clutch gear snap ringeccceccsccssccosccssscsccosassosAeRe
48 102 2214 00 Cale/synchro adjusting shimessccscssosoccssscscccscsscsccscasssocsafaRo
48 102 2215 00 Cale/synchro adjusting shimescescsccssccccsscsccccacsccassscscassosAoRa
49 119 1357 00 Colller extérieur(4iéme & 5iéme)/4th & 5th synch. outer ringesssseascs?
50 119 1273 00 Synchroniseur (compiet) (4iéme & Sieéme vitesse)/
synchronizer ass'y (4th & 5th speed)ecsccccsscccccecooscooscscsosocossl
51 119 1161 00 Embrayage (41éme & Siéme)/sliding clutch (4=5 synch)eessscocssccsscssl
53 119 1364 00 Colller (avec cheville) (3ieme vitesse)/
3rd speed synch ring & pin ass’Yeecccesccescccccsecsnsscceccccososacsl
54 119 1369 00 Roulement (avec anneau fermoir)/
mainshaft rear bearing (w / snap ringlescecsccccscccocscccossossceosnl
55 101 2012 00 Rondel le d'&+anch8148/011 Sealecsccoscscosssccsssscscosssasscsssssasel
56 119 1372 00 JoInt d'&tanchéi+é/mainshaft rear retalner gasketeseseccsssocscoscsssl
57 301 2083 00 Boulon/mainshaft rear retalner screwsecsecccceccccccscccsssssscoscccccd
58 394 0024 00 Rondelle de siireté&/malnshaft rear retalner lockwasheresecsesssessssssd
59 119 1474 00 Douille/mainshaft 2nd speed gear bushingeosssesesccsssssssscooscscocal
60 119 1376 00 Roulement (avec anneau fermoir)/
countershaft front bearing (with snap ringlseccecssccecosssscososscossl
61 119 1377 00 Rondelle de butée/countershaft front thrust washercssececceccssssscsscol
62 119 1378 00 Rondel le/countershaft bearing retainer washereecscssccccccecscssacscssl
63 119 1274 00 Boulon/countershaft bearing retalner washer screWescssssssesccsconcasl
64 119 1379 00 Joint d'&tanchéi+é/countershaft front retalner gasketsessosscosccccossl
% 65 119 1381 00 Boulon/countershaft front retainer screwsseccccsccesscoscscosscsssccsah
4 66 S : Cheville/washer locking plNecccsccccsccosscsccscoossscosscsassssncsosl
67 119 1278 00 Cheville/bolt locking pincessscececcssccescccsccssccscsssccscesascosasl
68 Plaque d*arr8t/10ck plateesescoscsoscsosassascosssssssscssssosssosnssl
69 119 1404 00 BoTtler/caseecsccesccscsoscsssesocscoossscoscsscasssossosessssssssnsel
70 119 1413 00 Couverclie/malnshaft rear bearing retainercecssceccecceccccscsccsscccssl
71 119 1414 00 Engrenage/speedometer gearcseccoccccccccoccosccssscscsosscscocsssacossl
72 119 1415 00 Bouchon/speado pinion hole plugesscsccsccccsscscccccsscasssccsscsossnsl
73 119 1475 00 Vole de roulement/countershaft rear bearing retalnersecceccccsscsessol
74 119 1384 00 Bague d'espacement (intérleure)/
countershaft rear bearing spacer (Inner)eccccccecccscssccsocsssccocccsl
75 119 1385 00 Bague d'espacement (extérieure)/

countershaft rear bearing spacer (outer)scecscccecscceccscosccsccosccsl

SECTION 04/6 05/84




DIRECTION / STEERING

A
g
7

SECTION 06/1-3 05/84



DIRECTION/STEERING

NO REF NO PIECE DESCRIPT tON oTE
REF. NO. PART NO. QTY
1 606 0117 00 Levier d'ancrage (direction)/steering lever plat€ecceccsccocscccocsccs?
2 606 0122 00 Cheville (courte)/steering lever pin (short)escescececssscscccscccsse?
3 114 0033 00 Agrafe/steering lever pin clipeecccccsccocscoccscsccscscsscsssssocsoccsl
4 606 0121 00 Plaque (gauche)/L.H. steering lever rod plat@cecccscccsccscsscssocccsol
4 606 0120 00 Plaque (droite)/ReH. steering lever rod plat@eeccccsccscscssccscccsssl
5 606 0010 00 Cheville (longue)/steering lever pin (1ong)ecsceccoscsscsssscssccccoce?
*6 606 0218 00 Ecrou (adjustable)/adjusting NUteseeecesecoococscossssscsssssssssssss?
7 681 0277 00 Bande (avec garniture & rivets)/
brake band ass'y (with 1ining & rivets)escccccccecccooscoccscssccsccas?
8 606 0019 00 Cheville courte/short band pineececcsssscccccsccssssscscccssoccssssess?
9 606 0133 00 Fourche*fe/yoke............................................3.........2
10 371 8002 00 Goupille (3/32" dia. x 3/4" L.)/
cotter pin (3/32" diae X 3/4™ Lo BePeo)ooscoscsocccocscscsoscossoscocsl
1 606 0022 00 Cheville longue/long band pincecsccccccecccccssscsscsssscosccscscscscsoc?
12 371 0035 00 Goupille (1/8" dia. x 1 3/4"™ Lo)/
cotter pin (1/8" diae x 1 3/4™ Lo)oosccscccsscscsscccoscossoscoscccas?
13 680 0861 00 Levier de direction complet (gauche)/
LeHe steering & brake lever ass'yeoccoocscscsscccssocossccssssccossocal
13 680 0471 00 Levier de direction complet (droite)/
ReHo steering & brake lever ass’yeccscssscosscsccscoscsccscosssscsosal
14 572 1704 00 Poignée/handle gripecsessessececsssssssscsssssccssssscssscsccssoscesse
15 606 0038 00 Fourche ajustable/adjusting cleviseoecscccccccossoscoscssccsoscsnconcs?
16 114 0061 00 Cheville d'attache/clevis plnesccscececsscsccsscscoscssscscssscscsosad
17 371 8002 00 Gouplilile (3/32" dia. x 3/4" L.)/
cotter pin (3/32" diae X 3/4" Lo BePodoccocosoccoscocscoscccsccossscoesocd
18 108 0036 00 Coude/steering cylinder elboweesocccocccssoccccsccsssccccscascssscsssce?
19 300 9043 00 Boulon (5/16" NoFe x 1" Lo gre5)/
bolt (5/16" NeFe X 1" Lo gre5)ecccccccccscscccscccosssscccssscsscsooseh
20 399 8012 00 Rondelle de siireté (5/16")/lockwasher (5/16")cesccssccscscscccsssccsch
21 396 2022 00 Ecrou (5/16" NoFe)/hex nut (5/16" NeFo)eocooooossscsosscoscossssssoseh
22 300 8178 00 Boulon (1/2" NoFe x 7" Lo gre5)/
bolt (1/2"™ NeFo X 7" Lo gre5)eccccccccscesccscosscssosccsoccccccascssl
23 380 7028 00 Ecrou (1/2" NeFe)/hex nut (172" NeFo)eooceccoocoscesccscsoscssosnssss?
*24 617 1035 00 Renfort du support/hydraulic steering control bracesecesccsccccscssecssl
25 300 8040 00 Boulon (5/16" NoFe x 1/2" L. gr.5)/
bolt (5/16™ NeFe x 1/2"™ Lo gre5)eccscccsccsscocscesscsscsosccscsscsacsel
26 399 8012 00 Rondelle de siireté (5/16")/lockwasher (5/16™)ccceccccccssosssocssssesl
27 105 6020 00 Coussinet/inner thrust bearing ringecececccscccscccscosscsssscscssocscs?
28 606 0262 00 Tige (maftre cylindre)/master cylinder push rodssececsccsscccssscscsass?
29 380 7024 00 Ecrou (3/8" NeFo)/hex nut (3/8" NeFe)eososscssscsssssscasscoscssssoss
30 114 0040 00 Fourche d'attache/clevis yokGeescecoososcccscccoosscsscscossessscsccscs?
31 114 0051 00 Cheville d'attache/clevis pinsceccscscscsscccooscscsccccoscscosssssosc?
32 371 0031 00 Gouplille (1/8" dla. x 3/4" L.)/
cotter pin (1/8" diae x 3/4" Le)ecsoscccscccsccscccnsescsoscccsescsscsl
33 108 1019 00 Conduit de direction (1/4" dia. x 30" de longueur)/
steel steering line (1/4" diae X 30" Lo)eccscsoscocescosceccsosscaccal
34 606 0183 00 Boyau a HeP. (munl de raccords) (1/4" dia. x 20" de longueur)/
HePo hose (with fittings) (1/4" diae x 20" Le)ecccssccsscccscscsccscs?
36 606 0276 00 Support/hydraulic steering controleeccccsscocsscccsccocsosccssssscsscasl
37 681 0314 00 Maftre cylindre (complet)/master cylinder 8SS'Yeooeoesc0sccccososcesc?
38 305 4084 00 Boulon (3/8" NeFe x 1 1/4" Lo gr.8)/
J bolt € 3/8" NeFo x 1 1/4" Lo greBlecsccocscoscocscoscscscssssscscsccss
*Note: Ces pléces ne sont pas disponibles *Note: These parts are not avallable for service.
pour le service.
SECTION 06/2 05/84




DIRECTION / STEERING

SECTION 06/1-3

05/84

o
7 'WW}

S



DIRECTION/STEERING

NO REF NO PIECE DESCRIPTION ' oTE
REFe NO. PART NO. QTY
39 399 8011 00 Rondelle de siretd (3/8")/lockwasher (3/8")cucecccccecassscsaccccscccs’d
40 380 7024 00 Ecrou (3/8" NoFo)/hex nut (3/8% NeFo)asscscossscessscascsasscsossssess
41 626 1220 00 Attache (boyau)/hose clampeecsescscocecccenosoceccsascososscssscsasocd
42 108 0037 00 Raccord/unionNescscscoscsccsoscssocacsoaoecosoosscscosceencescaccoonsses
*43 626 0495 00 Support/bracket (steering & brake {In@)eccccccssonccccscscccscscscene)

44 300 9001 00 Boulon (1/4" NeFo x 3/4% L. gre5)/

bolt (1/4% NoFe x 3/4" Lo gre5 BoPodecocsosceccecscscececssoscsccoonsconel
44 300 8000 00 Boulon (1/4% NoFe x 1/2" Lo gr.5)/

bolt (1/4% NoFe % 1/2" Lo gre5)oscscccccescccacccoscocsescsocscsoscccl
45 399 8007 00 Rondelle de siireté (1/4")/lockwasher (1/4")c.cescescscosscsscessoconsd
46 390 5001 00 Rivet/pop rivetocccesccccsosscesossossoscoscosscacosassoascocosssssohl
47 606 0226 00 Garniture (5/16%" x 3" x 9 3/4" de longueur)/

brake 1ining (5/16" x 3" x 9 3/4%" Le)cocosecccccscsscssoccccscscsccoceb
48 680 0374 00 Cylindre de la direction (complet)/

Steering cylinder ass'yeceoccocoocscocccsossccsescoscsescosoooscscecoscnl
49 380 6030 00 Ecrou (9/16" NoFa)/hex nut (9/16" MeFe)eccscsoesssocaccccscsssssssssss?
50 106 9002 00 Culr embouti/brake cylinder Cupsccscsscssscocscsscccccccnscsssssnsoss?
51 626 0632 00 Tige de piston/pliston rodescescscscscsscsccocccscsosscsccescacsscnoscnl
52 626 0418 00 Bague d'espacement/pliston spacercecsccccccsssscsssscccsscosecosasonssol
53 114 0329 00 Ressort (retour du pliston)/piston return springesecccccscccoccecssscc?
54 626 0909 00 Bouchon du cylindre/cylinder capecescescscscccessssocansoscccocoascns?
55 371 9009 00 Anneau fermoir/snap ringeccccocccccescssccsosscccsasscososcososcscccal
56 365 2017 00 Vis (#8 NoCo x 3/16" de tongueur)/set screw (#8 NeCe X 3/16" Lodecoes?
57 114 0433 00 Purgeur/bleederececocscscccssscsscsosescscsocossossosccosacoseosacnssol
58 626 0492 00 Bof+ier du cylindre/cyiinder housingeecssececscsoscascoscscooscocsansel

i 59 106 0024 00 Joint torique (7/8" x 11/16" x 3/32%}/

? "OY ring (7/8" x 11/16" x 3/32%)ccscassovsecosccsocosoecassaccecocsanl
60 114 0975 00 Rondel le/washereccscscssccscososcassosoocasesnsccsoecscssccososacesccl
61 606 0195 00 Tige (utilisé avec la direction manuelie)/

Steering rod (use with manual steeringlececcsccscscsosscccsssssscsacs?

62 114 1207 00 Trousse d'entretien/repair kit)ecesscsscceosssosscssscscscsasscesscnol

63 606 0254 00 Siege sphérique/spherical seatececcscecsccoacssscsssosccososacccssocsl

64 105 6019 00 Collier/outer thrust bearing ringecescccsssscccsccssscosscsocscoconos?
*Note: Cette pléce n'est pas disponible *Note: This part is not avallable for service.

pour le services

SECTION 06/4 05/84



FREIN / BRAKE

USED WITH SPEED REDUCER
UTILISE AVEC REDUCTEUR DE VITESSE 8

SECTION 07/1 =3 05/84



FRE {N/BRAKE

NO REF NO PIECE DESCRIPT{ON oTE
REF. NO. PART NO. oTY
1 114 0637 00 Levier avant (droite)/front R.H. brake lever armecsccsccsccscsscscsscsl
2 114 0168 00 Cheville d'attache/clevis pincescccssscscsscsscccscocsssscsoccscnscscs?
3 371 0032 00 Gouplille (1/8" dia. x 1" Lo)/cotter pin (1/8" diae X 1" Ledeeccocscoooe?
4 114 0639 00 Cheville/brake anchor plineececcsccscoscsscescccessooscosccscescsscecsscl
5 114 0638 00 Levier arriére (drolte)/rear R.H. brake l|ever arMesceccccccsccsccsocsl
6 114 0644 00 Cheville/brake shoe plneecsccccsccssscsccccsssscssscsssccccccsasccsssol
7 114 0645 00 Plaque de retenue/brake shoe pin retainerceccsccccscccccccccccccccsss?
8 399 8007 00 Rondelle de stireté (1/4")/lockwasher (1/4")ccccccccccssccscscssososss
9 301 3000 00 Boulon (1/4" NoCe x 1/2" Lo gre5)/
bolt (1/4% NeCe % 1/2" Lo gre® BePo)eocscoscccsccccscococccccsocascscsoal
10 114 0649 00 Ressort/brake shoe springesccsscscsscccscscccssscssccsscssssccsssacasl
1 114 0640 00 Boulon de blocage/lock sCréewsesocscssscccsccscsccccsccscsssocssccascscl
12 114 0646 00 Tige/brake lever arm +1€ccccccsccccscccocscscscsccscscccscoocsccooscsl
13 114 0647 00 Ressort/brake release springecccccccssccssccsssccssccossccccccsscssssl
14 114 0648 00 Ecrou sphérique/spherical Nuteessscescoscccscoscscocscossocsssscssssssl
15 114 0650 00 Boulon/brake shoe adjusting screWeececsoccsccssssscsscsscsscsscssoscesocl
16 114 0651 00 Support/brake anchor bracketsecscescescscocsccccsccssccscssssscsscscssl
17 607 0234 00 Support (cable)/brake cable retalnerecescssccscssccccscscsscscsascscel
18 301 7123 00 Boulon (7/16" NeFe x 1" Lo gre8)/
bolt (7/16" NeFo x 1" Lo gre8 BoPe)esssocsssscscsoscocsssssscsescsossel
19 392 0026 00 Rondelle de sireté (7/16")/lockwasher (7/16™)cecccoccssccscssossocsss?
20 380 6026 00 Ecrou (7/16" N.F.)/hex nut (7/16" NoFe)oocsooosscccssscscocscscsccscsss?
21 389 8042 00 Ecrou (1/2" NeFe)/hex nut (1/2" NeFodeooscssssoscscoccaccsocssssssscsl
22 114 0332 00 Cheville d'attache/clevis pinceccscscsosossscecccccsscsscsoscsscosoosl
23 371 8008 00 Goupille (1/8" dias x 1" Lo)/
cotter pin (1/8" diae X 1™ Le)eocoscccccocccsoecsccoocssccscosoccoscaosl
24 114 0636 00 Disque du frein/brake disCesccccccsscscscosceccccacsccccscscososccsssl
25 607 0166 00 Sabot (compliet) (avec garniture & rivets)/shoe & 1ining ass'yescoecsse?
26 114 0730 00 Garniture/brake shoe 1Iningesceccccscscscccscocccsccsscsccoscsocoscse?
27 114 0643 00 Rivet/brake shoe 1ining rivetescsscccsccccscsccccccssscscscsscscocscolh
28 660 7010 00 Levier (frein)/operating leversccscoscccccscsssccscosscscesssssscccsossl
29 302 0123 00 Boulon (7/16" NeCe x 1" Lo gr.8)/
bolt (7/16™ NeCe X 1" Lo greBleccccscsscccsscsccossssccosocssscoscosssl
30 391 4027 00 Rondeltle (15/32" x 59/64" x .060)/
flatwasher (15/32" x 59/64" x «060)cccccsccccccscscscsscsocsosossoosns
31 392 0026 00 Rondelle de siireté (7/16")/lockwasher (7/16")ccceccscccscccccscccsscsld
32 114 0671 00 Ressort/brake return springecscccecscscecscssoccsscsocoscocoscscccscsol
34 102 4039 00 Levier du frein (complet)/hand brake lever ass'yeesocccssssccescccoscsl
*35 607 0036 00 Douille/bushingecscccecccscoscooccosossoscocccossocsscscossccsoosocseocl
36 101 4011 00 Cable du frein (complet)/hand brake cable 8SS'Yeeoosecsssccccccsccscel
37 300 8048 00 Boulon (5/16" NeFe x 2 1/4" L. gr.5)/
bolt (5/16" NeFe x 2 1/4" Lo gre5)eccccscscccccccoscocccscoossccossnal
38 399 8012 00 Rondelle de siireté (5/16")/lockwasher (5/16™)ccscssccssccscssosssssscs?
39 396 2022 00 Ecrou (5/16" NoFe)/hex nut (5/16" NeFe)eoososooscscosccascsoscsssssse?
40 391 3025 00 Rondelle (13/32" x 13/16" x 060" gre.2)/
flatwasher (13/32" x 13/16" x 060" gre2)sccccccccccscccsscscccscscos]
41 396.2022 00 Ecrou (5/16™ NoFo)/hex nut (5/16™ NeFe)eosoosooscsccsssesasccsccasasal
42 607 0376 00 Tige/parking brake rodecccscsccccccsccccsccscscscccosccscscscsoscscssl
*Note: Cette piéce n'est pas disponible *Note: This part Is not available for service.

pour le service.

SECTION 07/2

05/84



FREIN / BRAKE

USED WITH SPEED REDUCER
UTILISE AVEC REDUCTEUR DE VITESSE

SECTION 07/1 -3

05/84



FRE {N/BRAKE

NO REF NO PIECE DESCRIPTION oTE
REFo NO.  PART NO. oTY
T 43 114 0040 00 Fourche d'attache/clevis yok@eseseceeccesscsocssccoscocsosocscesscsssl
\ 44 114 0051 0O Cheviile d'attache/clevis pinececesscocscccscocscccscccccssessscccccas]
45 371 0031 00 Goupilie (1/8% dias x 3/4" L.)/cotter pin (1/8" dlae x 3/4" Lo)escsaol
46 380 7024 00 Ecrou (3/8 NoFo)/hex nut (3/8" NeFodescosoossossscosacssssscooasosnsl
47 391 0029 00 Rondelle (17/32% x 1 1/16" x .090")/
flatwasher (17/32" x 1 1/16" x 2090)accscceccossccccoscoeoscoscsconsel
*48 108 2009 00 Gralsseur 3 presslon/grease fittingessscocessconcosssossssssoccesssocl
49 389 9002 00 Ecrou de blocage (3/8" NoC.)/
shoe adjusting screw fock nut (3/8" NeCedeososcsccososcoosessoscscssc?
50 301 6124 00 Boulon (7/16" NeFe x 1 1/4" Lo gr.8)/
bolt (7/16™ NeFo x 1 1/4" Lo greBlescccsscscccoescscssesssscoscocscosh
51 392 0026 00 Rondelle de siirete (7/16")/lockwasher (7/16")cescacsccsscsoccsoccococd
52 380 6026 00 Ecrou (7/16% NoFe)/hex nut (7/16" NoFodesossssoccsscssssscoccossaasacd
53 607 0377 00 Bague d'espacement/Spacerccccccsccccessessacocoasassoscsosoncascconasl
54 399 9050 00 Rondelle (17/32% x 1 1/4%" x .075")/

flatwasher (17/32" x 1 1/8% X s075")c0ccecosscscsccesssscscacccoaosscel

*Note: Cette plece n'est pas disponible *Note: This part is not available for service.
pour le service.

SECTION 07/4 05/84




FREIN / BRAKE

SECTION 07/5 =7

05/84

i

A g



FRE IN/BRAKE

NO REF NO PIECE DESCRIPTION oTE
REFe NO.  PART NO. QTY
1 108 1009 00 Conduit d'huile de freinage (avant) (1/4" dia. x 40" de iongueur)/
steel line (front) (1/4% diaec X 40" Ledescccsscocsoconsoccsssnsasescsl
2 108 1011 00 Condult d'hulle de freinage (arriére) 1/4" dia. x 60" de longueur)
steel line (rear) (1/4% dial X 60" Le)ssccccocosscsccesncsesscoosssscosso]
3 119 1420 00 Contre-fourche/companion flangecscscsosoccoceccccssassoscesossccocosl
4 119 1419 00 Tambour de frein/brake drumMcescscsccesscesssssccccsscscsccoccscsscassal
*5 606 0182 00 Douiille/bushingesccceccoscoscsccsoscscscscoscoososscssscccsscnossccocos?
6 119 1421 00 Boulon/boltecesssscsscosscsosssscscosscssccscocosscacsscosssssoscsoscd
7 380 6026 00 Ecrou (7/16" NeFo)/nut (7/16" NeFo)ocosssoaseccscencssssosoassoossassd
8 606 0276 00 Support/hydraul fc steering controleeccescccecosccsccoccsccosssssasccosl
9 114 1250 00 Maftre-cylindre (complet)/master cylinderceccessscocsscscsssssssssssst
10 301 7086 00 Boufon (3/8" Ne.F. x 1 3/4" L. gr.8)/
bolt (3/8% NeFe X 1 3/4" Lo greBlecoccccccscscscscescoosssccssssccssss?
11 399 8011 00 Rondelle de siireté (3/8")/lockwasher (3/8")sasosscscsssscssoccscosonssl
12 380 7024 00 Ecrou (3/8" NeFa)/hex nut (3/8" NoFedeosesssssccssscsssssssossssassss?
13 114 0656 00 Ressort/brake pedal return springsessscceccessssccooscecsccsscsscosssl
14 607 0157 00 Pédale de freinage/brake pedalssccccssccsccssscsosssssossscoossocosas]
15 371 0062 00 Goupitle (5/32" dla. x 1 1/4" L)/
cotter pin (5/32" dlae X 1 1/4" Lelsscocoocscsccccoonscscsoccccsoocsosal
16 Rondelle de sfiret&/10CKWASNEreessocsssososocssscsossosscossossoscsssod
17 101 3003 00 Pédale (frein)/pedal (rubber)eecssocsscessccssscsccsscsoooscssnssosssal
i8 305 2044 00 Boulon (5/16" NeFe x 1 1/4" Lo gre5)/
bolt (5/16" NaFe X 1 1/4" Lo Qre5)eccscscsssscecscosscsccosacsscsosossl
19 396 2022 00 Ecrou (5/16" NeFo)/nut (5/16" NeFe)oossocccessoscccssassssscsscnccsss]
20 399 8012 00 Ronde!le de slireté (5/16")/iockwasher (5/16")sccsccoscsccssosssocssssl
21 108 0037 00 Raccord/unionescscscsescssccesscosssscssescoecessscscsssssscscsasossas)
22 607 0342 00 Tige (maftre cylindre)/master cylinder push rodececescsosssecssscosssl
23 396 2022 00 Ecrou (5/16" NoFe)/nut (push rod) (5/16" NeFe)eesesoosssssocssssssscsl
24 114 0062 00 Fourche dfattache/clevis yokeececeeocsosscsecasscccccaccsscscoaocccasanl
25 114 0103 00 Cheville d'attache/clevis pinescccsscsscocsccsscncseessssscescscosscasl
26 371 8002 00 Goupliie (3/32" dia. x 3/4" L.}/
cotter pin (3/32% dias X 3/4" Le)ecoscoscscncocosesoococcscnssoscsassl
27 102 6082 00 Trousse d'entretien/service Kiftscsoososcasoccoscecsccccsnssecsscsaosel
28 102 6094 00 Tige/push rodececcscscescscocsosscscoscscsccceccoccocooc000000s00000s0]
29 114 0433 00 Boulon/bleeder screWsecsosccsccosssssocscsscscscosessasonsssoceanessol
30 102 6083 00 Piston (compiet)/pistonsceccessacccescosssscsscocccocsocoscsoascssassl
3 102 6092 00 Anneau fermolr/snap ringecssccccccccscssssscocscsoscoecossscososcscsecl
32 102 6079 00 Cylindre secondalre/release slave cylindercecccscccosccccocsscccoccssl
33 609 0014 00 Ressort/springecsececcccccccscsscesccccscossscsnsoccseoececococscoccael
34 607 0150 00 Support du ressort/spring bracketecccececsscssecsccsccesceccessscesosl
35 392 0026 00 Rondelle de sfireté (7/16")/iockwasher (7/16")cescocoscccossssosocsossl
36 300 8125 00 Boulon (7/16" NoFe x 1 1/2"L. gre.5)/
bolt (7/16" NeFe %X 1 1/2" Lo gre5lescececccscoscecsosasnscsoaoosososnl
36 301 7126 00 Boulon (7/16" NoFe x 1 3/4" L. gre8)/
bolt (7/16" NeFe X 1 3/4" Lo greB BePoleososcoscsccesoscssocosscncasel
37 504 1115 00 Rondel le/washercecocsceccscsscacesccsccosscsossoscescoccsssacsescesoossl
38 607 0339 00 Support (cylindre)/cylinder supportesesccccsscccsccsceccsovcsceccoccal
39 607 0340 00 Tige (cylindre)/cylinder brake rodecoccccccccsescscecvssscsosccsccscasl
#*Note: Cette piéce n'est pas disponible *Note: This part is not avallable for service.

pour le service.

SECTION 07/6 05/84



FREIN / BRAKE

SECTION 07/56 -7

05/84

g



FRE IN/BRAKE

NO REF NO PIECE DESCRIPTION oTE
REFe NO.  PART NO. QTY

40 610 0157 00 Plaque de llalson/l'nk---.....-.......................-.....---.....‘1

*41 607 0132 02 Plaque de ITalson/linkeeecsccoccocccsscscessccassoosscossococcssssecel
42 119 1422 00 Ecrou/brake drum NUtescccccoscsoscscscscoscsccccscsnsocososcsccoasesol
43 119 1078 00 Support/brake anchor barcesecccscescsessccsssccoscscssssscsscscsssscssl

44 119 1084 00 Support/brake bracketessecsscccsccessccscsccssscccsaccsccsscsssssosssl
45 119 1424 00 GOUJOn fiIefé/sfud.....u-...o............................-..-...-.oo.}

46 Rondelle de slireté/10ckWashersesesscecsscccccosscssessoossssssssasssssd
47 119 1427 00 Ecrou/nutecceceeeesceecosscassscoonssccnacococsssscscsscossssossnsoned
48 BOUION/SCreWesoosscccoscoscccosocssncssscocsscsnssoosocosaseossnssecs’
49 Rondelle de siiret&/10ckWasheresescsssssoscsoocsccsscssossssosscssssssd
50 119 1425 00 Ressort/anchor clip springecescscccccsccsssssccoccssscccceososcccsssssl
51 102 4042 00 Boulon/anchor clip ScreWeecscccosssssssscscocccssscosscsosossccssssssl
52 FI1 de sécurlté/anchor clip screw 10CkWIr@eeecssscocsscsccossscsssossal

53 119 1428 00 Bande (avec garniture & rivets)/brake band (with lining & rivets)esssl
54 119 1110 00 Boulon/brake adjusting boltessescccessscsccccsccasssssoccossccscsosoal
55 102 4018 00 Levier/brake cam |everecossococscscccsscsccssscccosossscosssosssossoesl
56 119 1086 00 Semel le/brake cam shOEescscecccosscossocccssscosccssoosscssscsocscnsssl
57 114 0017 00 Cheville d'attache/clevis pinececccssssccccccccssssscosssoacccoosscss?
58 371 8008 00 Gouplille (1/8" diae. x 1" L.)/cotter pin (1/8" diae X 1"Le BoPo)eccscs?
59 101 2002 00 Ressort/adjusting bolt springesccecccsscesscscccccscscsccccsscccoccssscs?
60 391 0029 00 Rondelle (17/32"™ x 1 1/16" x .090%)/

plain washer (17/32" x 1 1/16" X ¢090")ocsccscesccsccscsscsccoscsscssl
61 119 1112 00 Boulon/brake adjusting bolteseceseccccscssscssccscsscsccsccsosscoscssol

62 écrou/nuf.-....--..............-..................-...-..............1
63 114 0672 00 Boyau hydraullique du frein/hydraulic brake hosececccccccossscscsccsssl
64 389 8041 00 Ecrou (5/8" NeF.)/nut (5/8" NoFo)ooeococccocssocscocecsccscsssssscoscoal

65 119 1429 00 Garniture/liningeceeccccccccsccsccscccscsosssossesscsocscsncsssoossssl
66 119 1430 00 Rivet/rivetecccccccccccccoccocccocoscccscccosccassscscocscsosnccsssafeRe
67 Cheville/clevis pineescccscscccccesccccssccssssscsccooccsssoscsosossol
68 371 0032 00 Goupille (1/8" diae x 1" Lo)/cotter pin (1/8" diae X 1"Le)ecccccccscol
69 114 1207 00 Trousse d'entretien/repalr kitecossccssscccsssscoccocsccscssccssccssal

70 300 8043 00 Boulon (5/16™ NeFe x 1" L. gre5)/

bolt (5/16™ NeFe X 1" Lo gre5)eccecscccccccscssscccccescssccssssccocssh
71 399 8012 00 Rondel le de siireté (5/16")/1ockwasher (5/16")ceccccocccsccssccsssssecso
72 396 2022 00 Ecrou (5/16" NoFe)/nut (5/16™ NoFodocosossososccscscescssssoscscacseeb
73 380 7024 00 Ecrou (3/8" NeFeo)/nut (3/8" NeFo)osooocsosscoosescscscsoosocssosososol

74 ﬁcrou/nuf..--....-..-..........o....................o-.-.....-...¢...2
75 601 0100 00 Rondel e d'é+anché'+é/sea' washer--...o----....................-.-.--1
76 609 0105 00 Adapteur/release slave cylinder adapterccccccsccscccsssccsscsssonscsol

SECTION 07/8 0R/RA




DIFFERENTIEL / DIFFERENTIAL

D i

L.@@J»

S

SECTION 08/1 -3



DIFFERENT IEL/DIFFERENT (AL
NO REF NO PIECE DESCRIPTION oTE
REF. NO. PART NO. QTY
1 680 0291 00 Différentie! & carter (complet)/differential & carrler ass'yeecoscsoes]
2 681 0118 00 Différentiel (complet)/differential ass'yeseeccscsscsceccsccsoossssssl
3 681 0117 00 Carter de differentiel (complet}/differential carrier ass'yeeesesocsesl
Comprend: les pleces #6, 8, 9, 10, 11, 12, 14, 51, 54 & 61
Consist of: items #6, 8, 9, 10, 11, 12, 14, 51, 54, & 61
399 8004 00 Rondelle de stireté (3/8")/lockwasher (3/8")ecscsecscssssssssssscsssslb
682 0022 00 Boftiers centraux et latéraux du différentiel avec douliles et
boulons (complet)/differential & side cases ass'y (with bushing
and boit)ecccscecs00500000000060000000000006000000000080000600000080300]
6 389 8042 00 Ecrou (172" NeFe)/hex nut (1/2" NeFedesososacscccococssssccscoosssacsd
7 660 8007 00 Boulon (1/2" NeFs x 2 1/4" Lo gre5}/
bolt (1/2" NoFe x 2 1/4% Lo gre5)eccccocoocssccccosencancssscsconscnol
8 608 0041 00 Barre/stiffenercesccccoccsccocesncocoscsscscaosossososoceacoosceocoesl
9 392 0028 00 Rondelle de sfiretd (1/2")/lockwasher (1/2").sccssccossescsscossssoscs?
10 301 6154 00 Boulon (1/2" NeFe x 1 1/2" L. gr.8)/
boit (1/2" NeFe x 1 1/2" Lo gre 8 )ooscoccsccosccsosccsscocceccscoscsnel
11 106 0056 00 Joint torique (1 7/16" D. inte x 1/8" Eo)/
0" ring (1 7/16" 1eDe X 1/8" Wlooossocesssccosccsossccsccssnccsoccnsl
12 414 4844 00 Joint torique/"™0" ringeccscccccscscsosossscscssscscoscsccsocosocosons?
13 670 0808 00 Rondelle d'&tanchai+é/yoke ol sealececscssscocesscoossosocccssosssascl
14 660 8003 00 Boulon (5/8" NeFe x 37 Lo gre 5)/
bolt (5/8" NoFe % 3% Lo greS)escccescoccoecccsssscsssccossocassosesool
15 608 0018 00 Bague d'ajustement de coussinet (avec cuvette)/
bearing adjuster (with cuplecocessssscscscsscsscooscscscooseccsscsosos?
16 105 0024 00 Cuvette de roulement/bearing Cuposssscccscsosscscsscsscoscscsscscoccsl
*7 608 0125 00 Couvercle/differential coverecesccosccesceoscococcsssceosessssscscsasl
18 670 0801 00 Joint d'&tanchéité/cover gasketeesssooscessscosscecssaccocsssesssscssl
19 399 8012 00 Rondelte de siireté (5/16")/1ockwasher (5/16")ceccoscccoscccsscsccssas’
20 309 8084 00 Boulon (5/16™ NoF. x 3/4% L.}/
bolt (5/16" NoFe X 3/8" Ledeccscosososscoensoocacsoascncosocosnnasocel
21 608 0035 00 Jauge de niveau d'huiie/oll level gauge (with pluglesccessscssscccsssl
22 608 0240 00 Plaque de verroulllage/crown gear bolt lockesecoscsccescssccassosoceed
23 309 8008 00 Boulon (3/8% NoFe x 15/16" L. gr. 8)/ ‘
bolt (3/8" NeFo x 15/16" Lo groe8loccscccsseccsssccosssccocossscssocal
24 608 0067 00 Rondelle de sireté/brake drum boit lockWasherescesscccessssccssacoocseb
25 105 0025 00 Cone de roulement/bearing CONEesscsssssssssssssssossssosascsssossesssld
26 608 0002 00 Tambour de frein de direction/steering brake druMecececsacesssossaces?
27 608 0011 00 Engrenage de tambour de frein/brake drum Qge&reeccssccccscsccscocosossl
28 389 8004 00 fcrou (3/8" NeFo)/hex nut (3/8" NeFedecesscososcasossssssssocscaascsl?
29 105 6001 00 Doultle/brake drum gear bushingescccccoeccscsssccscessscsscecacssccoscl
30 608 0013 00 Rondelle de butée dfengrenage/brake drum gear thrust washerceesccosss?
3 108 7088 00 Bouchon de vidange/differential drain plugeccescecscccsscscscssccsssol
32 608 0019 00 Goujon/dowell pinceesscocsseoscccscesecscsccecsccoscccaasncocassoscosad
33 103 1099 00 Couronne & plgnon (ensemblie)/crown gear & pinfon setececcosccsssssesosl
34 105 6007 00 Doullie/center bushingescsscscsccosscscscsscscssscscssccsoscssansosscl
*Note: Cette plece n'est pas disponible *Note: This part is not available for service.
pour le service. )
SECTION 08/2 05/84




DIFFERENTIEL / DIFFERENTIAL

O

SECTION 08/1 -3



DIFFERENTIEL/D IFFERENT IAL

NO REF NO PIECE DESCRIPT{ON oTE
REF. NO.  PART NO. oTY

35 608 0024 00 Engrenage d'essieu moteur/axle gear (axle to differential pinion)eese?
36 105 6002 00 Douille d'engrenage plignon (petite)/pinion gear bushing (small)escocssb
37 105 6003 00 Douille d'engrenage pignon (grande)/pinion gear bushing (large)ececceeb
38 660 8063 00 Boulon/differential gear case bolteccesccccscscsscccssscscsccsscsoscsh
39 396 4028 00 Ecrou (172" NoF.)/gear case bol+ nut (1/2" NeFedeossssccsccscscascsseh
40 371 0031 00 Gouplille (1/8" diae x 3/4" Lo)/cotter pin (1/8" diae X 3/4" Ledesoosob
41 608 0076 00 Manchon/s1eeveesecscecoccscsccscoscosscccscceccsoscccoscscesccsosscescscl
42 114 0162 00 Ronde!le de butée d'engrenage planétalre/

differential planetary thrust washerceccccccsccccccccsccccssccccscoach
43 608 0026 00 Engrenage pignon/differential pinfon gearcesscccsccscsscsscscoscscssch
44 114 0163 00 Rondelle de butée d'engrenage pignon/

differential pinfon thrust washerseececscscescccosccccccsosccsccscsscsebd
45 608 0015 00 Engrenage planétaire/differential planetary gearcscescccsccsscccsscscsb
46 391 0036 00 Rondelle (13/16" x 1 1/2" x .120™)/

differential pinton washer (13/16"™ x 1 1/2" X ¢120™)cccccccccccoccecebd
47 389 8008 00 Ecrou (3/4" N.F.)/differential pinfon nut (3/4" NeFe)esoossccsscscocaeh
48 371 0033 00 Gouplille (1/8" dias x 1 1/4" L.)/

differential pinton nut cotter pin (1/8" diae x 1 1/4" Le)eccccoscseeb
49 608 0100 00 Cale de <005"/shim 6005"cccccosccccscsccscocosscccsscssnscssoscosecheRo
49 608 0095 00 Cale de «010"/shim o010%ccco0000c00000000s0c00sc000s0s0s0ccscscsosafoRo
49 608 0096 00 Cale de «015"/shim o015"c0ccc0cccscocsososcccsscscsscscscscsosososocAoRo
50 105 0080 00 Cone de roulement/drive pinion rear bearing CONGeeesscescsscsscsssssccsl
51 105 0041 00 Cuvette de roulement/bearing cup (rear)ecscccsssccscsccsseccsscsccssal
52 608 0084 00 Manchon de pignon/drive pinion sleeveececscocsscssoosocscosscscscscsccssl
53 608 0005 00 Cale de «005"/shim ¢005"ccosceccscsssccscssccosocsssoscsscssosossoaAeRe
53 608 0207 00 Cale de <003"™/shim «003"cccceccscscosceccscscccsnscocoscosassosssosfeRoe
53 608 0006 00 Cale de «010"/shim ¢010"ccccoccscscccscesccccasccssscsscccsscssasssAhoRo
53 608 0009 00 Cale de «015"/shim ¢015MccccoccccoscsccsccccscscscscsosccsosscssossAoRo
53 608 0063 00 Cale de «020"/shim ¢020"cecscccoeccscoossccsscscsscsoscscssscssascsshoRe
54 105 0028 00 Cuvette de roulement (avant)/bearing cup (front)ecececccocccscscccscel
55 105 0029 00 Cone de roulement (avant)/bearing cone (front)ececesscccsssccssscssssl
56 106 3002 00 Disque de retenue d'huile/pinion gear housing ofl sealscccesccccccconel
57 103 0149 00 Fourche de pignon/pinion flangeecescccscoscsssssscscscscsscsccssesassl
58 608 0008 00 Rondelle/pinion flange locking washereeceecccccscccscccccccscoccscccosl
59 660 8050 00 Boulon/pinion flange boltececscscscscssessscscsasscscscccscssosssscanl
60 660 8066 00 Boulon/crown gear bolteeccccsccsscsccscsscesscsccscosscccssscsosscacl?
61 682 0029 00 Bouchon (complet)/Inspection hole plug ass'yececsccoccscssscccssscscecl
62 670 0807 00 Joint d'étanchélité en "U"/differential "U" gasketecescsscccccsccsccssl
63 309 8063 00 Boulon (3/8" NoFe x 1 1/4" L. gre5)/

bolt (3/8" NeFe X 1 1/4" Lo gre5)eccscecccccssccccsoscscscccsososooocihd
64 370 9015 00 Goujon flleté (3/8" NeFe x 3/8" NoCo x 1 3/4" L)/

stud (3/8" NoFo x 3/8" NoCe X 1 1/4" Lo)osooccocsccscscscscccssccansll
65 398 3024 00 fcrou (3/8" N.Co)/elastic stop nut (3/8" NeCe)ocscscoccscssoscsacssell
66 387 2024 00 Ecrou (3/8" NeFe)/eslok nut (3/8" NeFedeoocoscssscsscscscscsoscssssel
67 391 3025 00 Rondelle (13/32" x 13/16" x 060" gr.2)/

flatwasher (13/32" x 13/16" x 060" gre2)ececcsccccsoscscsscoscossossll
68 399 9016 00 Rondelle (5/16" x 7/8" x .125")/

flatwasher (5/16" x 7/8" x ¢125")ccccocceccssccccscscoscccocoscosccccl
69 103 9013 00 Rondelle d'étanchélité/seal washereeecescccessssscssssscsscscccccsoaslB

SECTION 08/4 05/84



EMBRAYAGE / CLUTCH

SECTION 09/1-3 05/84



EMBRAYAGE /CLUTCH

NO REF NO PIECE DESCRIPTION oTE
REF. NO.  PART NO. QTY
% 1 301 2124 00 Boulon (7/16" NeCo x 1 1/4" Lo grs5)/
yoke bolt (7/16™ NeCe %X 1 1/4™ Lo gre5)eccccsscecoccscesscocsecssccsc?
2 102 6096 00 Disque de commande dfembrayage (complet)/
clutch disc a@s8'Yeccoccoccoocsossccoscacscescesoessoscsoasooooccconss]
3 661 2111 00 Couvercie d'embrayage & plateau de pression (compliet)/
clutch cover & pressure plate ass'Yeeocccscessscsccoccossscnnccsosocaal
4 399 8011 00 Rondelle de slireté (3/8")/lockwasher (3/8%")cececsccescscsscossssccssall
5 660 9010 00 Bouion/boltescecceocsccsscccoscacacscssassocscsscscsscoscsessasancased
*6 119 1095 00 Boftier/bel! housingescscscocossccscescccccsssssscacecscossacscoosessl
7 300 9083 00 Boulon (3/8" NoFe x 1" L. gre5)/
housing cover bolt (3/8" NeFe X 1™ Lo gre5 BePs)ecosccscscocessnssssl?
8 660 9011 00 Essieu/clutch release shafteccccccscccocscscancscscocoocssoscsoscnanel
*9 114 0321 00 Cale de colller/clutch reiease shaft KeYscecccssococescosssccosessocasl
10 609 0103 00 Levier de fourchette/clutch release levercescoccssvssccscscaacccsconcnl
11 392 0026 00 Rondelle de siireté (7/16")/
clutch release lever lockwasher (7/16")ceccccceccscccocscceccccssccccccnl
12 300 8125 00 Boulon (7/16" NeFe x 1 1/2%" L. gr.5)/
clutch release lever boit (7/16"™ NeFe x 1 1/2" Lo gre5)occcccssscccsol
13 609 0014 00 Ressort/clutch release lever return springecescecocsesccesccsceccoscsol
14 606 0276 00 Support/hydraulic steering controlececccccocccccscscccscsscsnsscccssscl
15 114 1250 00 Maftre cylindre (complet)/master cylinder ass'yeeoosscoscsosccsossonsl
16 301 7086 00 Boulon (3/8" NeFe x 1 1/4% Lo gre8)/
bolt (3/8" NeFe X 1 1/4" Lo greBleccoccesoscccscsosscsoscscassscsvocsol
17 399 8011 00 Rondelle de siireté (3/8")/lockwasher (3/8")ccecccssccsacccsoscosscssss?
18 380 7024 00 Ecrou (3/8" NeFe)/hex nut (3/8" NeFe)eooacsccoscosocsssosscasscoossss?
19 114 0544 00 Ressort/clutch pedal return springscccesscesccscocscsccccccccsccsscoscsl
20 609 0102 00 Pédale/clutch pedalscsscsssscocscsssscsccossssccesccosecscocoscsassaosl
21 371 0062 00 Goupilie (5/32" dia. x 1 1/4" L.)/
cotter pin (5/32% diae x 1 1/4" Lo)ococsococsccccccescsescsssccccoacsnl
22 Rondelle de slireté/lockwashersescsscscescososccsasocsssasscoasssceces?
23 101 3003 00 Pédale/rubber pedalesccsecsssoscccsssccesssssssncssecssoocesccocaacosl
24 305 2044 00 Boulon (5/16" NoFe x 1 1/4" L. gre5)/
bolt (5/16" NoFe X 1 1/4"™ Lo gre5)ececccccsccceccsscccsccscosccccsoscsl
25 399 8012 00 Rondelle de siireté (5/16")/lockwasher (5/16%)scececsccosccosccsscsccol
26 396 2022 00 Ecrou (5/16" NeFe)/hex nut (5/16" NeFe)esossossssssscssosoessossscssosl
27 108 0037 00 . Raccord de condult d'huile d'embrayage/unioNcececsccccccavosscocoscssal
28 102 6079 00 Cylindre secondaire/release slave cylindercooccecccocsssssccocsoscssasl
29 301 7131 00 Boulon (7/16" NeF. x 3" L. gre8)/
bolt ({7/16" NoFo X 3" Lo greB BePe)oscscccsscsacesscccscscncsccosooel
30 392 0026 00 Rondelie de slireté (7/16%")/lockwasher (7/16")occccacscssccsssesssscoas?
31 609 0104 00 Tige/relecase slave push rodessceccsccscssosccsscosscscsccososacascoos]
32 380 7024 00 Ecrou (3/8" NeFs)/hex nut (3/8" NeFe)ecssscoosscssscsssccscocssosssss]
33 114 0040 00 Fourche d*attache/clevis yoke@esesoccoocsscccoscsscscosaescccccscassssl
34 114 0051 00 Chevilie diattache/clevis plnescsssccoscsocscsosscccsccoscoscsaaccocal
35 371 8002 00 Goupilie (3/32% dia. x 3/4%" L.)/cotter pin (3/32" diae X 3/4" Le)ecseol
36 670 0902 00 Bouchon/plugsecescesssosconsscscssccocssecscoconosesscccccessccscoson
37 114 0672 00 Boyau hydraullique de |'embrayage/hydraulfic clutch hos€cceccscccosccoast
*38 606 0182 00 Doullle/stave cyliinder bushingeececcscscocscscccscosccssacsecssocannal?
39 389 8041 00 Ecrou (5/8" NeFe)/hex nut (5/8" NeFe)oososcsscscsccsccssscsosscasacssl
40 108 1010 00 Condult d'hulle d'embrayage (avant)/steel line (clutch) (frontlecseecol
*41 119 1089 00 Cale de collier/key washerecoscccccsccccacosasoscsossosscsssssoososscsl
*Note: Ces pléces ne sont pas disponibles *Note: These part are not avallable for service.

pour le service.

SECTION 09/2 05/84



EMBRAYAGE / CLUTCH

SECTION 09/1-3 05/84



EMBRAYAGE /CLUTCH

NO PIECE

0342
2022
0062
0103
8002

1272
1098
1099
2006
1100
0433
6094
6082
6092
6083
0150
1115
1207
2194

0030
1096
1088
1319
1009
0105

NO REF

REF. NO.  PART NO.
42 607
43 396
44 114
45 114
46 37
47 119
48 119
49 119

*50 108
51 119
52 14
53 102
54 102
55 102
56 102
57 607
58 504
59 114

*60 301
61 392
*62 119

*63 19
64 119
65 108
66 609
67 601

0100

00
00
00
00
00

00
00
00
00
00
00
00
00
00
00
00
00
00
00

00
00
00
00
00
00
00

DESCRIPTION oTE
oTY

Tige/master cylinder push rodesceccccscssccscscscccccescscssscsccccsossl
Ecrou (5/16" NeFo)/push rod nut (5/16" NeFe)essecscossssccscsscsscacsl
Fourche d'attache/clevis yokeeeceosscocoeccccocsococssocscscsccscsccssl
Cheville d'attache/clevis pincececscscsccscscccscsccscscssssssoscscsosl
Goupille (3/32" diae. x 3/4" Le)/

cotter pin (3/32" dlae x 3/4" Lo BePo)sococcsccscsccccsccccccscscsscocasl
Roulement/clutch release bearing (w/grease fit+tinglescceccccccscccsssl
Coussin de fourchette/clutch yoke padecceccssccccccsccscsccsccsccoscscs?
Ressort/pull back springeccccssccceccsccccssccsccccssccossscsssocsscal
Gralsseur a pression/grease flttingesecccscooocscccssssocosssscososessld
Fourchette/clutch release yok@eseocsccsoscsosocssscscsoscososcsssssosl
Boulon/bleeder screwWescsccocccsccoscsocccocccscososcsoscsssocssscsoss]
Tige/push rodescseseccecocsccscccsosccccscsoscscscsccsosossososcsscsossl
Trousse d'entretien/service kiteececocseocsecsoccccsscoscscscsccsosccsoal
Anneau fermoir/snap ringeccesccccccccccscscccsosccccccsocscosocscsossl
Piston (complet)/cylinder slave pistOnececcscscsccscccscsccscscsccoccssl
Support/spring bracketecoscccscsccscsescscescocsscocssssoscssccocsossl
Rondel le/washereeccccecscccsscccsccsooccsoscccoccsccssccsssscscsccocol
Trousse d'entretien/service kitecocscsosococscccscsosscccsososscssossol
Boulon (9/16" NeCe x 1 3/4"™ Lo gr.5)/

bolt (9/16" NeCe x 1 3/4™ Lo gre 5)ecsccccccccccscescossccccscsccsssss
Rondelle de sliretd (9/16")/lockwasher (9/16™)ecsccscscccccssccassasssd
Couvercle/opening cover acCeSSecececcsccscsccocceccosoccoscacecoccccoasl
Vis & rondelle de sfiret&/screw w/lockwashereeeessccscsccsscccscccosss?
Roulement (avec doullle)/clutch release bearing (w/sleeve)ecccsccsccel
Conduit d'hulle d'embrayage (arriére)/steel line (clutch) (reardecssol
Raccord/rel. slave cylinder adaptercccceccscsccscscocccscscssccsssscsossl
Rondel le d'étanché&1t8/seal washereescscssscssscsssssssssscsssssosssssl

*Note: Ces plieéces ne sont pas disponibles *Note: These parts are not available for servicee.

pour le services

SECTION 09/4

05/84



ACCELERATEUR / THROTTLE

19
10 —% |
8—1¢
9g—= ‘@
7

SECTION 10/1

05/84

gt



ACCELERATEUR/THROTTLE

NO REF NO PIECE DESCRIPTION oTE
REF. NO. PART NO. QTY
1 610 0135 00 Support du cable/throttle cable bracketsecsscessessossccssssasssscsssl
2 399 8012 00 Rondelle de silireté (5/16")/1ockwasher (5/16")ccccecsccsccccssscccssos?
3 300 8041 00 Boulon (5/16" NeFe x 3/4" L. gre5)/
bolt (5/16" NeFe x 3/4™ Lo gre5)ecccccsccscsscescscccocoscossssssscscs?
4 616 0074 00 Collier pour cable/shut=off cable clampesscsscccccssscssssssssssscscsl
5 320 1061 00 Boulon (#10 NeFe x 1/2" Lo)/bolt (#10 NeFe X 1/2" Ledococscsoccccccosl
6 392 0014 00 Rondelle de siireté (3/16")/lockwasher (3/16")cccccssccsscccsccsscsscal
7 38 5013 00 Ecrou (#10 NeFe)/hex nut (#10 NeFe)eosssosssosscsssssscsscscosscossssl
8 610 0139 00 Pivot/shut=off swiveleescososcsocsscccccsscsccssoscscssscsscscsssnscsl
9 414 0189 00 Agrafe/retalner clipesccscsscccsccsscocsccescscccosssosssccccscocossol
10 321 7000 00 Boulon (#5 NeCo x 3/8" La)/bolt (#5 NeCo X 3/8" Le)ecsccscsccsscscossl
1" 610 0159 00 Pédale d'accélérateur/throttle pedalecccsccsscscossosccscsccsscssosasl
12 101 3003 00 Pédale de caoutchouc/throttie pedal rubberessssecsscsssssssscsssssasssl
13 396 2022 00 Ecrou (5/16" NoFo)/hex nut (5/16" NeFe)eoosoosossosssccasoosssssssasss?
14 399 8012 00 Rondelle de siireté (5/16")/lockwasher (5/16")ceccecscccsscassoccscscsl
15 114 0468 00 Cable d'accélérateur/+hrottle cableeesesscocescscsscsssssscosscscccssl
16 114 0473 00 Pivot/throttle swivelecscooscsccsccscsscccecoscsossesssoscoscsscscesel
17 371 8012 00 Gouplille (1/16" dia. x 3/4" L.)/
cotter pin (1/16" diae x 3/4" Le BoPe)ocoscoccscsccscscsscscscossncoocl
18 114 0207 00 Ressort/throttle cable return springecccccccsccscccscccsscccssssccossl
19 114 0837 00 Cable d'interruption/shut=off cable ass'yeeseecssoesssosssossssscscssl
20 380 6022 00 Ecrou (5/16" N.F.)/hex nut (5/16" NoFodeooosoccoscosccccossocsooccscasl
21 610 0254 00 Palier (complet)/piliow block asS'yeceecscscecscccsscscsoscscccsscesocl
22 610 0058 00 Chapeau (palier)/pillow block Capesccccsccscsccscscssscsscscsccsccscs?
*23 610 0155 00 Base (palier)/plllow block basesecescececscscccsccccssscscscssscsocccs?
24 301 7003 00 Boulon (1/4"™ NoFe x 1" L. gre.8)/
bolt (1/4" NeFe X 1" Lo greB8 BePe)osoocscssscccsosscscccsccasscccssoosscd
25 399 8007 00 Ronde!lle de siiretd (1/4")/lockwasher (1/4")cccccsscccccsssccscocsssscd
*Note: Cette piece n'est pas disponible *Note: This part Is not avallable for services

pour le service.

SECTION 10/2

05/84



ARBRE DE COMMANDE / PROPELLER SHAFT

g

SATEILA 3T 2L
HOBGININTYL

REIRSEEEE
TYLLNIYRL0

< — &

05/84

SECTION 11/1



ARBRE DE COMMANDE/PROPELLER SHAFT

NO REF
REF. NO.

O~ U NN -

— ot A A A
B W N - OV

pury
(8]

16

17
i8

19

NO PIECE
PART NO.

108
103
399
396
408
103
103
392
103
399
396
119
102
103

103

103

103
103

103

2005
0029
8011
2024
2001
0309
0047
0026
0029
8011
2024
1444
4056
0007

0064

0077

0059
0133

0310

00
00
00
00
00
00
00
00
00
00
00
00
00
00

00

00

00
00

00

DESCRIPTION OTE
oTY

Gralsseur a pression/grease fi++ingecescocococccccoccsssssssssscoccss?
Boulon en "U"/"U™ boltececocsesscsccsccscecsoscoscscsscsocsccscsscsased
Rondelle de siireté (3/8")/lockwasher (3/8")ccosocccsccsssssssscscscss8
Ecrou (3/8" NoFo)/nut (3/8" NeFoedeeososososessscsscscsosascssssssscsse8
Gralsseur a pression/grease fl+tingesecccccscscsccccscssssssccscsscsasd
Contre=fourche/yoke flangesseccccsccscscsooscesccsccscocccccosscscscsosl
Anneau fermoir/snap ringeccsccccscescocccsoscccsccscscscscccsccososssl
Rondelle de silreté (7/16")/1ockwasher (7/16™)ccccsscsssscscscccccccccd
Boulon en "U"/"U" bolteecescsccsosccccsccscsosscsccscscoscoscscocasesl
Rondelle de siireté (3/8")/lockwasher (3/8")ccccccccscsccscsssccscsscsd
Ecrou (3/8" NeFe)/nut (3/8" NeFedeseosossescsescsssssasssscscscocsscsscd
Boulon/boltecccscecssscsccssocossccssooscosscosccsscoscsossooscccsconol
Ecrou/nuteecccccssccscsccscccscsccsasscsoscssssscssssssassescssscsssssl
Ensemble pivot & roulement (avec anneau fermoir & graisseur a pression
Journal & bearing kit (with snap ring & grease fitting)eeccccccscoccssl
Ensemble pivot & roulement (avec anneau fermoir & graisseur a pression)
Journal & bearing kit (with snap ring & grease fit+inglecccccococcocsl
Ensemble cache=poussisre & rondelle d'étanchéité/

dust cap & washer Qroupessscescccccccccsssosccscsssssscscscsssocsscsel
Rondel le/cork washereecseccesssscscsscccscsscscssosscssscccososscsossnl
Arbre de commande (différentiel a bof+ier de transfert)/

propeller shaft ass'y (differential to transfer case)ececcecscecccsscsl
Arbre de commande (bofte de vitesses au boftier de transfert)
propeller shaft ass'y (+ransmission to transfer case)eecececcocecccocsccol

SECTION 11/2

05/84



ENGINE / MOTEUR

fiR CLEAKER

SECTION 12/1-3

WITH 2MAN OAB

20—

AR TLEANER

@?W%%——-— 8

05/84

i

s

4



MOTEUR/ENGINE

NO REF NO PIECE DESCRIPTION oTE
REF. NO.  PART NO. oTY
i 612 0155 00 Support du moteur/engine support frameeccscccccccccssscccssssscosssssl
* 2 612 0113 00 Plaque (avant)/front plateccccccsccccccccosscccescooscosscoccososscsss]
3 300 9083 00 Boulon (3/8" NeFe x 1" Lo gre5)/
bolt (3/8" NeFe X 1" Lo gre5 BePo)oocccosssccsscccssccscccscscscscssscd
4 399 8011 00 Rondel le de sGre‘l'é (3/8")/lockwasher (3/8")scc0cecs0s000000000000000ss
5 380 7024 00 Ecrou (3/8" N.F.)/hex nut (3/8" ] e
6 405 4037 00 Roulement/Input shaft pilot bearingeseccccccsssccccsccosssscsccccocssl
8 612 0110 00 Support (filtre)/fuel filter supportessccecccscssssccosscccccsssscscol
9 107 3001 00 Boyau de vidange (multipie de 12")/
oll pan drain hose (multiple 12")ccccccccsscccocccssscccscsscsccssssAoRo
10 408 8024 00 Collier de boyau/hose cClampsesecsccccscccssccssscccaccsccoccocsscesse?
11 301 6154 00 Boulon (1/2" NeFe x 1 1/2" L. gre.8)/
bolt (1/2" NeFe X 1 1/2" Lo greBlececccccsccscsccoccssccocccossessssed
12 392 0028 00 Rondelle de siireté (1/2")/lockwasher (1/2")scsccccccccocccscsscsososed
13 389 8042 00 Ecrou (1/2" NeFe)/hex nut (1/2" NeFs)ecooesceoccccsccososcsssscscacacd
14 114 0669 00 Coude 45°/@1bow 45°cccccscccccccsscoccsscosssccssoccscsoscssocosscnssl
15 612 0148 00 Raccord (gauche) (arriére)/L.H. rear engline support adaptercececcscesi
16 612 0156 00 Raccord (droite) (arriére)/R.H. rear engine support adaptercecceccscssl
17 612 0150 00 Raccord (droite) (avant)/R<He. front engine support adaptereecssscecccssl
18 612 0149 00 Raccord (gauche) (avant)/L.H. front engine support adaptereeccscscessl
19 121 1011 00 Support (moteur)/engine supportecccssscccccccscsccscossocosscscsccssocd
20 612 0119 00 Rallonge (7 1/2" de longueur)/
alr filter extension tube (7 1/2" 1ong)esccceccccccocsccsssscsscscscol
21 670 1209 00 Coude 90°/elbow 90°cceccscccssccsscccsccoccscccsoscsscosssosssocsssasl
22 108 8009 00 Colller/clampesscsccccecsccoocssccoccoosssssscesccsssccocsscsscsscssasd
23 114 0675 00 Filtre @ alr/alr cyclopac Cleanerescccscssccsscccccsscssssscsscosssssl
24 114 0692 00 Filtre/air cleaner elementeeccccccsccsccsccscasscscocsccccssssscanscosl
25 114 0674 00 Colller/mounting bandeececcccccsssscoccscassscccoccosssccccssssssnssssc?
26 300 8041 00 Boulon (5/16" NeFe x 3/4" Lo gre5)/
bolt (5/16" NeFe X 3/4" Lo gre5)eccccccccssscesccccsscssccscesscscssscl
27 399 8012 00 Rondelle de siireté (5/16")/lockwasher (5/16")ecscccccccscsccsossssssod
28 396 2022 00 Ecrou (5/16" NeF.)/hex nut (5/16" NeFe)oeceosceccococsosccoscscscsonnld
29 661 2054 00 Entrée d'air/alr inlet hood...................................,......1
30 114 0669 00 Coude 45°/elbow 45°ccescccccsccsscssoscccscssccsccccscosssccssssssscssl
31 670 1209 00 Coude 90°/elbow 90%cescccesccssccccccsossscesssscsscsscossssssssscssel
32 612 0119 00 Rallonge/air filter extension tubEeccscescoscccsccssscsscsssscssosccsl
*33 612 0166 00 Tube/alr fllter tubeececsscccsscccsscccscccoscossssccscsssssoscnsscoesl
*34 617 1216 00 Tube/alr fllter tubecceccssccosseccssccssccssssscsscsscnsscsccsscssssl
35 108 8009 00 Colller de boyau/worm gear hose ClampecccsssecscccsccccccsosscocsssseB
36 108 7002 00 REducteur/reducerescecescosssscsscsssscscsscssocscosscscssssosssssses]
37 108 0003 00 Bouchon de vidange/drain cockeecseccosscssccccscocsccsosccscsccsscsss]
*38 612 0126 00 Réducteur (multiple de 12")/reducer (multiple 12")ecccccococccsscessAeRe
39 392 0028 00 Rondelle de siireté (1/2")/1ockwasher (1/2")ecescccssccscscccsccsccscesB
40 301 6154 00 Boulon (1/2" NeFe x 1 1/2" Lo gre8)/
bolt (1/2" NeFe x 1 1/2" Lo greB)ececccccsscscscccsscccscosossosocsssh
41 392 0026 00 Rondelle de siireté (7/16")/lockwasher (7/16™)ecesccccscaccscsssccocssosB
*Note: Ces pieces ne sont pas disponibles *Note: These parts are not avallable for service.

pour le services

SECTION 12/2 05/84



ENGINE / MOTEUR

LR CLEANER

[Ti_iE’sE WELDED O FRAOJME

B TLEANER

.
J

=

SECTION 12/1-3 05/84



MOTEUR/ENGINE

NO REF NO PIECE DESCRIPTION oTE
REF. NOo PART NO. QTY
42 301 6124 00 Boulon (7/16"™ NeFe x 1 1/4" Lo gr.8)/
bolt (7/16" NeFe X 1 1/4" Lo greBleccecccccscccccsccossccsssccsscsssssl
43 305 4084 00 Boulon (3/8" NeFe x 1 1/4%" L. gre8)/
bolt (3/8" NeFe X 1 1/4" Lo greBlececccsscccccocssssccococoscssocsssal
43 300 9083 00 Boulon (3/8" NeFe x 1" Lo gre.5)/
bolt (3/8"™ NeFe X 1" Lo gre5 BePo)ecocsocscosccscccscsscsccssosscsoos]?
44 399 8011 00 Rondelle de siireté (3/8")/lockwasher (3/8")eccccccccccscsoccssccssccclb
45 380 7024 00 Ecrou (3/8" N.F.)/hex nut (3/8" NeFo)ocoscooscsocceessoscsssscsccscclbh
e 121 2019 00 Eventall (avec cabine biplace)/pusher fan (with 2 man cab)ececescsccsl
e 121 2040 00 Joint d'&tanchéité/cylinder head cover gasketeeescsccescssscescsossansi
*¥Note: Ces plieéces ne sont pas |llustrées. **Note: These parts are not illustrated.

SECTION 12/4

05/84



CARBURANT / FUEL

~=30

POUR RESERVOIR A CARBURANT ADDITIONNEL VOIR SECTION 13/3
FOR ADDITIONNAL GAS TANK SEE SECTION 13/3

SECTION 13/1 05/84




CARBURANT /FUEL

NO REF

NO PIECE

REFe NO. PART NO.

DESCRIPTION OTE
oTY

Boulon (1/4" N.Fe x 3/4" L. gr.5)

1 300 9001 00
bolt (1/4" NeFe % 3/4" Lo gre5 BePedecococcsscocosscccsscscssssscscsese?
2 399 8007 00 Rondelle de siireté (1/4")/lockwasher (1/4")ceeccccocscscsosscocssssso?
3 380 6019 00 Ecrou (1/4" NoFe)/hex nut (178" NoFe)eoooccececesaccssssocccssnsasosss?
4 613 0087 00 Réservolr a carburant (avec cabine biplace)/
fuel tank (with 2 man cab)eccsccccccccoscssccosccscscscsosccsscsosoool
4 613 0114 00 Réservoir 3 carburant (cabine 6 places)/
fuel tank (with 6 man cab)esecccccccccscsosccsceccocccsssocccosssoscsol
5 661 3010 00 Indicateur jauge d'essence/fuel tank gaugeesscsccecsscsccssscsscssscsssl
6 110 0008 00 Joint d'&tanch&l1t8/gasketecscsccscccsscsccssccccssscccscocsscsscasansl
7 373 4061 00 Boulon (#10 NeCe x 1/2" Lo)/bolt (#10 NoCe X 1/2" Ledocscocsccsccsscsd
8 114 0010 00 Bouchon/fuel tank Capecccsccscccssccccscssccccoscscssccsssccsocssccas]
9 108 0012 00 Bouchon (1/4" NePoTe)/plug (1/4" NePeTe)ocoosccccccsocssscosccsscsssel
*10 626 0133 00 Collter de boyau/hose clipececsscccccscsccscccsscsssscccsssscsccssscsel
1" 399 8007 00 Rondelle de siiretd (1/4")/lockwasher (1/4").eecsccscscsccscccsccococsl
12 305 3001 00 Boulon (1/4" N.C. x 3/4" L. gr.5)/
bolt (1/4" NeCo x 3/4" Lo gre5)ecccccccscsccssccsscccscscssocsocossosl
13 108 0026 00 Coude/elboWessecosssscscccscscsssosscscscscosssssoscocssssscososssscsl
14 108 4044 00 Adapteur/adaptercecsccccssscccsccsscccsccccsccssccocescssscssoccsccssl
15 612 0110 00 Support du filtre/fuel filter supportecccsssssccccccscaccscccsscsssssl
16 399 8011 00 Rondelle de slireté (3/8")/lockwasher (3/8")ccecescccccsscscssscssssssd
17 300 9083 00 Boulon (3/8" NeFo x 1" Lo gre5)/
bolt (3/8" NeFe X 1™ Lo gre5)ececcccccscccccccccsscsccscoscsccscsscsed
18 613 0107 00 Conduit d'essence (avec raccords) (boyau de retour)
fuel line (with fittings) (return hose)eccscccocsccccsssssscsssscsccsl
19 107 9016 00 Protecteur/grommeteecsccscccccccscssoccocssccccssscssoccscccsssossssnel
20 613 0060 00 Conduit d'essence (avec raccords) (filtre a la pompe)/
fuel line (with fit+ings) (filter to pumpleccccccssscccccsccccssscccsl
21 613 0089 00 Conduit d'essence (avec raccords) (réservoir au filtre)/
fuel line (with fit+tings) (tank to filter)eeccecccccscscocccsosccscsscs?
*22 613 0027 00 Support/fuel [ine bracketececscccscecsccssssoscsscscscosccccssssssscsaol
23 399 8011 00 Rondelle de siireté (3/8")/lockwasher (3/8")ececcccsscsccscsccsccscssel
24 300 9081 00 Boulon (3/8" NeFe x 3/4" Lo gre5)/
bolt (3/8" NeFe X 3/4" Lo gre5)eccccccceocsccscscscscoseccccocsssocssl
25 670 1501 00 Bague d'espacement/rubber spacereeccccscccsscccsscscssscsscscccsccscal
26 300 8051 00 Boulon (5/16" NeoFe x 3" Lo gre5)/
bolt (5/16" NeFo X 3" Lo gre5)eccccecccccsccssossccscoscsccscssoscsssl
27 399 8012 00 Rondelle de siireté (5/16")/lockwasher (5/16")ecscsccscsccscsssssssscsl
28 396 2022 00 Ecrou (5/16" NoFa)/hex nut (5/16" NeFe)deeeoseoocscssccsscasssssssosssl
29 670 2603 00 Protecteur (avec cabine biplace)/grommet (with 2 man cab)ecocsccccoccosl
29 670 1301 00 Protecteur (avec cabine 6 places)/grommet (with 6 man cab)ecsccscsccesl
30 108 7003 00 Bouchon (3/4" NePeTo)/plug (3/4" NoPeTe)oossccccscccscscssscsssssscssl
*Note: Ces pleces ne sont pas disponibles *Note: These parts are not avallable for service.

pour le service.

SECTION 13/2

05/84



CARBURANT / FUEL

POUR RESERVOIR A CARBURANT STANDARD VOIR SECTION 1371
FOR STANDARD FUEL TANK SEE SECTION 13/}

SECTION 13/3

05/84

s



CARBURANT /FUEL

NO REF
REF. NO.

(o \ QRS N -

10
i1
i2
13
14
i5

NO PIECE
PART NO.

613
301

391

399
380
300

391

399
380
108
662
107
108
607
670

0097
708

3025

8011
7024
9090

3025

8011
7024
5051
6033
3002
8007
0089
1501

00
00

00

00
00
00

00

00
00
00
00
00
00
00
00

DESCRIPTION OTE
oTY

Réservolr 3 carburant/gas tankeecsscecsssscscccescoscssssssccsasscoaol
Boulon (3/8" NoFe x 1 1/2" L. gr. 8)/

bolt (3/8% NoFo x 1 1/2" Lo greB8 BePodsessescosscssscsscsccsccsccscse?
Rondeile (13/32% x 13/16" x .060" gr.2)/

flatwasher (13/32% x 13/16" x 060" gre2)eccscscsceccsscscccsscscsnsosl
Rondelle de siireté (3/8%)/1ockwasher (3/8")cecccssccooscscssccosvesns?
Ecrou (3/8" NeFe)/hex nut (3/8" NeFe)oooessasescassssssscssosssscosse?
Boulon (3/8" NeFe x 2 3/4" L. gr.5)/

bolt (3/8" NeFe x 2 3/4" L: gre5 BePo)sescscessassscccsesocesccoccsssl
Rondelle (13/32" x 13/16" x .060" gr.2)/

flatwasher (13/32" x 13/16" x 060" gro2)ecsscecccsscsccossccccscacconsl
Rondelle de siireté (3/8")/lockwasher (3/8")cceccecsscsccosocascssscssl
Ecrou (3/8" NeFe)/hex nut (3/8" NeFedessoessssssasscssossssscosasassel
Coude/elboWsesssosscccssscssecsescesscossssoscsccoscessssosassoacessol
Manchon fileté/half nipplecececccsccssocssssscscsocssasssssacsssscascol
Boyau (muitiple de 12")/paragas hose (multiple 12")cccccccscscossschsRs
Collier de boyau/worm gear hose Clampesccocsssscooscsescscsosccacsscsel
Bague d'espacement/spacercssccscssssssococsosscesscsccosscoccsscsssssl
Bague d'espacement/spacercscscccccscsesssoscaccossscocsscssssscososssl

SECTION 13/4

05/84



ECHAPPEMENT / EXHAUST

SECTION 14/1 05/84



ECHAPPEMENT /EXHAUST

NO REF

NO PIECE

REF. NO.  PART NO.

DESCRIPTION oTE
oTY

1 614 0088 00 Support du silencieux/muffier bracketcossccesscssccsccsccccessscoonscol
2 399 8012 00 Rondelle de siireté (5/16")/lockwasher (5/16")scesccscscossccseccsssss?
3 305 3042 00 Boulon (5/16" NeCo x 3/4% L. gr.5)/
bolt (5/16" NeCe X 3/4" Lo gro5)eccscccosscccoscnoscensccacscosscoasss?
4 614 008 00 Tuyau de sortie (avec cabine biplace)/
straight pipe (with 2 man cab)ecescccccccsscoscsscscasccscscssscsscssl
4 114 0834 00 Tuyau de sortlie (avec cabine 6 places)/
strafght pipe (with 6 man cab)secseccsscoscscecosccsccscccccsccssccssanl
5 114 0658 00 Ressort/muffler retalner springeccccsccsesscosscocccssscosossssscosscld
6 661 4002 00 Silencleux/mufflercessocoscsccosscsccsccoscssconsssossccocscssccenoanl
7 108 8018 00 Collier de serrage/muffler clampeeccscocscoosesesscsssssossscsncansosl
8 614 008 00 Tuyau d'échappement (avec cabine biplace)/
exhaust pipe (with 2 man cablecsscocosscsceosoccoscscecssssssssconscesl
8 614 0116 00 Tuyau d'échappement (avec cabine 6 places)/
exhaust pipe (with 6 man cablscscscccosscccecccsscscsscscoscacosososal
*9 121 2017 00 JolInt d'&tanchéi+6/gasketesccccccocsscocsosscossscscsscosssssssscansel
*10 614 0120 00 Pilaque de retenue (avec cabine 6 places)/
exhaust pipe retalner plate (with 6 man cab)eecececscscesscscsoscsons
*Note: Ces pieces ne sont pas disponibles *Note: These parts are not avallable for service.

pour le service.

SECTION 14/2

05/84



SYSTEME ELECTRIQUE / ELECTRICAL

SECTION 15/1 -3

05/84



SYSTEME ELECTRIQUE/ELECTRICAL

NO REF NO PIECE DESCRIPTION QTE
REF. NOs. PART NO. QTY
1 109 5057 00 Cable de batterle (30" de longueur) (posi+if)/
battery cable (30" L.) (positive)scecscccccscosocccccsccocsscssccnconl
2 109 5058 00 Céble de batterie (4 7/8" de longueur) (batterie 3 batterie)/
' battery cable (4 7/8" Long) (battery to battery)seecesceccsccsccccssssl
3 109 5059 00 Cable de batterie (39" de longueur) (négatif)/
battery cable (39" long) (negative)eecccesccscccsccssosccsscsccscsccssl
4 670 1502 00 Amortisseur/battery shock Insulatoreecscsccccccssscccssscsscssscssose?
5 110 3001 00 Batterie/batteryeccccccscccocccccscsssscscsccoccsccscscsssccccsssccssos?
6 615 0142 00 Bride de retenue/battery bracketecssccsccscccccscccsccscsssscsscsscsssl
7 107 9016 00 Protecteur/grommeteccccccocccccscsccocccscsossosccccssccccosocseoccnsol
*8 615 0125 00 Amortisseur/battery terminal Insulatoreccccccescscccscsccssssccccsscocsl
9 301 7047 00 Boulon (5/16" NeFe x 2" L. gre8)/
bolt (5/16™ NeFe X 2" Lo gre8 BePe)ecccscccossocscoscsccsscscsscscoss?
10 399 8012 00 Rondelle de sliretd (5/16")/lockwasher (5/16")cceccscsccccsscssscscoss?
1 396 2022 00 Ecrou (5/16" NeFe)/hex nut (5/16" NeFe)eoocooosccosococcocssssonnssoc?
12 615 0188 00 Protecteur de la batterie/battery guardeecccccoccccsssecsococssosccsssl
13 110 1021 00 Dispositif de prise de pression (moteur)/
oil pressure sender (engin@)ecececcsccccsccososcsccscscscccscssscsscssl
14 661 2037 00 Adapteur/water sender adapterccscecssccccccscccccscsccscsssccsccscsssl
15 110 0101 00 Dispositif de prise de température (moteur)/
temperature sender (engine)escecscoscsccsoccsccccsosoccccsscscscssscssl
16 110 9045 00 Protecteur/grommet (for motor wiring harness)ecccesccsccsccscescssccssel
17 609 0076 00 Support des fils/wiring supportecccccccccccecsccscccsccscssosesscssscsl
18 399 8012 00 Rondelle de siireté (5/16")/lockwasher (5/16")ccscccsoccsccscsscscssassl
19 300 8041 00 Boulon (5/16"™ NeFe x 3/4"™ Lo gre5)/
bolt (5/16" NeFe X 3/4" Le gro5)eccccccsccccccscccccccsscscsccscasass]
20 114 0877 00 Commutateur de solénoTde/solenold switcheeccoescccssscsscsocsscssccssl
21 300 9001 00 Boulon (1/4"™ NeFe x 3/4" Lo gre5)/
bolt (1/4" NeFe x 3/4"™ Le gre5 BePo)oococseccoccsocscooscsscsoscoscscscscss?
22 399 8007 00 Rondel le de sﬁre‘té (1/4")/lockwasher (1/4")ceccccccccoscccscccscscsscs?
23 380 6019 00 Ecrou (1/4" NeFo)/hex nut (1/4" NeFe)esoocsoccossccoccsccconcscosccaoc?
24 107 3003 00 Protecteur (céble positif) (multiple de 12%)/
hose protector (positive cable) (multiple 12")cccccocccscscccccsccssAcRo
25 110 1027 00 Commutateur/low pressure switCheeoocescsscsescscossscssossccsscscccssnsl
26 108 4037 00 Raccord en "T"/te€ecccccoccc0cccssscccscsccscccccssososssssosscccscsasl
27 110 9001 00 Interrupteur/clrcult breakeresccccscocccccccscccsccsccesscccsccsccsssl
28 390 4021 00 Rivet/pop rivetececccccccocococosccccccscccsooscsscoscsssccscscsscscsc?
29 661 5038 00 Lampe-témoin (avec ampoule)/pilot Iight (with bulb)ecescececsccccsscsl
30 121 2061 00 Adapteur/adaptercececcccecccccoccoccoocscoscssscscscssssosonsscoosossl
31 110 1029 00 Interrupteur d'allumage/ignition switcChecescscececccccccsososssccssscasl
32 110 1002 00 Commutateur (phare arriére)/back-up |ight switCheceeceoosssosccccccssl
33 110 1019 00 Commutateur (phare avant)/head lamp switChecscccescsccscoccccccscccccsl
34 110 1038 00 Commutateur (essuie-glace)/wiper switcheesscscsceccccccococossccsccce?
35 264 1001 00 Amoule/bulbecccccscscsscosccssscssssocsscssscsssccsccocsccscccccocccsl

*Note: Cette piece n'est pas disponible *Note: This part Is not available for service.
pour le service.

SECTION 15/2 05/84




SYSTEME ELECTRIQUE / ELECTRICAL

SECTION 15/1 -3

05/84

il



SYSTEME éLECTRIQUE/ELECTRICAL

NO REF NO PIECE DESCRIPTION QT€
REFe. NO. PART NO. QTY
36 110 0045 00 Indicateur de température/temperature gaugeeeessscecsscccssssscccscsscsl
37 110 0048 00 Ampéremetre/ammeter gaugeececcscsssssssccccscsscscscscssccsocccssssssl
38 110 0044 00 Indicateur de niveau d'essence/fuel gaugeseecsccccccccsocscccssccscssl
39 110 0029 00 Compte-heures/hour meterescccccscecscocsccscscccccccsssococsscscsossol
40 110 9040 00 Porte=fusible/fuse blockeeseecsocscsccscccscsccccoosocscsccsscsosssssl
41 390 4014 00 Rivet/pop riveteccoccscscccosccscscsocoscsccsssscscscceccsccoscocoosnscsl
42 410 9087 00 Fusible/fus@ecsceccccccccscsssccocccscocccooocsccecccccccssccssssccsal
43 615 0108 00 Cavalier/fuse block Jumpereeecscsccsccccscscocccscccssesccsceccsscscssl

44 110 1036 00 Commutateur (chaufferette & déglvreur)/
 heater & defroster switCheecscsccssscccsccssccccssscsssscsssscsossssss?
*45 661 5057 00 Commutateur/pig tall socketeececcsccocccscossccsossccsossosscscccocscsl
*46 661 5042 00 Commutateur/plg tall socketescescccscscsccscsccscscscscssscscscscccssl
47 264 1001 00 Ampoule/bulbecccsccsccoccccoccsococscssccsccscsscscscccccocsssncocosss?
48 615 0047 00 Attache/wiring clipescsccecscccscccccccscsccsoscsccccccccscscocsosssscl
49 110 0043 00 Tachymétre/tachometercesccscscccscssssscoecsssccssssssccsssnsssssosssl
50 114 0779 00 Cable (tachymétre)/tachometer cablecescesssccccsscscsccssscscccsscsssl
51 121 2021 00 Commande a angle/angle drivecececcccsccccssscccscssscsoscsccacscscsssl
52 300 9043 00 Boulon (5/16" NeFo x 1" Lo gre5)/
bolt (5/16" NeFe X 1" Le gre5 BePe)esccoccococscsocssccccccoscoccocsss
53 391 0023 00 Rondelle (11/32" x 11/16" x .060")/
flatwasher (11/32" x 11/16" x ¢060™)cccsccccccococccscsosososcsossosco?
54 392 0014 00 Rondelle de siireté (3/16")/lockwasher (3/16™)eccccccccsosssccssasssss?
55 381 0001 00 Ecrou (#8 NeCe)/hex nut (#8 NeCe)seeoosssoscosssssscssossocsssccesssss?
56 617 0727 00 Support/switch supportesececsscccccccoscccocsscscscscssccsssssssscsscsl
57 390 4021 00 Rivet/pop riveteeccecccscccccscscsccscscssccoscccscsccssscoscsscccssoscssl
58 110 9063 00 Clavette/keysoecccoccscsceccsccsscosccscscecscssoscscscosccscsonccoscsol
59 399 8012 00 Rondel le de stireté (5/16")/lockwasher (5/16™)ecssscscssscsccssccccscs?
60 380 9022 00 Ecrou (5/16" N.C.)/hex nut (5/16" NoCo)dococoosooscosscsssccoscosossss?
61 121 0117 00 Démarreur/starterceccsosccscccessossscscesscssccacscscssccccsscscssss]
*62 121 0115 00 Eventall (alternateur)/alternator fanececcococecccscssscscssssascscssl
63 121 0116 00 Alternateur/alternatoreecsccocsccecscccscccsscscscsoscosccscccccoscssonscssl
64 107 9027 00 Courrole (alternateur)/alternator beltecescccccccccosccccoscscccoscssl
- 109 4113 00 Falsceau de flls &lectriques(moteur)/wiring harness ass'y (motor)eeesi
- 109 4052 00 Faisceau de fils &lectriques (lumiére)/
wiring harness ass'y (light)eeeccocscccocccoceccccccccsccoscscsoscsonsel
- 109 4048 00 Falsceau de flls &lectriques (essule-glaces) (cabline biplace)/
wiring harness ass'y (wipers) (2 man cab)ecoccsccccccccccccccoscsscccsal
- 109 4071 00 Falsceau de flls électriques (essule-glaces) (cabine 6 places)/
wiring harness ass'y (wipers) (6 man cab)ececcccccscoscccscoccccccsocsl
- 109 4112 00 Faisceau de flls &lectriques (tableau de bord)/
~ wiring harness ass'y (dash)scsccsccsccscscsccccoscscccscsscssssccsccsl
- 109 4166 00 Falsceau de flis &lectriques (moteur de |'essuie-glace)/

wiring harness ass'y (wiper motor)eccecescccccscosccsccoscccscscscose?

*Note: Ces pleces ne sont pas disponibles *Note: These parts are not avallable for service.
pour le service.

SECTION 15/4 05/84



SYSTEME ELECTRIQUE / ELECTRICAL

SECTION 15/5

05/84

s

L Mg'



SYSTEME ELECTRIQUE/ELECTRICAL

NO PIECE

7026
7020
7045
7044
9005

0994
7047
7015
0924
9081

8011
7024
6038
0002
9084
6029
9095
1001
9005
9021
0007
8249
1773
1012
0017
1060
8250
7078
0643
0644
0645
4020
1037

NO REF
REFe NOo  PART NO.

1 110
2 110
3 110
4 110
5 300
6 617
7 110
8 110
9 617
10 300
1 399
12 380
13 110
14 365
15 110
16 110
17 110
18 109
19 107
20 110
21 109
22 102
23 570
24 109
25 109
26 320
*27 102
28 362
29 617
30 617
31 617
32 390
33 617
34 110

*Note: Cette pléce n'est pas disponible
pour le service.

6006

00
00
00
00
00

00
00
00
00
00

00
00
00
00
00
00
00
00
00
00
00
00
00
00
00
00
00
00
00
00
00
00
00
00

DESCRIPT |ON QTE
oTY

. Lame d'eSSU'e-g'ace/Wlper blade..-....-..............................2

Bras/pantograph armSceccccccscccccscsossocscccsccscccossccccccscoccsnl
Essieu porteur de |'essule-glace (complet)/wiper pivot shaft ass'yeee2
Bras (essule-glace) (complet)/pantograph arms adapter kiteececccscscccs2
Boulon (1/4" NeFo x 1 1/2% Lo gr.5)/

bolt (1/4" NeFo x 1 1/2" Le gre5 BePo)ocecscocscssccsccssccsccscccscosd
Bague d'espacement/spacereccccccscsccsccsccocosccscccccscsscsscoscccal
Moteur (essuie-glace)/wiper motorecccccscecsccsccsssscccscscsssosssscs?
Levier d'essule-glace/crank arMeeccecccccccsocccccscsccscscscscsccscosscc?
Protecteur/wiper motor protectorececccceccecsccccccsccccscccccscsoccscsl
Boulon (3/8" NeFe x 3/4" L. gr.5)/

bolt (3/8"™ NeFe X% 3/4" Lo gre 5)ecscecccccccccccccccsscsccccccscscccced
Rondelle dé& siireté (3/8")/lockwasher (3/8")ecccsccscccccsscccscscccossd
Ecrou (3/8" NeF.)/hex nut (3/8" NeFe)eosocssscccsscocscassscssoscscssd
Lumiére Intérieure/dome lamp ass'yeececeecccscscccccscccocsssssscsscsl
Boulon (#10 x 3/8" Le)/bolt (#10 X 3/8" Le)eccecccccsscecsscoccecnscss?
Bottier/headlight housingesecccesseccssccsccsccsscccscssosscsssssscssl
Phare/sealed beamececccocoscsscoccccccscccscscscsssscsosccccocsocsscsssl
Collier/headlight ringecccccccccccsccscccccscscccoccssccscccsscccsscol
Raccord de phare/sealed connectoresceccccccseccccccccccscccsscccssccsosl
Protecteur/grommetsscecccsccsscccocccscsscssccscccosssccoccscccssssas]
Attache-fil/sealed clipecccccsccscscccccccccsscccsocosscsccccsccnsasel
Fiche de contact/snap plugecesccccccecscscccccosccesccscsccoscccscsce?
Phare/sealed beam ass'Yecscoseccscccosccccossccsccsocsocsscosccosococcsel
Protecteur/grommeteecccccsccsccccscccsccscossoscosccccssscsccscccssssl
Raccord de phare avant/sealed beam connector (front [ight)ececcecccss?
Attache (phare avant) (femelle)/front Iight tab (female)eeccscccccccccd
Boulon (#10 NeFe x 3/8" Lo)/screw (#10 NeFe X 3/8" Le)ecsccccscccscsch
Porte-phare/sealed beam door (ring)eccececccccoccccccscccsscssccscsocs?
Boulon (#8 x 1 1/4" Lo)/screw (#8 x 1 1/4" Le)eccccocccsscoscccscscce?
Support (boftier de phare)/sealed beam housing bracketesececsccsscssscb
Support/sealed beam ring bracketeesecececccocccccscccccscocsscccssccccss?
Support (phare)/sealed beam ring clipesccccccccccccoccccssccsssccssoc?
Rivet/pop rivetecccceccsccscccscescesocsccsoscsscccccsscosscssacsocse’l
Protecteur/wiper gquardeccsescecscccccccoscccsosccocccsscacosscsescsssl
Phare/sealed beamecsccosccscccscsccccocccscscccsccocsococsooccsscocsol

*Note: This part Is not avallable for service.

SECTION 15/6

05/84



REFROIDISSEMENT / COOLING

SECTION 16/1-3

05/84

g



REFROIDISSEMENT/COOL ING

NO REF NO PIECE DESCRIPTION oTE
REF. NO. PART NO. QTY
1 114 1002 00 Radiateur/radiatorecccccceccccccssccsossossscscsscsscsscsscsooscssosal
2 300 9001 00 Boulon (1/4" NeFe x 3/4"™ Lo gre5)/
bolt (1/4" NeFeo X 3/4" Lo gre5 BePe)ececcoescccessccscccsccssscossssal
3 399 8007 00 Rondelle de siiretd (1/4")/lockwasher (1/4")cceecesosssssssccascsssssad
4 108 0011 00 Bouchon de vidange/radiator drain plugecsecscccccscccccscccsscoccocsssl
5 380 6019 00 Ecrou (174" N.F.)/nut (1/4" N |
6 107 4011 00 Boyau du radiateur (bas)/radiator hose (lower)eecscescecscsssccscccacssl
7 617 1034 00 Enveloppe/shroudecsceccccscossssscsccsocsnscncscssosscsscsscscssoosess]
8 661 6016 00 Boyau du radiateur (haut)/radiator hose (upper)eccescccccscccscocsscssl
9 108 8007 00 Collier de boyau/worm gear hose Clampseccsscccccsccssccssoccscccscccsel
10 108 8001 00 Colller de boyau/worm gear hose clampseccscecccscccssccsccsccsccsscsssl
1 122 0008 00 Bouchon du radiateur/radiator capsccccssceccesscscocccsccscssssscsccsl
12 121 2003 00 Chauf fe-moteur (facultatif) (600W)/
engine block heater (optional) (600W)essecccccccsccsccccssccscssscascsl
13 414 1152 00 Attache (boyau)/clamp hose t1@cccccsssesccoscsccsccoscscsocsccossscse?
14 616 0029 00 Colller/heater hose strapecsscccccccssccccoscssssscscccsccssoccooccss]
15 300 8041 00 Boulon (5/16% NeFe x 3/4" L. gre. 5)/
bolt (5/16" NeFo X 3/4" Lo gre5)eccccecesccccosscaccsccscccocscsccssal
16 399 8012 00 Rondelle de siiretd (5/16")/lockwasher (5/16™)eecsccccscccssssscssccsol
17 396 2022 00 Ecrou (5/16" NeFo)/nut (5/16" NeFe)oooscososccocoocssoscsacscsccosoosl
18 301 2086 00 Boulon (3/8" NeCe x 1 3/4" Lo gre5)/
bolt (3/8" NeCoe X 1 3/4" Lo gre5)ecccceccccccecsscsccsccsccsccsocscssel
19 380 7024 00 Ecrou (3/8" NoF.)/nut (3/8" NeFo)eecososocococoscosccsscsssccocsconosossel
20 300 9001 00 Boulon (1/4" NeFe x 3/4™ Lo gr.5)/
bolt (1/4" NeFe X 3/4" Lo gre5 BePo)esecsccccsosscsscsscsccsccscccssoel
21 399 8007 00 Rondelle de siireté (1/4")/1ockwasher (1/4"™)ececccscesccccscscscacsssed
22 380 6019 00 Ecrou (1/4™ NoFe)/nut (174" NeFe)oooococesccosccsococssscscsssssonccel
23 107 9014 00 Protecteur/grommetcecccccsocscccccscscossococsscssescesccoacscssscscesd
24 408 8024 00 Colller de boyau/worm gear hose Clampesscsccccsccccssccccscossscscoesd
25 107 5001 00 Boyau de chaufferette (multiple de 12")/
heater hose (multiple 12")ccccesccscccsccccccccccsccscoccsssccoscassAaRe
26 661 6012 00 Coude de la chaufferette/heater elbowWesscsscssccsccsscscsscssccccsccal
27 108 5202 00 Douflle de réduction/reducing bushingeececscccssccecssoscsoscssccccsosl
28 108 7002 00 Douflle de réduction/reducing bushingeseecscccosscccssccccccosssssccsld
29 662 6020 00 Manchon fileté/half nipplecscesccssecccccssscssssccccsasccossssssesssld
30 108 7024 00 Raccord en "T"/teeecoccscscccccssoccossoccccnsosccccsoscssosesscsssoosl
31 108 7015 00 Manchon filet&/close nipplececscssccccccscsssssccoscsosssscssssssssssl
32 114 2129 00 Chaufferette/heatercecccccccccccsccccscssccccoscssssssssossccsocccssss?
33 616 0088 00 Support de la chaufferette/heater supportscccccecccsccocscsccssccccscss?
34 110 9059 00 Ventilateur/heater impellerceccccscsccccocccccccscccscccocccccscocsoscsal
35 110 9019 00 Moteur de la chaufferette/heater motoreecscsscscscccesccccscscccoscscss?
36 672 1605 00 Bof+ier du vent!lateur/blower housingeeececsscccccccocsccssccscssscoss?
37 391 3017 00 Rondelle (7/32" x 1/2" x 060" grs.2)/
washer (7/32" x 1/2" x 060" groe2)sceccccsccscccccscccccsscscsccssscsol
38 385 5013 00 Ecrou (#10 NeFe)/nut (#10 NeFe)eeossscoccsscosscssssocassscasseassasad
39 114 0171 00 Matériel d'&tanchéité (multiple de 12")/sealer (multiple 12")ececsocARe
40 390 4022 00 Rivet/pop rivetescccsccccscoscccsccccoscsccccscossssosssscscsoscccscoll
SECTION 16/2 05/84




REFROIDISSEMENT / COOLING

SECTION 16/1-3 05/84



REFROIDISSEMENT/COOL ING

NO REF

REF

41
42
43
44
45

46
47
48
49
50
51
52
53
54
55
56
57
58

59

60
61

NO.

NO PIECE
PART NO.

616
390
617
370
107

108
670
617
363
399
670
108
121
114
616
390
662
107

107

408
399

0113
4014
1570
9017
5002

8001
2603
1036
0121
8007
1603
8007
2059
0807
0206
4024
6020
5001

5001

8024
9011

00
00
00
00
00

00
00
00
00
00
00
00
00
00
00
00
00
00

00

00
00

DESCRIPTION oTE
oTY

Distributeur d'air chaud/heated alr distributoreececscscccscccoscosssssl
Rivet/pop riveteccccccccccsscccsscoscoccscccssccssscsccscscoscsscssssl
Tube d'espacement/spacerceccccccccccccocscccosccsscsscscsccssscscscssnsnl
GouJon fl1et8/studeccccscscssscococccssoscoccscscosscssscscssscsscscss?
Boyau du déglvreur (multiple de 12%)/

defroster hose (multiple 12")ceccosccccsscccccccssccsscososcossccssshoRe
Collier de boyau/worm gear hose clampessccccccessssocccssssscsascsccsa?
Protecteur/grommet (defroster hose)eceecesscescccocsccssccccscccssscnsl
Protecteur/blower housing guardeseccecsesccccssscccsccccccsssssosecssl
Boulon (#12 x 1/2" Le)/screw (#12 x 1/2" Le)ecsscscocssccsccsccssssasl]
Rondelle de siireté (1/4")/lockwasher (1/4")eccecccoccccccccccsossscsssl
Bouchon de caoutchouc (radiateur)/rubber plug (radiator)eecscccccscsccssl
Collier de boyau/worm gear hose clampesccccsscsscccssccssoscscsssccss]
Alde-démarreur (genre glow plug)/cold start ass'yeececccssccsccscssccal
Volet thermorégulateur/shutter kitecscssccsssocccocssssoscossssssosnsl
DEf lecteur/baffl@ceccssocssssscssssscocsoscscccscsecossonsaossssssssl
Rivet/pop rivetesceeccccccoccscsscscsscssccscsscssssscssosscoscosensesl
Manchon fllet&/half NipplEeesseccssccccsccssscscocsoccosssossscsnssssal
Boyau de chaufferette (déglvreur au volet thermorégulateur)

(multiple de 12" )(5/8" dia.)/

heater hose (defroster to shutter)(multiple 12")(5/8" diade)eccsscossAcRe
Boyau de chaufferette (pompe 3 eau du moteur au volet thermorégulateur)
(multiple de 12") (5/8% dia.)/

heater hose (motor water pump to shutter) (multe 12%") (5/8" diae)escAeRe
Colller de boyau/worm gear hose Clampscccscccsscecssscccsscsssccssses?
Rondelle de sliret& (3/8")/lockwasher (3/8")ecccccccccsccsscsscssssssal

SECTION 16/4

05/84



CARROSSERIE / BODY

J

o

SECTION 17/1 -3 05/84



CARROSSERIE/BODY

NO REF NO PIECE DESCRIPTION oTE
P REF. NO. PART NO. oTY
1 305 4086 00 Boulon de la base du sidge (3/8" NoFe x 1 3/4" L. gre.8)
seat base bolt (3/8" NeFo X 1 3/4" Lo gre Bleccocoscsccesescsccesscssd
2 398 2024 00 Ecrou de la base du sidge (3/8% N.F.)/
seat base nut (3/8" NeFe)ososososcososcscsesassscccscossossnccscnsesncd
3 114 0452 00 Gouplille/halr pineccoccocosscscocccscsscssssoscocscsscasnsscsssnsesaces]
4 617 0993 00 Base du siége de gauche/L.H. seat bas@escssccesescssseccosscscsasscssi
5 114 0277 00 Glissolre de siége (jeu)/ball bearing seat adjuster (set)ssecssvcsses]
6 399 8012 00 Rondel le de siireté (5/16")/lockwasher (5/16")ecscsccsccssscsccsscosscd
7 396 3022 00 Ecrou (5/16" NeCe)/nut (5/16" NeCo)oosossoscosassssscsosssoonccsssasscsd
8 399 8007 00 Rondelle de siireté (1/4%)/lockwasher (1/4%)ecccocscacsossaocoscocasssd
9 301 3005 00 Boulon (1/4" NeCe x 1 1/2% Lo gre5)/
bolt (1/4" NeCo x 1 1/2" Lo gre5 BoPs)oscossccccsccoscsccscoccsscscaod
10 114 0281 00 Siége (seul) (complet)/bucket seat asS'Yesssseoccssocssscsssssscsscssl
*11 617 1095 00 Plaque (crochet)/safety belt hook piatececcsessccsccsssccsssscascasss?
12 399 8007 00 Rondelle de siiretd (1/4")/safety belt hook plate lockwasher (1/4%)...2
13 305 2000 00 Boulon (1/4% NeFe x 1/2" Lo gra.5)/
safety belt hook plate bolt (1/4" NeFe x 1/2%" Lo gre5)eccccoccsecscca?
14 300 9081 00 Boufon (3/8" NeFe x 3/4" Lo gre.5)/
safety belt boit (3/8" NeFo X 3/4% Lo gro5 BoPs)escsoosecososcsccsccss?
15 399 8011 00 Rondelle de sliretd (3/8")/lockwasher (3/B")ceccesccasccossscsasccosss?
16 380 7024 00 Ecrou (3/8" NeFo)/safety belt nut (3/8"™ NeFelesoosososscosscoscsscecsl
17 114 0039 00 Celnture de sécurit&/safety beltesccssocsscecoccsssssessscaccansseceal
18 300 8121 00 Boulon (7/16" NeFe. x 3/4" L. gr.5)/
safety belt bolt (7/16" NeFe X 3/4"™ Lo gre5)eececccscscscscocescsocos?
19 392 0026 00 Rondel le de siireté (7/16")/safety belt lockwasher (7/16")ecsccecccess?
20 380 6026 00 Ecrou (7/16" NeF.)/safety belt nut (7/16" NeFe)essoosccssssosscosssss?
21 301 2083 00 Boulon (3/8% NeCo x 1" Lo gre.5)/
front grill bolt (3/8% NeCo X 1" Lo gre5)eccccccccccscscsssoscscasssch
22 399 8011 00 Rondelle de siireté (3/87)/lockwasher (3/8")ccsecsccscscssccsossscsccch
*23 617 1009 00 Plaque (griile avant)/front grill plateeccesccecsscscsccsccescsccccconl
24 107 9016 00 Protecteur de caoutchouc/grommet (wiring harness lights)eeccccscaccsscce?
25 399 8007 00 Rondelle de slireté (1/4")/lockwasher (front cowling) (1/4")ecceccesssd
26 305 3001 00 Boulon (1/4" No.Ce x 3/4" L. gre5)/
bolt (front cowling) (1/4"™ NeCe X 3/4™ Lo gre5)ecccccccssscccsccssssed
27 617 1013 00 Porte latérale du moteur (drolte)/
ReHe engine side doorecsccesscscssesscsccaccenccssscsoscssscoesosossosl
28 617 1011 00 Porte latérale du moteur (gauche)/
LeH. engine side doorecceccccconcocsccococecccscsosocoscncsccsccocoanl
29 399 8007 00 Rondel le de siiretéd (1/4")/lockwasher (1/4")ecoscocscoosssccsssossasssd
30 305 3001 Q0 Boulon (1/4" NeCo x 3/4% Lo gre%)/
boit (engine side door) (1/4" NeCe X 3/4" Lo gre5)ecccscccecescccscssed
31 107 7001 00 Moulure (multiple de 12")/doortite (multiple 12")ecccccscecsscscocosafeRo
31 107 7003 00 Mouture (muitiple de 12%)/doortite (multiple 12")eccscccccosssccascsfaRo
*Note: Ces pléces ne sont pas disponibles *Note: These parts are not avallable for service.

pour le service.

SECTION 17/2 05/84



CARROSSERIE / BODY

A
)
2

SECTION 17/1 -3 05/84



CARROSSER | E/BODY
NO REF NO PIECE DESCRIPTION oTE
REFe NOo PART NO. QTY
32 617 0074 00 Boulon {bouchon de vidange)/draln plug SCrewescceeeccccsscscscsccssasl
33 399 8007 00 Rondelle de stireté (1/4")/lockwasher (1/4")csccccessasssccccccccssosssd
34 305 3001 00 Boulon (1/4" N.Ce. x 3/4%" L. gre 5)/
rear cowling bolt (1/4" NeCo X 3/4" Lo gre5)ecsccccccsccccecoscscscasccl
35 670 1717 00 Bouchon de caoutchouc/rubber plug (use without heater & defrosterle.e4
36 617 1895 00 Capot du moteur (arriére)/rear engine cow!ingessceccososccoscosscsccosl
37 107 7003 00 Moulure (multiple de 12%)/doortite (multipie 12%)ecccsscccsocsscnchaRs
*38 617 1017 00 Penture (utilisée avec la cabine 2 & 6 places)/
"hinge (W/2 & 6 Man Cab)oecsoeccocscsssacoccssssacsssccasscncccsocaoasssl
39 617 1896 00 BoTt+e/boXsseescscscoscessesocccccescesscssssscacosossssccsccsacasssnsl
40 390 4024 00 Rivet (utiiisé avec la cabine 2 & 6 places)/
rivet (hinge) (w/2 & 6 man Cablesscecscccscecsccssscscocescsscosnsoss]l
41 617 0073 00 Bouchon/drain plug cap (with rubber)ecscoccssscoscccosocecssscsccoscnsl
42 661 7021 00 Poignée/engine top door handl@esescsccossscccscccccseossscsscssscssssl
43 323 3061 00 Boufon (#10 NeFe x 1/2% Leo)/bolt (#10 NeFe % 1/2" Le)doscocecovccsseccsc?
44 617 1021 00 Porte du moteur (dessus) (utilisé avec la cabine 2 & 6 places)/
engine top door (w/ 2 & 6 man Cablescoscocscccsccccocscscccsocssonsacsl
45 114 0572 00 Crochet de la porte de moteur {(dessus)/engine top door catcheccecocsscsl
46 392 0014 00 Rondelle de siireté (3/16")/jockwasher (3/16")ececcsscscccsoccosssscacol
47 373 4061 00 Boulon (#10 NeCe x 1/2% L.)/
bolt (#10 NeCs X 1/2% Lo)ococosccsscossscsscscsccccecscosossosccsncosoonl
48 617 1008 00 Capot du moteur avant/front engine cowlingeceescacosccccccscsccsceccsol
49 Bouchon de caoutchouc/rubber piug (use without defrosterlessscssccsesl
B 50 301 3005 00 Boulon (1/4" N.Co x 1 1/2" L. gr.5})/
B bolt (1/4" NeCo X 1 1/2% Lo gre5 BePo)ecseccsccceosccscscesscssssscsad
: 51 399 8007 00 Rondel le de slireté (1/4")/lockwasher (1/4")ccecescsccoscsccosscsccsssd
52 617 0991 00 Base de siége (drolte)/R.H. seat bas@eeccsccccsccsscsscecsssssccssscccsl
53 114 0281 00 Siége (seul)(complet)/bucket seat aSS'yeesasoccessscesccsccscsoosacsol
*54 072 0016 00 Isolant (pi. carré)/Insulation (square feet)scosssscssscscscccccosAeRo
55 300 9001 00 Boulon (1/4" NoFe x 3/4% L. gre.5)/
screw (1/4" NeFe x 3/4% Lo gre5 BePs)ososoccesscscesocsscassocscsccaced
56 398 2019 00 Ecrou (1/4% NoFe)/nut (1/4" NoFodosocssssccsocsssscscssssasessssasnssd
57 617 1897 00 Support/support (alr cleaner)seccssocscccocscccscsososcoccssccscascanl
58 300 8041 00 Boulon (5/16" NeFo x 3/4" L. gre5)/
screw (5/16%" NeFe % 3/4% Lo gre5)ecoccscscccceosccccccosocscessoossscl
59 396 2022 00 Ecrou (5/16" NoF.)/elastic stop nut (5/16" NeFedeccseccecscsccsscsnse?
*60 617 1214 00 - Capot arriére (avec cabine 6 places)/
rear Inspection cowling (w/6 man cab)ecocccocsccccsssoccscccocsoscsconal
61 363 3103 00 Boulon (#10 x 1/2" L. }/screw {(#10 % 1/2% Lec)eccseccssccescocsssccesl0
62 380 6019 00 Ecrou (1/4" NoFa)/hex nut (1/4% NeFodscoscossoseccossscssasascsssossel
63 399 8012 00 Rondelle de slireté (5/16")/lockwasher (5/16")csccacccccscnscccscccosa?
*Note: Ces piéces ne sont pas disponibles *Note: These parts are not avallable for service.
pour le service.

SECTION 17/4 05/84




CARROSSERIE / BODY

SECTION 17/5 =7 05/84



CARROSSERIE/BODY
NO REF NO PIECE DESCRIPTION oTE
o REF. NO.  PART NO. oTY
- 681 0198 00 Cabine (compléte) {(avec portes)/cab ass'y (wlith doors)essscsccecsssssl
i 114 0075 00 Dispositif de slireté/door handle (0CKesescocoscssscsssccosssscccassas?
2 617 0492 00 Verrou du panneau/hatch roof lockeescsesccscsccscsccccocscsccscasssosd
3 617 0493 00 Dispositif de retenue/sspace hatch retalner clipecccssccccsceccccssss?
4 371 0001 00 Goupitle (1/16" dia. x 3/4" L)/
cotter pin (1/16" diae %X 3/4% Lo)oocecseccesscosccccsoscnscccnsnseccol
5 661 7011 00 Boftier de polgnde/catch Cas@essccscscssoscssscscsssssososssssosssens?
6 617 2463 00 S18ge/spring seatscecoscesosssscsccncsossscosccsssanosnasescassccanesl
7 617 0494 00 Chevilie/pinesescocccocsasscssscecsccssccacscssosssccsososcscocessosnl
8 661 7012 00 Verrou (tirette)/latchessoccccosscososscnccescocoecscocosooeccoccsossocl
9 617 0824 00 Couvercle du boftler de poignée/catch case coverseessscesssssaoassoss?
10 390 4020 00 Rivet/rivetccoscscsoscscosscosnsscsccssascossccsssesnsnsoscsscsosanofoRo
1 114 0582 00 Bouton/knobesoscocseccosnce0060000000000000600006000600060000000000000062
12 372 1126 00 Chevllile (1/8" dla. x 1 1/8" L.)/
“roll pin (1/8" dias X 1 1/8" Ledeesscocscsscscasssesscosssnoscesascsss?
13 617 0597 00 Polgnée/1ock handiGesesscoccocososssssccssscccocossssccoscnassssassesl
14 320 1061 00 Boulon {#10 NeFe x 1/2% Lo)/
bolt (latch stopper) (#10 NeFe X 1/2% Ledocooscccscossoscccsssosccscent
5 617 0775 00 Plaque d'arrét du verrou/latch stopperseccssscesscecsessccccscsscsssa?
16 392 0014 00 Rondeite de siireté (3/16"}/lockwasher (latch stopper)(3/16™)ecsccssscs
17 385 5013 00 Ecrou (#10 NoF.)/nut (latch stopper) (#10 NeFedsccoocecscscccsscccoscd
i8 380 6019 00 Ecrou (1/4" N.F.)/nut (L.H. dash support) (1/4" NeFe)eseosocecsscacecl
19 399 8007 00 Rondelle de siireté (1/4")/lockwasher (L.H. dash support) (1/4")ececsol
*20 617 0996 00 Support (gauche) du tableau de bord/L.H. dash supporteccececscecsssscscesl
21 300 9001 00 Bouion (1/4% NoFe x 3/4" L. gre5)/
bolt (L.H. dash support) (1/4" NeFe X 3/4" Lo gre5 BePo)ecsccccocsasel
22 617 0998 00 Plaque (gauche) du tableau de bord/ L.He dash platececccccccceccccsscsl
23 305 2000 00 Boulon (1/4" NeFe x 1/2" Lo gr.5)/
bolt (dash support) (1/4% NeFeo x 1/2" Lo gre5)eccecsssccccscsncsssssc?
*24 617 0997 00 Support (droite) du tableau de bord/R.H. dash supportececscceccocsccssl
25 387 2019 00 Ecrou (1/4" N.Fe)/nut (dash support) (1/4" NeFe)eeoeoocssescssscossce?
*26 617 0995 00 Plaque (droite) du tableau de bord/R.H. dash plateccssccccscccscsccosl
27 399 8007 00 Rondelle de sfireté (1/4")/lockwasher (dash) (1/4")escececccccscscccccB
28 301 3000 00 Boulon (1/4" NeCe x 1/2% Lo gr.5)/
bolt (dash) (1/4" NoCe X 1/2" Lo gre5 BoePs)cscssceseccscsccscsosssscsB
29 300 9083 00 Boulon (3/8% NeFoe x 1" Lo gre5)/
bolt (cab to frame) (3/8" NeFe X 1" Lo gre5 BoePadessessccscscsccsscssh
30 399 8011 00 Ronde!le de siireté (3/8%)/lockwasher (3/8")essccocscscscscecosscssssll
31 380 7024 00 Ecrou (3/8" NeFa)/nut (3/8" NeFoleososossocossocoscscssscsssssscoscsl0
32 305 4084 00 Boulon (3/8" NeFe x 1 1/4" L. gre8)/
bolt ((3/8" NeFo X 1 1/4% Lo greBleccecsceccccsccoscsescccccssccossssd
33 107 7001 00 Moulure (multiple de 12")/doortite (multiple 12")eccceccoccccssscensaAoRs
34 617 0772 00 Porte (gauche)/LeHe dOOFesscscecscccsocsscocssascccccecoscsocescancssl
34 617 0771 00 Porte (drofte)/Re.He dOOrescccccccsccsscssecsossscconsscescoacsoscccocssl
35 114 0353 00 Fenétre (gauche)/L.H. side door windoweeeocsssssssscsoscsssssoscsccscs]
*Note: Ces pléces ne sont pas disponibles *Note: These parts are not avallable for service.
pour le service.
SECTION 17/6 05/84




CARROSSERIE / BODY

SECTION 17/5 -7

05/84

s’

N’

oo



CARROSSERIE/BODY

NO REF NO PIECE
REFo NOe  PART NO.
36 390 4023
37 617 0862
38 617 0849
39 390 4022
40 111 1008
*%49 107 8005
*#49 107 8004
*42 617 0992
43 111 0030
44 111 0031
45 114 0171
46 323 3061
47 114 1055
48 114 0352
49 390 4002
50 373 4061
51 662 0004
52 301 6155
53 392 0028
54 380 7028
55 114 0076
56 114 0030
57 661 7055
58 114 1046

00
00
00
00
00
00

00

00
00
00
00

00

00
00
00
00
00
00

00
00
00
00
00
00

DESCRIPTION QTE
oTY

Rivet/rivetecccscccoccsccscocossoscscoscscsssssccscessscccssoncesssAsRe
Bague d'espacement/door hinge spacercecscsccccscssecssoscsccescscossa?
Crochet penture/door hingeecocsecsccsccscscsccscccsocccsccsssocsososoos?
Rivet/riveteecccccccscoccsccccscocasccsccccocsosocsssessscsscosescoAoRe
Vitre arriére/rear glasSessessscccccocccccccccasssssccscscscccsccssssl
Moulure de caoutchouc (multiple de 12")/

weather strip (multiple 12") (channel)ececoscccccsscccsccscsccsscssAeRoe
Moulure de caoutchouc (multiple de 12")/

weather strip (multiple 12") (wedge)escecccccccscccoccscccosesscosesAsRs
Cabine/cabscescscsceccccsccccccsccsccsoocccoscscsossscsccscssososesnos]
Vitre centrale (avant)/center front glasSecscscccccccscsccscecocscsossl
Vitre pare-brise/windshield glasscscccccccsccccsccoscsccscscccscacscal
Joint d'&tanchéité (multiple de 12")/

sealer (multiple 12")ccccscccsccccoccscccoccosccosccsccsseosassossAaRe
Boulon (#10 NeFe x 1/2" Lo)/

bolt (handle door pull) (#10 NeFe X 1/2" Lo)ecocscccccccsccccsscooscced
Polgnée Intérieure/handle door pullesceccececcssccscssscsscoccscssasss?
Fenétre droite/R.H. side door windoWeeseesessessococscnsssoocsssccsssl
Rivet/rivetecccccocsccsccccoesccscscsssscsscscsesessccnsoococscccocsolhh
Boulon (#10 NeCe x 1/2" Lo)/bolt (#10 NeCo X 1/2" Le)occccccsscssccosd
Crochet/pintie hooksececeocecoscacccsoccscecoscsososscscssccccscsnsscsl
Boulon (1/2" NeFe x 1 3/4" L. gr.8)/

bolt (1/2" NeFe x 1 3/4" Lo gre8leccccscccecscsccscscsscscsccossassosscl
Rondel le de siireté (1/2")/lockwasher (1/2™)scecccccscssoccscossssssccd
Ecrou (1/2" NeFe)/nut 1/2" NeFe)eoossossosscosssosscssssssscscssssscsd
Cheville/pinececsceccccccoscscsccsocccccsccscconcocoscoccscscccoccccasel
Ressort/latch springeccccccccccccccoscosscsccocsccnsosccccocscsasosocs?
Poignée & verrou (complet)/door handle & catch ass'yeessecosesccescce?
Cheville/linch pinecccscsccccccosccoscsosscccccsccocccsesecscssssscocss]

*Note: Cette pisce n'est pas disponible *Note: This part Is not avallable for service.

*#*Note: La longueur des 2 moulures de caoutchouc

pour le servicee.

*#*Note: Both weatherstrip (channel & wedge)

est la méme have the same lengthe
Pour le #40 111 1008 00 vitre arriére 267"L For #40 111 1008 00 rear glass 267"L
Pour le #43 111 0030 00 vitre centrale(avant) 79"L For #43 111 0030 00 center front glass 79"L
Pour le #44 111 0031 00 vitre pare-brise 222"L For #44 111 0031 00 windshield glass 222"L

SECTION 17/8

05/84



CARROSSERIE / BODY

SECTION 17/9 -11

05/84

. ;
| i



CARROSSERIE/BODY

NO REF NO PIECE DESCRIPT{ON oTE
o REF. NO. PART NO. oTY
- 681 0249 00 Cabine (compléte) (avec portes)/cab ass'y (with doors)sssecscccccssssl
1 617 0771 00 Porte (droite) (avec crochet penture) (avant)/
ReHo door (front) (with hingelescescecescccesoccascesccsacscscccsscassl
2 617 0772 00 Porte {(gauche) (avec crochet penture) (avant)/
LeHe door (front) (with hingelecessvscccssccesececcsscscesoscsaccssssl
3 617 1211 00 Porte (drolte) (avec crochet penture) (arriére)/
RoHe door (rear) (with hingelecscccsosesccosssscssconsccscnocsecssccnl
4 617 1212 00 Porte (gauche) (avec crochet penture) (arriere)/
LeHe door (rear} (with hinge)eeocccsscccscccsescssosccccccoossccsccosal
5 617 0849 00 Crochet penture/door hingeeseccoscocososcsoccosescascconcoscoscsssssak
6 617 0862 00 Bague d'espacement/door hinge spacercessccosceccccscsccssccscescssscsed
7 114 0171 00 Joint d'&tanch&i+é (multiple de 12")/sealer (multiple 12")cccccoccohoRs
8 114 0352 00 Fenétre avant (droite)/R.H. side door windoWeeseeesscsscsonsescsscssal
9 114 0353 00 Fenétre avant (gauche)/L.H. side front door windoweeeoeessesesscccsss!
10 390 4002 00 Rivet/pop rivetesecccscsecccsccsososscsccescosccessesscccocscssnnoeoadhd
11 107 7001 00 Moulure de caoutchouc (avant & arriere) (mult. de 12%)/
Doortite (front & rear) (multiple 12")cecccscssoscsccacesccococsoss AsRe
12 114 1055 00 Poignée Intérieure/handie door pulleesscecsssscccsssscscosscesoscosscsd
13 323 3061 00 Boulon (#10 NeFe x 1/2% Lo)/boit (#10 NeFo X 1/2% Le)osecscccscosscelf
14 111 1006 00 Vitre (porte arriére)/rear door glasSccscccscssssscsssssseseecscoscssl
*#15 107 8005 00 Moulure de caoutchouc (multiple de 12%)/
weather strip (channel) (multe 12")ececccccscecsceocccaccssscscssasAaRo
*##15 107 8004 00 Moulure de caoutchouc (multiple de 12%)/
weather strip (wedge) (multiple 12")ccccccccccccscesscccccsscosccaAcRo
16 111 0031 00 Vitre (pare-brise)/windshieid glasScececsccessccocscocscsscscocscscasoc?
17 111 0030 00 Vitre (avant) (centre)/center glass (front)escccccscsncccccesscsssccal
18 111 1008 00 Vitre (arridre)/rear glasScesccscecscssacsscscscceoccsssssssassasssass
*19 617 0995 00 Plaque de droite du tableau de bord/Re<He dash plat@ecccccscsossccccsol
20 301 3000 00 Boulon (1/4% N«Co x 1/2" Lo gre5)/
bolt (1/4% NeCo x 1/2%" Lo gre5 BePo)ocoscoscscesccoccsncocccescosscesB
21 399 8007 00 Rondelle de siireté (1/4")/lockwasher (1/4™)cceccsccsccccsssscsccsscceB
*22 617 0997 00 Support/ReHe. dash supportecesccssccescccscccssssccsssccsccosscscsasssl
23 305 2000 00 Boulon (1/4% NoFe x 1/2% L. gre5)/
bolt (1/4% NeFe x 1/2" Lo gre5)ecesceccesccccsceccccscescssccccoccscol
24 387 2019 00 Ecrou (1/4" NeFo)/nut (174" NoFe)escoscossccssscossosscssscossssssasa?
25 617 0998 00 Plaque de gauche (du tablesu de bord)/L.H. dash plateccecccscsscccccel
26 107 9033 00 Pare-chocs en caoutchouc/rubber bumper (door)eccsececcocccescescsccssscs?
27 617 0492 00 Verrou du panneau/hatch roof |0CKesscossocscssosscescsccocesconsceccsch
28 617 0493 00 Dispositif de retenue/clip escape hatch retalnerscceccceccsccccceccss?
29 617 0494 00 Cheville/plincecccccscscnessosescssccossccoooncceosceocsss0000000000602
30 373 4061 00 Boulon (#10 NeCe x 1/2% Lo)/bolt (#10 NeCo X 1/2" Ledeccsccccocsoocsecd
31 300 9083 00 Boulon (3/8" NaFe x 1" Lo gre 5)/
bolt (cab to frame) (3/8" NeFo X 1" Le gro 5 BePe)esccssccaccsccosccscd
32 399 8011 00 Rondelts de sliretd (3/8")/lockwasher (cab to frame) (3/8"}cecoccesoceB
33 380 7024 00 Ecrou (3/8" NeF.)/nut (cab to frame) (3/8" NeFedescesescscsccosccssseB

*Note: Ces pleces ne sont pas disponibles*Note: These parts are not avallable for service.
pour le service.

**Note: La longueur des 2 moulures de cacutchouc **Note: Both weatherstrip (channel & wedge)
est la méme, have the same length.

Pour le #14 111 1006 00 vitre(porte arriere) 196%L. For #14 111 1006 00 rear door glass 196" .

Pour le #16 111 0031 00 vitre(pare-brise) 222", For #16 111 0031 00 windshield glass  222"L.

Pour le #17 111 0030 00 vitre avant(centre) 79%L. For #17 111 0030 00 center front glass 79"L.

Pour le #18 111 1008 00 vitre (arriére) 267"L. For #18 111 1008 00 rear gfiass 267",

SECTION 17/10 05/84



CARROSSERIE / BODY

SECTION 17/9 -11

05/84

Sk



CARROSSER IE/BODY

NO REF NO PIECE DESCRIPT |ON oTE
REF. NOo  PART NO. oTY
34 617 0930 00 Dossier (siége arriére)/rear seat backrestescscessccsscscosscccsssssssl
#34 617 0931 00 Revétement du coussin du dossier/backrest COVereescosesocoscssssssssel
35 617 0932 00 Support (sliége arriére)/rear seat frame SUPPOrtessesccoccsccscsosssssl

36 300 9001 00 Boulon (1/4" NeFo x 3/4"™ Lo gre5)/
bolt (1/4" NeFe X 3/4" Lo gre5 BePo)ecccscsccccscscssccsccsssccossoossl
37 399 8007 00 Rondelle de slireté (1/4")/1ockwasher (1/4™)eescccscsccscocscssosssesssB
38 380 6019 00 Ecrou (174" NoF.)/nut (1/4" NoFe)ooecsosososcoccsccccaccsscccsssssccal
39 617 0934 00 Si8ge arriere/rear seateccccccscocsccsssscosscsosccsccssacsscoscsssssl
*39 617 0933 00 Revétement du coussin du sl8ge/seat COVEreeesoscssccossoossssoscssoosl
40 305 3006 00 Boulon (1/4" NeCe x 1 3/4" Lo gre5)/
bolt (rear seat) (1/4" NeCo X 1 3/4" Lo gre5 BePe)ococsccccccccocccceh
41 399 8007 00 Rondelle de siireté (1/4")/lockwasher (1/4")eeccccsscscccccsccsssscscch
42 617 0597 00 Poignée/lock handl@essesescesssscscoscssssscccossscococcscnsssasssassd
43 372 1126 00 Cheville (1/8" dla. x 1 1/8" L.)/
roll pin (1/8" diae X 1 1/8" Lo)eococcosccsccscoscoccsoscsosscssscoocssl
44 617 0824 00 Couvercle du boftier de polgnée/catch case coVeresssecsssoscscscsscsad
45 390 4020 00 Rivet/pop rivetecscsccscccossccccsccscoocoscsoccccsccscscossossasscsalf
46 114 0582 00 Bouton/knobesseecceccscocssccessccsscscccsccoesscsscccscocoocnasoeesal
47 661 7055 00 Polgnée et verrou (complet)/door handle & catch ass'yYeseosecsosscscsed
48 617 0775 00 Plaque d'arrét du verrou/latch stoppereeccecsccccescssscossccccescsoscsd
49 320 1061 00 Boulon (#10 NeFe x 1/2" Leo)/bolt (#10 NeFs X 1/2% Le)ecccccsssscocsceB
50 392 0014 00 Rondelle de siireté (3/16")/lockwasher (3/16")ececcccccccccscoscscsssced
51 385 5013 00 Ecrou (#10 NeFo)/nut (#10 NeFe)oooososscossocsccsscscoscessssssssssesB
52 661 7011 00 BoTtier de polgnée/catCh Caseeececscsscscoscsossssosscscssccsssccssssd
53 661 7012 00 Verrou (tirette)/latchecscocscscscccsscssscocccscssccsscscscccsoscsscsd
54 371 0001 00 Goupllle (1/16" dla. x 3/4" L.)/cotter pin (1/16" diae X 3/4" Le)eceod
55 114 0330 00 S1€ge/spring seatecccccssscscssocsssssccoscscosccoosossssocoacssssssal
56 114 0075 00 Dispositif de siireté/door handle 10Ckesessccsssssscsccosocsscsoccssssd
57 114 0076 00 Cheville/pincccccccccccccsccoscsoscsoscscssscccoscsccscscssscscscscscssd
58 114 0030 00 Ressort/latch springecceccccccscsccccosccssosscscscscssccccscsoccsnssesl
- 617 1112 00 Porte de sortie (non 1llustrée)/escape hatch (not 11lustrated)ececsssl
*59 617 1210 00 Cabine/cabececccscosceccccccsssccosscssoscccsccccsssascccccscssososssl
60 390 4022 00 Rivet (porte)/pop rivet (door)ececcecccccscsccssccssscsssscccooscseo298
61 390 4023 00 Rivet (bague d'espacement)/pop rivet (spacer)ecccccccsccscccosscsscsd?
*Note: Ces piéces ne sont pas disponibles *Note: These parts are not available for services

pour le service.

SECTION 17/12

05/84



UR DE VITESSE / SPEED REDUCER

REDUCTE

43D0NA3d a33dsS / ISSILIA 30 HN3LONA3d

05/84

SECTION 23/1



REDUCTEUR DE VITESSE/SPEED REDUCER

NO REF
REF. NO.

Joa W N =

D NN O

o]

1
12
13

14
15

16
17
18
19

20
21

22
23
24
25

NO PIECE
PART NO.

623
105
105
623
114

623
623
623
623
106
103
608
381

108
114

114
371

623
670
623
301

108
301

392
680
103
601

0253
0017
0016
0025
1067

0172
0016
0161

0017
3003
0028
0008
2035

7004
1068

0457
0062

0027
2303
0123
3000

7008
6124

0026
1123
0121
0055

00
00
00
00
00

00
00
00
00
00
00
00
00
00
00

00
00

00
00
00
00

00
00

00
00
00
00

DESCRIPTION OTE
oTY

Boftier (avec cuvettes)/speed reducer case (with CUpS)ececscoscsccscsl

Cuvette de roulement/bearing Cupesscscosccsccscosccccosscssssssccscssd
Cne de roulement/bearing CONGesocesccsssscssssssssssssscccscsssescsast
Axe/driven gear shaftoecsceccscccscsccccscsssssscccscscscsocosnscscscssl

Engrenage conducteur (5" dia.) (27 dents)/

drive gear (5" dia.) (27 teeth)esccccccccscccccscesscsscscccsccsscsnsl

Bague d'espacement/spacersssccccscssccccccscoccccsccssccsscosscosscnccd
Cale de «005"/shim ¢005"ccecs0scsscccccscccsocccscscsosssccoscsscscAoRo
Cale de «008"/shim «008"ccoccccovoossososcccoccsosssscssnsccsssscsccAcRoe
Cale de -010"/shim o010"ccccccscccoscscsccosossoscsscsosssccssssoscAaRe
Rondelle d'&tanchél+8/01| sealeecccccsocssscassccsssssscssscsscssscssld
Fourche/companion flangesecsccscscscecccoccccsscccsscscsccscossccoscosl

Rondelle d'arrét/pinion flange 1ocking washereecsecesscsssssssssssccssd

Ecrou (3/4" NoFe)/hex nut (3/4" NeFe)essoscsscssssscsssssssssssssssscd

Bouchon de remplissage/filler plugececccccsccoccccccossscsscosscccscsl

Engrenage mené (7 1/2" dia.) (42 dents)/

driven gear (7 1/2" dia.) (42 teeth)ecccccccecvecccscocccscscccscscssl

Sortie d'air/air ventececccsccsccsccscccosccsscssccscccssscsscscosssosl

Goupillie (5/32" dlas x 1 1/4" L.)/

cotter pin (5/32" diage x 1 1/4" Le)oceccccscsoscsccssccssnsccscscoscst

Bouchon/end Capescsscccccscscccsscscsoscsssssscscsccaccassssasssssscas]

Joint d'étanchél+é/cover gasketesesescccsssccscssscssccoscsossssssscsl

Couvercle/case COVereeocssoscsosscosscscscsossososcscasssossccscscsosl

Boulon (1/4" N.Co x 1/2" Lo gre5)/

bolt (1/4" NeCo x 1/2"™ Lo gre5 BePe)eescscscscoscssscosccesscsscsccsll
Bouchon de vidange/draln plugeccccccccsccscscscscsscssscscsoccsccccss]

Boulon (7/16" NeFe x 1 1/4" Lo gre8)/

bolt (7/16" NeFe x 1 1/4" Lo gre8lecsccccscscssccccsccccscsccsasscsonsd

Rondelle de siireté (7/16")/lockwasher (7/16™)ceccsccscccsscccsssccsect

Réducteur de vitesse (complet)/speed reducer ass'yesossecoococssssssssl

Fourche/end yokeesesesosccocscscsccosocscsccosoncoscocsoscocsocsossocl

Axe/double output driving gear shafteecscsccoccscsccsscscscscscscscscsocol

SECTION 23/2

05/84



BOITIER DE TRANSFERT / TRANSFER CASE

05/84

SECTION 23/3 =56



BOITIER DE TRANSFERT/TRANSFER CASE

NO REF NO PIECE
REF. NO. PART NO.
1=55 680 0946
1 623 0182
2 105 0014
3 623 0184
4 623 018
5 114 0091
6 623 0168
7 623 0173
8 623 018
9 106 0010
10 608 0005
10 608 0207
10 608 0006
10 608 0063
1 105 0079
12 103 0121
13 608 008
14 389 8008
15 106 0019
16 623 0188
17 623 0187
18 662 3010
19 114 1487
20 301 6124
21 103 0028
22 106 3064
23 371 0033
24 623 0066
#25 670 2302
26 300 9001
27 114 0457
28 105 4008
29 414 1837
30 623 0092
31 623 0065
32 108 7004
33 300 8123
34 386 7026
3% 607 0313
36 607 0312
37 607 0315
38 390 5001

*Note: Cette pléce n'est pas
pour le service.

00
00
00
00
00
00
00
00
00
00

00
00
00
00
00
00
00
00
00

00
00
00
00
00

00
00
00

00
00
00

00
00
00
00
00
00
00

00
00
00
00
00

DESCRIPTION

oTE
oTY

Boftier de transfert (complet)/transfer case ass'yeceococcccssscsssaal
Boftler (avec cuvettes)/transfer case (with CUPS)ecoccoscoscccsccscsel
Cuvette de roulement/bearing CUpescccccesccsccsocscccccccsssssscsssesh
Arbre/double output shafteeceescescceccoccaccsscccossssccosssssssscssos?
Arbre/Input shaftecccccccoccccssscsocosccoscoccosscsssosccsssccssnssssl
Engrenage (42 dents)/driven gear (42 teeth)eecesccccsccsocescssssssosl
Bague d'espacement (courte)/spacer (short)eseccecccccescsscocsccccscsel
Bague d'espacement (courte)/spacer (short)eecececcscscccsssssccscscsass?
Bague d'espacement (longue)/spacer (10Ng)eccccsccssscsscoscsccsvossse?
Joint torique (1 3/4% x 1 1/2" x 1/8")/

"O" ring (1 3/4" x 1 1/2" x 1/8" )ececcccccccscssccsccssceccccsssssscd

Cale
Cale
Cale
Cale
Cone

de
de
de
de
de

005" /shim
«008"/shim
«010"/shim
«020"/shim

.005"...........‘........l'....l........l......QAIR.
e008"c 00000000000 0000000000s00000000s00esc0nsscesPeRoe
o010 eeccc000000000000000000000000000s0sccssccsofaRo

e020"cc 0000000000000 000000000000000000000s00s0safoRoe

roulement/bearing con@eccccccccsscsccssosssssscscssscsscscsssh
Fourche/end yokeesesosecossscsscosccssssssnssccossocssoscsecssscsssss?
Rondelle de sGre+é/|ocking Washereeccececoccccsscccccoscecocsssocsccsehd
Ecrou (3/4" NoFa)/hex nut (3/4" NeFe)essseescsscscascsooscssccessssesh
Joint torique (1" x 3/4" x 1/8")/

"O" ring (1" X 3/4"™ % 1/8")ccccccccccccccocsccscasosccscocscocososoee?
Essleu/rall shaftecssccoccccsscessccescoscsscosscsscscosscocccsccccossl

Fourcheffe/fork--..-..............................-...........-.....J

Boulon/bolteececcscccscccscscsscccsoccssccocssccsoccsssccocsscscscsoscsl
Engrenage (27 dents)/driven gear (27 teeth)eccecccscccccccscccssccsso?
Boulon (7/16" NeFe x 1 1/4" L. gr.8)/

bolt (7/16" NeFe X 1 1/4"™ Lo greB8leccccccscccccscscsssscoasscssscoossel
Fourche/companion flangeeeccccsssssccccosssssccossssccscsscsssocessssld
Rondelle d'&tanchéi+8/011 s€alessssssscscscsscssssssascocssccsoocsssssd
Goupllile (1/8" dia. x 1 1/4% L.)/

cotter pin (1/8" diae x 1 1/4" Le)cooccscoscccoccocsesccscosccsccccced
Bouchon/end Cape scccsccsscccsscssssocsscccssasccscosscoscccsscosssssl
Joint d'étanchél+é/cover qasketescescssscscccssccocsocssssssccssssssssl
Boulon (1/4" N.Fe x 3/4" L. gre5)/

bolt (1/4" NeFeo x 3/4" Lo gre5 BoePe)ecossccsccsccscsscscccscsssscscalbd
Sortie d'alr/case alr venteecscocccsscssoccscscsscsscsccscossscsssssel

Bille/control balI--........--.....................-.........-.-.....1

“Ressort/control ball springesccececccccescccscsssscssssccsscccsssosssl

COUVerC|e/CaSe COVElrooeo0o006000000000000000000006000000060660060060060666 |
Régleur (ressort)/spring adjustersccccsccccsccccssccssscccsscosscccsocsl

Bouchon/plug-.......-...¢........-......-......-..................-..2

Boulon (7/16" NeoFe x 1" L. gr.5)/

bolt (7/16™ NeFe X 1™ Lo gre5)ecccccccosccccsccccsscscocscococsssocsscl
Ecrou (7/16" NoF.)/elastic stop nut (7/16" NeFedeocsocosoccccccsscscsat
Tambour de frein/brake drumescccccsccsccsscsccscssccsssccsscsscsscssol
Bande (avec garniture & rivets)/brake band & 1ining ass"yeeesscssscosl
Garnlture/11ningecccecccccsoscccccscccsoocsocsooscescssccscsccsscsonssl

Rivet/pop rivetecscccccsccocsccocscsosssscssssscsssccsccscscsssscsoclD

disponible

*Note: This part Is not available for service.

SECTION 23/4

05/84



BOITIER DE TRANSFERT / TRANSFER CASE

PN

05/84

SECTION 23/3 =5



BOIT{ER DE TRANSFERT/TRANSFER CASE

NO REF

REF .

39
40
41

42
43
44
45
46
47
48

49
50
51
52
53
54
55

NO.

NO PIECE
PART NO.

102 4042
114 1233
392 0026
380 9026
114 0017
607 0311
623 0189
105 6003
623 0190
391 0029

38 7004
371 0032
607 0324
607 0314
114 1014
380 6019
300 8008

00
00
00
00
00
00
00
00
00
00

00
00
00
00
00
00
00

DESCRIPTION OTE
oTY

Boulon/sCrewesescscscososcscscscososoooososcsescssosocoscsscossnsssassl
Ressort/springecccecsccsccsccssosscossscscccosccossccsccsccscosesacssl
Rondelle de siireté (7/16")/lockwasher (7/16™)ecccsccssscccsscscacscscd
Ecrou (7/16" NeCe)/hex nut (7/16" NeCedeososscsssssccsssoascsssssocsse?
Cheville d'attache/clevis pincccscscscccsscccccecocscccsocccsccsocccsol
Boulon (crochet)/hook SCreweescecscsescosccsscsscsccsscsssccssssasossl
Engrenage/splasher gearceeccccscscsccososcscsseccscsscssssscscssscccsssl
Doullle/bushingecccccscocscsccsccsccccsssocssosscsscccsosoccscesnsosal
Arbre/splasher shafteeecscccccscccsscscsscsssccssccoscocosscscssscccnsl
Rondelle (17/32" x 1 1/16" x .090")/

flatwasher (17/32" % 1 1/16" x ¢090)sccccccsocccsoosccooscccsscscoossl
Ecrou (1/2" NoFs)/elastic stop nut (1/2" NeFe)esoesoossoscssssscosscsl
Goupllle (1/8" dia. x 1" L.)/cotter pin (1/8" dige X 1" Ledocccscosse?
Levier/brake cam levercecscsoccoscsscsscccscscoscsoccasescosssosccssol
Tige de 11aison/linkeececoccsccccccoscscccocsosocscoscsossssccascescssl
Ressort/adjuster lower brake springescccsccscccsccccccssscscscososcsa?
Ecrou de blocage (1/4" N.Fo)/lock nut (1/4" NeFe)esoscocosccosesscscso?
Boulon (1/4" NeFe x 2 1/4" Lo gr.5)/

bolt (1/4" NeFe x 2 1/4" Lo gre5)eccccsccccccscsscscscscscscssosososnl

SECTION 23/6

05/84



BOITIER DE TRANSFERT / TRANSFER CASE

IS HISSNYML HLIA G381
LHILENTHL 30 HILOG 3T 18 I8N

-

A d

05/84

SECTION 23/7



BOITIER DE TRANSFERT/TRANSFER CASE

NO REF NO PIECE DESCRIPTION oTE
REFe NOo  PART NO. oTY
1 623 0220 00 Support (levier)/shifter lever supportecceccesecsccccsscssccscsscscssossl
2 623 0221 00 Arbre de levier/shifter lever shaftecsccccccccccsccoccccoccscscscscsal
3 623 0222 00 Levier d'embrayage/shifter levercecscsscscccscoccscsossssscscsscscosssl
4 623 0223 00 Tige/transfer case rodeccccccccccsceceosscsscsccscccscsssscossoscsscsl
5 102 2001 00 Bouton/gearshift knobeececccssesescscscccccccnasescsscscscsosccoscscnssl
6 372 1122 00 Cheville (5/16" dia. x 1 1/2" L)/
spiroll pin (5/16" diae X 1 1/2" Le)ecccccocccnccssccacccscsccososocsol
7 114 1504 00 Cable/Cabl@eccoscssoscsccsccsscsssccscsssosssnssssssssacscassocasssssl
8 114 0007 00 Fourche d'attache/clevis yok€eosceosossosscsscsccssccsossscsssscsscsoal
*9 114 0102 00 Cheville d'attache/clevis pineccccocccccscsccscsccscscsccscscssosscscs]
10 380 6019 00 Ecrou (1/4" NeFe)/hex nut (1/4" NeFe)eoesoscscesccccoscssscssssosssssd
1 300 8041 00 Boulon (5/16" NeFe x 3/4" Lo gre5)/
bolt (5/16" NeFe X 3/4" Lo Qre5)eccccccccccccscscsscscscscscscscscocsol
12 396 2022 00 Ecrou (5/16" NoF.)/hex nut (5/16" NeFo)eooooooccooscscccoscssccccccsod
13 399 8012 00 Rondelle de siireté (5/16")/lockwasher (5/16")ecccsccccsccoscsssscasscd
14 102 4039 00 Levier du frein (complet)/hand brake lever ass'yescccsccccescssccccssel
*15 607 0036 00 Douille/bushingeccoscccccsccocsccsccsccccescsscscccsccscooosossocoscossl
16 101 4011 00 Cable du frein 3 main (complet)/hand brake cable ass'yeeeoococscscccosl
17 300 8048 00 Boulon (5/16" NeFe x 2 1/4" Lo gr.5)/
bolt (5/16" NeFe X 2 1/4" Lo gre5)eccccccccsccccsascscscsscscscccssssl
18 399 8012 00 Rondelle de slireté (5/16")/lockwasher (5/16™)eccccccccsscscosccsssoos?
19 396 2022 00 Ecrou (5/16" NeoF.)/hex nut (5/16" NeFo)ocoosoooosososcssoccsoscososns?
20 114 0671 00 Ressort/brake return springeccccscsccscscscscscsssccscccsccsscssssssasl
21 391 3025 00 Rondelle (13/32" x 13/16" x .060" gre.2)/
flatwasher (13/32" x 13/16" X o060" gre2)eccccsscccccccccssccssccssscsl
22 396 2022 00 Ecrou (5/16" NoF.)/hex nut (5/16" NeFe)ooooooeocccoccccosscscoscsscssl
23 114 0332 00 Cheville d'attache/clevis pinecccccsccsscsccsccsscscsssoscsosssccssnssl
24 371 8008 00 Goupille (1/8" diae x 1" L.)/cotter pin (1/8" diae X 1" Le)ecccssccsal
25 607 0234 00 Support (cable)/brake cable retalineresssscesscccssscsscosssscsssccossl
26 301 7123 00 Boulon (7/16" NeFe x 1" Lo gre8)/
bolt (7/16" NeFe X 1" Lo gre 8 BePo)oosscoescocssccoccscsssssccscsccsces?
27 392 0026 00 Rondelle de siireté (7/16")/lockwasher (7/16")ecccccscoceccscoscccssscs?
28 380 6026 00 Ecrou (7/16" N.F.)/hex nut (7/16" NeFo)oososceceocscscccsccsossccncoss?
29 380 7024 00 Ecrou ajustable (3/8" N.F.)/adjusting nut (3/8" NeFe)ecesceccsccccscel
*30 607 0097 00 Ajusteur (tige du frein)/brake rod adjusterecscccscscccscccscscccsccccsl
31 371 8012 00 Gouplille (1/16" diae. x 3/4" L.)/
cotter pin (1/16" dlae X 3/4"™ Le)ocsccsccccccccscscsccscsccsccscsccccal
*Note: Ces piéces ne sont pas disponibles *Note: These parts are not avallable for services

pour le service.

SECTION 23/8

05/84



TREUIL / WINCH

%M%@?r

421-GNIWY TIN3YL
JE-GONY HONIM

le
99 Inlmwff

«

s —— nﬂ&
mmool..llm %
qg

@_m

:iéff

.

05/84

SECTION 24/1 -3



TREUTL/WINCH

NO RE
REF .

wN -

3

b3

M~ O I

11
12
13
14
i5

16
17
i8
19
20
21
22
23
24
25
26
27
28
29
30
31
31A
32
33
34
35

36
37
38
39
40
41

42

F
NO.

NO PIECE
PART NO.

116
{16
116

116

05

ti6

116

116

116

ité

116
116
116

116
116

116
116
116

116
j16

116

116

116

116

3001
3003
3066

3078
0032
3005
3081

3082

3083

3007

3067
3087
3008

3066
3089

3090
3091
3092

3094
3095

3099

3100

3010

3011

00
00
00

00

00

00

00

00

00

00

00
00
00

00
00

00
00
00

00
00

00

00

00

00

DESCR{PTION OTE
oTY

Clavette/worm keyecocococasoscscccscosocescnscscnscaassccsccocossasesl
Vis sans fin/worMececosccosccscsscoossonscsssccceccnoscsccoaasoscaanasl
Engrenage/worm geareeccocecsosesocscononsscccoscooceassosesesoonoscccnsl
Clavette/worm gear keyeocosocossoccsosecesscecsccscscoscessoscocscnssssl
Arbre de vis sans fin/worm shaftecececccsocscescoacsscsccsacscosssssasl
Bague d'espacement/worm Spacerescssscsccecceccoscscscsesooscscscocnscsld
Cdne de roulement/worm bearing CONGecscssccsocssccssscssssassossasssol
Cuvette de roulement/worm bearing Cupecscscccscccscscscccssoossscoscs?
Bouchon d'adération/vent plugesscecsesssscsssccsssccsnsssossssssscoaosl
Clavette/sprocket keysscesscocoscsssescsscscssocsccecssssassscescssnssl
Sabot d'enrayage/drag brake shoe 85s?Yeecececsssccsccsescceoscasscessl
Chevillie/drag brake 1ink pincccsccoscocescescoascccosccssceseccoscosal
Plaque/drag brake 11nkesccecescsscesccssossessescocossococcssscasoassl
Doutile/bearing leg bushingeesssssecscossccscsssssasosssosscoscsssasos]
Support de la doullle/bearing leg & bushing ass'Yeescccscccscscescsscsol
Doui!les du boftier et du couvercle/

worm housing bushing & cover bushingeeccoccscosscsccocscsscosccscccccoo?
Ensemble du boftier et doullle/worm housing & bushing ass'yesesscesss]
Tambour/cable drumMecscoscccsccsosocsoscsssccosssscccacsococovsscassassal

- Arbre du tambour/cable drum shafteccccoccocacscsccccsssscssccancssssnal

Anneau de retenue/retalning ringescsccscscescsssoscsosccssccsscccscse?
Dispositif d'embrayagse/clutcheccecccscosososssesocsoccososscscassscssl

Ecrou/nutescecsscescscsssonsosscssaascsssasocancascssocssscssscoscsssd
Clavette/clutch keyscocsscsccssscscsscasssescscosccssccsssssccsoocosel
Fourchette/shifter forkescscosessoccscscsscscessoscsccocecscsosocoanel

Collter/cable clampessssccessoscscoscosccscosscscoscscocsasssosscoossl

Support/shifter fork bracketesoceocscosssscescosccsassossscccscassasal

Cheville/shifter fork plneccecscccesscescssoscossoscecoscsscescsscascnsl

Support/shifter fork locating bracketessccsccsccsccscccossccsscosscoel

Boulon/bearing contalner cap SCreéWeocscseseoccsecscccssoscoesssccssoscd

Bouton/shifter fork knobeseccoesseccesccacecscescososcosccosocscscsscsl

Cran d'arrét/shifter fork steMececsscecoccsssssccsososcosssssscssacsssl

Boulon/worm brake housing cap SCréWesescccsccesssssscocscscscsccscscsel

Boulon/worm housing cover Cap SCreéWecsoescccsccsccacsscascssccescosesed
Boulon/cap SCreWsssssscsscosesosscsscsassoscsosssooesasscsssocosossssd
Ressort/shifter fork springeccccccsacccccccssscessccosccscccscccosessl

Ressort/drag brake springecescsccecccscoscscscoscesscoscococcanssocasl

Couvercle du bof+ier avec doullle (complet)/

worm housing cover & bushing asS'yecescsccccsesacsccoscoscscssccansanst

Joint d'&tanchéité/worm housing cover gasketesescescossssccccssssssool

Support avant/front base angl€cccsescecsccscccccsssscccscoososscsncnsl

Support arriere/rear base anglEeecessssosscscocssscsssccscscsscosssosl

Bouchon de Jjauge/ol! level plugeccesscssscssosoccoscncsossecccascssool

Bouchon de vidange/draln piuQeescesesscececsscccscsscsasecocacasscosnc!

Bot+ier/brake housingeecescescoscocsssccsscssscascsssssssscossossssss]

Joint d'&tanchéite/bearing container gasketscecossecscsssssssscosscoshoRe

SECTION 24/2

05/84



TREUIL / WINCH

421-GNWY TIN3YL
42I-GNNY HONIM

"/

05/84

SECTION 24/1 -3



TREUIL/WINCH

NO REF
REF. NO.

43
44
45
46
47
48
49
50
51
52
52A
53
54
55
56
57
58
59
60

61

62
63
64
65
66
67
68
69
70

NO PIECE
PART NO.

116

392
116

116

116

391

391

371

116

116

3013 00

0028 00
3014 00

3109 00

3110 00

0014 00

0014 00

0032 00

0019 00

3098 00

DESCRIPTION

oTE
oTY

Disque de friction/automatic brake friction disCeeccsceccscssscscscacces?
Boftier/bearing containeresscccccsssssccossccsossccscssccssssscosssss?
Rondelle d'&tanchéli+6/grease Sealessccccsssscscsccscsssccsssscssssscsl
Joint d'étanchéité/bearing container gasketececcecccccccssscsssccsssscAeRe
Rondelle de siireté (1/2")/lockwasher (1/2")cccccccccssssscccssssssssed
Joint d'étanchéité/automatic brake housing cover gasket ecesceccecscessl
Rotor/automatic brake rotor a8ss'yeecceccsccsccscscccocsoscocsscsscscol
Clavette/automatic brake rotor keyeesecesecscosscccssccccccccocscscossl
Plaque/automatic brake pressure plat€cececcsccscccccccsccccosccscsccnsl
Ressort/automatic brake spring ass'yeececcccccoescccscsccccccscsccosel
Ecrou/automatic brake adjusting nuteecccccccccscscscccsocscsccsccscssl
Rondel le/adjusting nut washereecscecsccscscccsccoscsccccccacssocoscoscsl
Joint d'étanchéité/adjusting nut gasketeeesceccssccccsscossccsssscscsl

- Plaque/automatic brake adjusting plat€ecceccccceccccccccccscssssccssal

Rondelle de slireté/lockwashereesscecscccccssssccsscsssssssscosssssssssll
Boulon/locating bracket cap ScreWeosccececocscscscssccsccsosssscccscsl
Rondelle de sitireté/shake proof lockwasheresesssscccecsessssccssscsssch
Rondelle de slireté/10ckWasheresecocscsssoccssscsosscscssscscossscsscsed

Rondelle (3/16" x 7/16" x .048")/

adjusting plate plain washer (3/16" x 7/16" x ¢048")ccoccsscccccccccsc?

Rondelle (3/16" x 7/16" x .048")/

drag brake link washer (3/16" x 7/16" x ¢048")ccecccccscsccocscsccoast

écr‘ou/nu‘f.--o-....-...--.-.........-......-.......................---9

ECrou/nutececccccoscscssacsssssssessssssssssssoosssssssssssssesssssesd
Goupille (1/8" dias x 1" Lo)/cotter pin (1/8" diae X 1" Le)esccocosss?
Goupllle/cotter pincceccecsccsccccscccscscocecccsssscccscssoccscccsnsl
Boulon/adjusting plate cap ScrewWeecsscesccoscscccscsscscscocsccscscsces?

Boulon/shifter fork bracket cap SCreWeooocoscecoocccosccccooooecccccesl

gcr‘ou/nU‘h.--............-.-.........................................4

Graisseur a pression/grease fittingecccecccccccccccccssccsccscscscccsl
Treui|l complet (AMUS=12F)/Braden winch ass'y (AMU5=12F)ceccccccccccccsl
Poignée (non 1lustrée)/shifter fork handle (not illustrated)ececcsssst
Doutlle (non 1llustrée)/pivot sleeve (not Tllustrated)ececocscccccsssl

Tige de Ilalson (non |llustrée)/shifter fork 1ink (not 11lustrated)

SECTION 24/4

1

05/84



TREUIL / WINCH

WINCH AMU 5-12F (FRONT)
TREUIL AMUS5-12F (AVANT)

SECTION 24/5

05/84

J
- 4

b‘-aumm‘/‘

L™



TREUIL/WINCH

NO REF

REF »

N —

[o- IR Ie JNG ) RN N V1

1
12
13
14
15
16
16
17
18

19
20
21
22
23
24

25
26

27
28

29
30
31
32

33

34
35
36
37
38
39

40

NO.

NO PIECE
PART NO.

116 3179
301 6155

392 0028
389 8042

116 3074

372 1124
618 0290
618 0291
116 0019
624 0234
624 0268
365 2015
301 6259

392 0035
380 6035
103 0027
624 0468
623 0046
365 2015

103 0063
365 2015

624 0438
300 9083

399 8011
380 7024
105 4021
301 6155

391 0029
387 2028
624 0469
623 0046
103 0126

103 0023

00
00

00
00

00

00
00
00
00
00
00
00

00
00
00
00
00
00

00
00

00
00

00
00
00
00

00
00
00
00
00

00

DESCRIPTION QTE
oTY

Guide/cable roller guidesscscceccccessscscoseosscsscoscsscsoscosscscasl
Boulon (1/2" NeFe x 1 3/4" L. gre8)/

bolt (1/2" NeFo X 1 3/4" Lo greBlecccceccccccccsccsccsccocscsscnscsss?
Rondelle de slireté (1/2")/lockwasher (1/2")eeccccesccscccscccsccoscece?
Ecrou (1/2" NeFe)/nut (1/2" NeFe)ecossocsoccscaccscccsscccssossonssass?
Support (gauche)/support (LeHe)soecesosscccccsccsosccscscoscocosssoosol
Support (droit)/support (ReHe)ecooscsescscsccccccsccscoscscoscosocssssl
Douille/bushingeccecsccoscccscccscscscsscscccoscssacecscconcsccsesacscsl
Rouleaux (1ong)/1ong rollercescscsccccccccsccccscscscsccoseccsososessl
Rouleaux (court)/short rollereececcecscscssscccocecccccsccsssscocoscssss?
Axe de rouleaux (10ng)/10ng shaftesssessccsccscscscscocscsssssscssnss?
Axe de rouleaux (court)/short shaftececcccsececscccccsscscosscscscosos?
Cheville (1/4" diae x 2" L.)/roll pin (1/4" dlae X 2" Le)eocscccccosceeb
Support du treuil (droit)/ReHe winch supportsccsccceccscccscscsscssccssl
Support du treull (gauche)/L.He winch supporteecsescccssccsccccscsscssl
Treuil (AMUS-12F)/Braden winch (AMU5=12F)eccecesescsccccscccccccccsscsl
Bague d'espacement/spacersccsccccscscsccocccosccscsscscssccosscscsccccl
Cale/shiMeeccsccccccscscscsososcscscscsscsccacscsoscscsocscsscsocsccocAoRoe
Boulon/set sCreweececscccscscscsccssccssoscsscsosocoscccscsoscssososos?
Boulon (3/4" NeFe x 2 1/2" Le gre8)/

bolt (3/4" NeFe x 2 1/2" Le greBlecccccccscsccccccoscsccccsscsccscscscld
Rondelle de siireté (3/4")/1ockwasher (3/4")eccecccccccccccssccassccacocd
Ecrou (3/4" NeFe)/nut (3/4" NeFe)eosecocococcessoosocsscscsocsssssssesd
JoInt (complet)/driven shaft joint ass'yeecscecccsccsesscsccccosessos?
Arbre d'entrafnement/driven shafteeeccccscccccccossscscscecscssssssssl
Clavette/keyeesocesosocsoccccscscccscscoscocssocssosccascccscosccsses?
Boulon (3/8" NeCe x 1/4 "L.) .

bolt (3/8" NeCo X 3/4"™ Lo )ooocseccceccoscccsccscecsccscocscccsscnscosscd
Anneau fermoir/snap ringececsccscccccsccocscccscsccsossccsccscccscsccsl?
Boulon (3/8" NeCe x 1/4" Lo)/

set screw (3/8" NeCe X 1/4" Lo)osccoscsccccscsocccocccccossocnssccsnsd
Support du palier & collet/pillow block supportescscccccscccsscscscssl
Boulon (3/8" NeFe x 1" Lo gre5)/

bolt (3/8" NeFe X 1™ Lo gre 5)sccccscscccccccesccsccscccoccsscscsoosssl
Rondelle de siiretd (3/8")/lockwasher (3/8")ececccccsssscscsscscsssscsl
Ecrou (3/8" NeFe)/nut (3/8" NeFe)eoossooscsscsocasccscasssacesscasoss3
Paller/pillow blockeseososcscccscescscsccscscccscosscscssscscscscsasocsl
Boulon (1/2" NeFe x 1 3/4" Lo gr.8)/

bolt (1/2" NeFe X 1 3/4" Lo gre8)ecccscsccccccccccoccsccccoscacssoseosl
Rondelle (17/32" x 1 1/16" x .090")/

washer (17/32" x 1 1/16" X ¢090™)ccccoccccccccccccscscsoscscsccscscssl
Ecrou (1/2" NeFe)/nut (1/2" NeFe)essossocsscsoccossssosssssscsassssss?
Arbre d'entrafnement/drive shafteesccessscsccoccosscsccccssccssssssssl
Clavette/keyecocecccocccscocscncccooscoscsocosccscasocessscssscssscsnsl
Joint (complet)/driven shaft joint ass'yecessoccscsccscccescoscssccssl
Fourche/driven shaft Jointeeccecccccccccsccscssccccosscsccscscsccsssnsd
Croisillon (avec anneau fermoir)/

driven shaft cross (with snap ringlesccscccccccsccscoccscocoscoscssssccscs
Fourche/splined sleeve yok@eceossscscsosocsssscscscssssscscossssscsassl

]

SECTION 24/6

05/84



TREUIL / WINCH

3
:

REAR WINOH AMU-S-I8F
TREUIL ARRIERE AMU-S-12F

SECTION 24/7 05/84



TREUIL/WINCH

NO REF

NO PIECE

REFe NOs  PART NO.

DESCRIPTION OTE
QTY

*1 624 0447 00 Arbre d'entrafnement (11" de longueur)/drive shaft (11" |ong)ecesecssl
2 103 0027 00 - Joint (complet)/drive shaft ass'yeecscesccecesscsccoscessecscscssscsssl
3 103 0126 00 Joint (complet)/drive shaft ass'yecceccccseccscccsccscssescoscsscssssl
4 623 0046 00 Clavette/keyeooooocscooscosccosccssscsccsccosccssccsoosscoscccsssscssl
5 365 2015 00 Vis (3/8" NoCe)/set screw (3/8" NeCodesoccsosssocscsoscscscscscssscssel
6 624 0446 00 Support de treuil (gauche)/L.H. winch supporteececcscsccccccccsscccccssl
7 624 0414 00 Support de treull (drolte)/ReH. winch supporteccecccccsccccccccccccesel
8 301 6153 00 Boulon (1/2" NeFe x 1 1/4™ Lo gr.8)/
bolt (1/2" NeFe X 1 1/4" Le greBlecocccscscsccscsccsccccscccesossnssslh
9 392 0028 00 Rondelle de siireté (1/2")/lockwasher (1/2")eccccccccccsssssccsscscscslb
10 389 8042 00 Ecrou (172" NeFe)/nut (1/2" NeFedeoscsscscscoscssssccsscscsssssssssslf
*1 624 0314 00 Cale de 20 ga./plilow block shim 20 gacecccccecececcsccccscsscsssccccsl
11 624 0391 00 Cale de 1/8"/pillow block shim 1/8"cececccceccscsccscscescsccscscosco
1 624 0237 00 Cale de 1/4"/piliow block shim 1/4"cecccccscccscsccsosscscsscscsscscssl
12 105 4021 00 Palier/pillow blockeseeoscscscscccsccosecscsocscecscscscscssscssccssces?
13 300 8162 00 Boulon (1/2" NeFe x 3 1/2" Le gr.5)/
bolt (1/2" NeFe X 3 1/2" Lo gre5)ecccccccescocsccccsccscsscsccsssccscl
14 391 0029 00 Rondelle (17/32" x 1 1/16" x .090")/ .
plain washer (17/32" x 1 1/16" X ¢090")ccoccocccocosccosocoscccsccssonl
15 387 2028 00 Ecrou (1/2" NeFe)/nut (1/2" NeFe)eooocsscccccccsssscsscscsssscscsscsal
*16 624 0448 00 Arbre d'entrafnement (9% de longueur)/driven shaft (9" long)eceesccssl
17 662 3005 00 Roue dentée (12 dents)/sprocket (12 teeth)ecccccessscocsccscsscssssosl
18 365 2001 00 Vis (3/8" NoCo x 3/8" L.o)/set screw (3/8" NeCe X 3/8" Ledocscscsccoccsl
19 108 2001 00 Graisseur a pression/grease fit+Ingeccccccscecccscccccccccccscccsssss?
20 116 0019 00 Treull (AMU5-12F)/rear braden winch (AMU5=12F)ccecccccccccccccccscscsl
21 624 0268 00 Cale/shimeccocccscccccosccccccoscesconcssecocssoososscsccccscsssccscassfoRe
22 300 8254 00 Boulon (3/4" NeFe x 1 3/4 "L. gr.5)/
bolt (3/4" NeFo x 1 3/4" Lo gre5)eccccsccccscccsecscccscccscscsscoscel
22 301 6259 00 Boulon (3/4" NeFe x 2 1/2" L. gr.8)/
bolt (3/4" NoFe X 2 1/2" Le greBlecccccccccsccccccsscoccccccssoscsssel
23 392 0035 00 Rondel le de sfireté (3/4")/lockwasher (3/4")cceccescsscsccoccsssscssccs
24 380 6035 00 Ecrou (3/4" NeFe)/nut (3/4" NeFo)ecosssecssosooscssoseonsssoosscsssssed
25 662 4017 00 Roue dentée (15 dents)/sprocket (15 teeth)ececccscccssscccosscsccccsssl
26 Fourche/splined sleeve yok@esosososocccsscosccsscsscsscsssocssonscssel
27 112 1029 00 Chafne/drive chalneecesccosccsscosccsccscscssccossssosssosssossscsscssl
28 112 6003 00 Maille de raccord/connecting linkeecceoccceoccccccssoccocccsccoscscncel
* 29 624 0449 00 Protecteur/winch cable guardeeccccccscccscscccsssccsscsosscccsssocccssl
30 300 9043 00 Boulon (5/16" NeFe x 1" Lo gre5)/
bolt (5/16" NeFe X 1" Le gre 5 BePe)ocoossccccccccccccscosscccsoscscccsd
31 396 2022 00 Ecrou (5/16" NoFe)/nut (5/16" NeFoe)eoosossccccacssssssccsccsssscscsccd
32 399 8012 00 Rondelle de siireté (5/16")/lockwasher (5/16")eccccceocccccccscsssssssd
33 103 0063 00 Anneau fermoir/snap ringececccscsccccccecsscscscsccscscosccscsccccsesel
34 Fourche/driven shaft jolnteeccccscccccccssscccscccccsccssccoscssscccssl
35 103 0023 00 Crolsillon (avec anneau fermoir)/
driven shaft cross (with snap ring)ecccccccccccscccococsococcccocscse?
*Note: Ces pléces ne sont pas disponibles *Note: These parts are not avalilable for servicee.

pour le service.

SECTION 24/8

05/84



HYDRAULIQUE / HYDRAULIC

e,

(A%

” it
O —- XZsSELS O L
T
6€ ©
| I
Nﬂ“\.\\ TED W7

4

.w.«s.‘\inv
O—‘ V I\W.\m\)\mk
s A\ {

=

mw
Z3TwrrR S .\\NI\

&)

Y

05/84

SECTION 26/1



HYDRAUL 1QUE/HYDRAUL IC

NO REF
REFe NO.

W N

~N Oy U

10
11

12
13
14
15
16
17

18
19
20
21
22
23
24
25
26
27

28

29

30

31

32

33

34

35

36

37

38

39

NO PIECE
PART NO.

662
108
626

108
115
108
626

626

108
680
626

108
680
108
662
408
107

108
115
115
108
626
108
108
662
108
107

626

108

108

108

606

626

107

107

626

107

107

108

6076
5403
0857

4005
0022
4032
0479

1575

4033
1117
0768

4048
0985
0014
6020
8024
3001

5202
3232
3233
7043
0516
7005
7019
6033
8007
3002

0751

4054

7011

5193

0183

1468

3001

3002

1472

3002

3001

0048

00
00
00

00
00
00
00

00

00
00
00

00
00
00
00
00
00

00
00
00
00
00
00
00
00
00
00

00

00

00

00

00

00

00

00

00

00

00

00

DESCRIPTION

1 M.Ce
Pompe/pumpesecccecsccscocsccscoccscosoconccsssccsccososcoscsscccs |
Raccord/elbow adaptereescscccccccccscscsscscsccccccsccccocscsss |
Boyau a HeP. (munl de raccords) (3/8" dia. x 8" L.)/

HePo hose (with fittings) (3/8" diae X 8" Le)ececescecocesscacs 1
Coude 90°/elbow 90®cceccsscccscscccccscsccssoccosesosccssacassos |
Dispositif de partage de |%&coulement/flow dividereecececcceccsces 1
Raccord en "T"/external fare teccccoccccscscccsccsccscscscsccscs 2
Boyau (muni de raccords) (3/8" dia. x 16" L.)/

bulk hose (with fittings) (3/8" diae X 16" Le)ecocsccscscccecscs 2
Boyau (muni de raccords) (3/8" dia. x 18" L.)

bulk hose (with fittings) (3/8" diae X 18" Le)ecscccboccossccce 2
Coude 90°/elbow 90°%ccececscsccsccesccosssssccccsasscscsssocssas
Cylindre de direction (complet)/steering cylinder ass'yecsococsss
Boyau (muni de raccords) (3/8" dia. x 60" L)/ ,

bulk hose (with fittings) (3/8" diae X 60" Le)ecosccsccsccsscss
Tuyau (male)/male pipEecccccccsssccccsocossscescsscsssscscssssss
Valve (compléte)/control valve ass'y................,..........
Coude 90°/street elbow 90%cceccsccccccccsccosscccscssscessscoss
Rallonge/valve extensionessceccccccsccccccccsococscscsoscssccsss
Collier de serrage/worm gear hose clampeeccsccscecccsccccscscscs
Boyau (5/8" dia.) (multiple de 12%)/

paragas hose (5/8" dia.) (multiple 12")cccccscccccccccssccccccs =
Doullle de réduction/reducing bushingseccscocccscessccscssssscss
Filtre (huile)/oll filtercececsccossccccccsccscsccsccoscosscoss
Noyau du filtre/oil filter elementecccscccccccscsccscscscoccscce
Manchon flleté/close nipplececcocsccccccssssssccssscsssccsscsce
Réservoir d'hulle/oll tankecescosoccccccssscscsscscssscssscsscn

N U

NN = = NN

Bouchon/plugeseccccsccsccccossccscscssocscssscsocsscssosscsscss
Coude 90°/elbow 90°%cceocccscsssscosscccsscsscossssscscssscsscsse
Manchon filet&/half nipplecceccccscccccccsscscccsssccccossssson
Collier de serrage/worm gear hose clampesccscscescscscesoscsccos
Boyau (1" dia.) (multiple de 12")/

paragas hose (1" dia.) (multiple 12")cccccccccccccsccscscsccses =
Boyau de trop plein (muni de raccords) (3/8" dia. x 63" L.)
overflow hose (with fittings) (3/8" diae X 63" Le)esccccscscoss =
Raccord en "T"/street te€cccscccocccocscsscsocccccsssscscsssosss |
Coude 90°/street elbow 90°csccscscsccescocccssocsssccosccsscsas |
Raccord/bent stem adaptereccsscceccccccssoccscccssccoscosscoscsss 1
Boyau a HeP. (muni de raccords) (1/4" dia. x 20" L.)/

HePs hose (with fittings) ( 1/4" diae X 20" Le)escccccscccscscs 2
Boyau de trop-plein (muni de raccords) (3/8" dia. x 78" L)/
overflow hose (with fittings) (3/8" diae X 78" Le)ecocoecscscsos 1
Boyau (5/8" dia.) (multiple de 12%)/

paragas hose (5/8" dla.) (multiple 12")cccccccccscccccscccsccsesAeRo
Boyau (1" dfa. ) (multiple de 12")/

paragas hose (1" dia.) (multiple 12")ccecccscccccccccscccsosscsAsRos
Boyau de trop-plein (munl de raccords) (3/8" dias x 105" L«)/
overflow hose (with fittings) (3/8" diae x 105" L)eccccccsccoscs =
Boyau (1" dia.) (muitiple de 12")/

paragas hose (1" dia.) (multiple 12")cccccscccsccsccccccsccsccs =
Boyau (5/8" dia.) (multiple de 12%)/

paragas hose (5/8" dia.) ( multiple 12")eccccccccccsccosscscccs —
Raccord en "T" (m8le)/male teGeecccccccsscssscscssscccsssssscss |

N NN = = (o = = -

SECTION 26/2

oTE
oTY

2 M.C.
1
1

N = = o

N WU

>
NN = —= NN

N NN == == (N = = = O

A.R.

- o -

6 M.Co
1
1

N =4 =

NN —= = NN

NN N = s (N = s =

05/84



HYDRAULIQUE / HYDRAULIC

SECTION 26/3

05/84



HYDRAUL [ QUE /HYDRAUL IC

NO REF
REF. NO.

-
O O p N

11

12
13
14
15
16
17
18
19
20
21

22
23
24

NO PIECE
PART NO.

662
399
300

121

301

118

18

118
118

118
405
118
114
118
118

6076
8011
9083

2016

2091

1040

1023

1039
1031

1026
4038
1027
0143
1029
1030

00
00
00

00

00

00

00

00
00

00
00
00
00
00
00

DESCRIPT{ON OTE
oTY

Pompe hydrauiique de ta direction/hydraulic steering pumpecsscescssscel
Rondelle de siirete (3/8")/lockwasher (3/8")ececcccossssascssscosccsoe?
Boulon (3/8" NeFe x 1" Lo gr.5)/

bolt (3/8" NoFe X 1" Lo gre5)eccscccsccsscccsescscnscocososcesoosocnnocl
Trousse de raccord de la pompe hydrauilque/

hydraulic pump adapter kitecesccscocoscsscscccsccosssosocsosscascsansl
Vis/manlfold sCreWesseoscsescscoccccssscsocccscsscssosessancecscnsnnosd
Couverclie/pump cover ass'yeccocccoscesescesssssssoescssccccosasososssl
Boulon/boitecessoccocosasescocsoscsoccscccosocssoccocccaccsocassccsosl
Chevllle/valve retalner pincescscccscscscscssssososcccscssssscscacscal
Ressort/valve sprifngeecsccccccsecscesscscosccscssscsescososacsesocsocsol
Valve/control valvessscssssescscccsosssssoscosssscssssssssccassscasssl
Bouchon/control valve plugecccsccscecsescsscsscessosossssossescsscssel
Ressort/pressure plate springeccessccscscscescscccccesscsssscsocscncsal
Piaque/pressure platescccccscsccscacccoscsscsscscsccsnssascsesosnsssaccel
Cheville/pressure plate pincccccscccsccoscccsccsacssocscosscsnosscasesc?
Trousse de la cartouche/cartridge kitsecsoscscesscecssscssssssscssnsal
Ensemble de rondelle d'étanchéi+é/seal kiteossscscscossssscccossssossl
Bouchon/body plugesesccescossscosesecoscoccecoscccssossooscsacsascocss!
Anneau fermoir (petit)/snap ring (small)ecsccssscsossscosccscscscecsnl
Roulement/shaft bearingececssscecsssosssscoocsscsssscsssvoossscosonsel
Arbre/pump shafteccsccesccccscsscsccascscsscsscccsssscsccoccoscesocsol
Clavette/pump shaft keyescecesoscssosccosccessscsososooscesconasosceanol
Anneau fermolir (large)/snap ring (large)ececscecscscscsccsccsccoscccnsl
Tubulure de la pompe/pump manifoldesssccessscecscsccssscssscccscnscsssl
Rondel le/manifold washereesesscsosceccsoscsccccscscssoscsosccncsssconssol

SECTION 26/4

05/84



HYDRAULIQUE / HYDRAULIC

SECTION 26/5

05/84

™

i



HYDRAUL {QUE /HYDRAUL [C

NO REF NO PIECE DESCRIPTION OTE
REF. NO. PART NO. oTY

1 680 098 00 Valve hydraullque (compléte)/control valve ass'yesecoscocccsccsscscscssl

2 114 0110 00 Polgnée/handle gripecccccsscscccscasscssccsascocscoscssceseoososssossl

3 626 0761 00 Levier (gauche)/L.H. control armesssccsccccscccoccssccsccccocccsosscccsel

4 626 0760 00 Levier (droite)/Re.He. control armesccccecccsscccccccssscsscssssssossasol

5 662 6049 00 Cheville/plneccsccscscscescsccscocooosssscescocscscccoscscaccccossesocl

6 114 0041 00 Cheville/pinecsceccscecoscccccoccsocsocssscccccossccscsssosoosecoosesssl

7 371 0006 00 Goupille (1/16" dia. x 2" L.)/cotter pin (1/16" diae x 2" Ledocccsces?

8 112 6004 00 Mallle/off set Iink (with pin)ececcscccccsocscccacscocscscscccssossssscl

9 626 0441 00 Rondel le/washereccccscesocoscscescsccsossoscsccscscscssososscscoscscocl

10 114 0222 00 Ressort/control valve return springeecccsccscscscccsssccscscscsscosscoe?

1" 626 1121 00 Ecrou/control valve spool seat Nuteeccccosccscscccccscocccccccsccscscel

*12 626 0759 00 BAt1/b0dy ValVeoessssscssssscasessscscssscscscsscsssssscsscsscsoscssal

13 106 0020 00 Joint torique (11/16" x 1/2% x 3/32")/

"O" ring (11/16" x 1/2" % 3/32")ccocesceccsccsccccccscscccsscscsscsssl

14 626 0912 00 Tige de distribution/control valve spoOleecccccscscccsscsccocscococose?

15 106 0019 00 Joint torique (1" x 3/4" x 1/8")/ "0" ring (1" x 3/4"™ x 1/8")ecsccsce?

16 626 1120 00 Appui/control valve seatsccccsccssscsccccccsscscccsscscsosccosocscsssesl
*Note: Cette piece n'est pas disponible *Note: This part Is not avallable for service.

pour le service.

SECTION 26/6

05/84



HYDRAULIQUE / HYDRAULIC

SECTION 26/7 05/84



HYDRAUL {QUE/HYDRAUL IC

NO REF NO PIECE DESCRIPTION oTE
REF. NO. PART NO. oTY
1 680 1117 00 Cylindre de la direction(compiet}/steering cyiinder ass'Yeceescscsscoc?
2 606 0038 00 Fourche ajustable/adjusting clevisscecccoccsscccscsascoscsaccosscecsse?
3 380 6030 00 Ecrou (9/16" NeFo)/hex nut (9/16" NeFodeoecooeososcocosccscssssssssss?
4 115 0022 00 Dispositif de partage de 1'&coulement/fiow divider (50/50)eccccccccocl
5 301 7049 00 Boulon (5/16" NeFe x 2 1/2" L. gr.8)/
bolt (5/16" NeFe X 2 1/2" Lo greB BePodessccocooccesccsccssccsecssscne?
6 399 8012 00 Rondelle de siireté (5/16")/1ockwasher (5/16")cscoccocccscoscccscssscs?
7 396 2022 00 Ecrou (5/16%" NeFo)/hex nut (5/16% NoFo)ososocssocosssococscossscssccs?
*8 606 0180 00 Support (valve)/valve bracketcscessccsscoscccccscocoassscsscssnccossal
9 365 0014 00 Boulon (5/16" N.Co x 5/8" L.)
boit (5/16" NoCe X 5/8" Lodecoccccscacoecccocscscscseososscccoscccseocd
10 606 0130 00 Penture (valve)/valve hingeceecccoosscccoccccccsccccsscccsosscscansscssl
1 606 0131 00 Ressort/springecsccscccocscscscesccscscscascccsscsosocscsoosssscscsns]
12 300 8061 00 Boulon (5/16" NeFe x 5 1/2" Lo gre 5)/
boit (5/16" NeFe % 5 1/2% Lo gre5)escccsccoccccccocecoccoccessscscacossl
13 387 2022 00 Ecrou (5/16™ NoFe)/hex nut (5/16™ NoFe)eeeossssscococacscsscsscsassss?
14 626 0516 00 Réservolir d'hulle/ol! +ankeesseceoscecessscscocscsssscsscosssccnssssal
15 305 2040 00 Boulon (5/16" NoF. x 1/2% Lo gre5)/
bolt (5/16" NeFe x 1/2" Lo gre5)ececcsscccccsccscoscococcscoccscsocosol
16 399 8012 00 Rondelle de siireté (5/16")/1ockwasher (5/16")ceccccoscsccsccsscssssss?
17 396 2022 00 Ecrou (5/16" NoFe)/hex nut (5/16" NeFedeosooossosssscscscssscssssscss?
18 115 3232 00 Filtre (complet)/ofl fliterccccecsscssecscscccccscoscooccooscasccsccsasl
19 115 3233 00 Noyau/oll fliter elementscccccscosccscscsosscocccesasccescconcccocnnsl
20 114 0356 00 Bouchon/o11 +ank Capesccsscsccsccsssasosccoscsccsocoosocasccssosasensl
, 21 107 9014 00 Protecteur/grommetescscescssccscscscocscosssscascccosccscssacassccsscs
% 22 414 1152 00 Attache/t1e rapececscosescecsscasscassscssacassssssscsesssssscssssosasl
*23 626 1548 00 Boftier du cylindre/cylinder housingesscoosoccccsssssssscssacoscsssosa
24 106 9003 00 Culr embouti/brake cylinder Cupecccccscsccococscsssscosoccscsscsscsssl
25 626 078 00 Tige de plston/piston rodeeccsccsccscsccscscoscsccossosscscscosecosscss?
26 372 1126 00 Chevilie (1/8" dia. x 1 1/8" L.)/
rolf pin (1/8" diase x 1 1/8" Lo)esococsccsoccscoscsccscscocosoescsnscnl
27 106 0011 00 Joint torique (1 3/8" x 1 1/8% x 1/8%)/
0" ring (1 3/8" x 1 1/8% X 1/8%")cccsccscccoccccscsscscosnccssccaoosnl
28 626 0787 00 Tige de plston/piston rodecsccsccesccssscscecocssscscsssssescsnsosscnal
29 626 0418 00 Bague d'espacement/piston spacercecsccsccccscsccescsssesccoscssssccssad
30 114 0329 00 Ressort/piston return springeccecscscccessccscssosccscssscsscsssscocssd
31 626 0419 00 Bouchon de cylindre/cylinder capeecccsccsccccscscecosccccssccosssscsc?
32 365 2017 00 Vis (#8 NeCo x 3/16" Lo)/set screw (#8 MeCo X 3/16™ Lodosccocsssscscss?
33 114 0433 00 Purgeur/bleederccesccsesscsccocscsoscscsscsooscsssssssccossscssssssssl
34 626 0788 00 Doutile/stopper bushingeseoccocccsccscscosessccscocsscoescacsaccsscesol
3% 630 0001 00 Support (cable du prise de force)/P.T.0. cable bracketessssosscocssssl
36 106 0067 00 Joint torique (1 5/8" x 1 1/2" x 1/16")/
 non ring (1 5/8" x 1 1/2" x 1/16")ccccccccosccccccscoccssssscsocssnsel
37 106 0014 00 Joint torique (7/8" x 3/4" x 1/16")
"O" ring (7/8" x 3/4" % 1/16")ccccoccccscsccsccesoscssscocsocsnsocscel
*38 626 1544 00 Bouchon/cylinder capescccocssscccsscscscososocscscscssosccsocsososcssel
39 371 9024 00 Anneau fermoir/snap ringscccccsscssocscocccoscoscoccsccssosccoocecnssl
*Note: Ces pleces ne sont pas disponibles *Note: These parts are not available for service.

pour le service.

e

SECTION 26/8 05/84



PRISE DE FORCE / P.T.O.

SECTION 30/1

05/84



PRISE DE FORCE/P.T<0.

NO REF NO PIECE
REF. NO. PART NO.
- 103 4085 00
- 103 4092 00
1 103 4081 00
2 103 4086 00
3
4 103 4070 00
5 103 4071 00
6
7 103 4072 00
8
9 105 0124 00
%A
10
1 103 4050 00
12
12
13 103 4069 00
14 103 4079 00
15 103 4078 00
16
17 103 4077 00
18 103 4076 00
19 103 4075 00
20 103 4074 00
21 114 1056 00
22
23
24
25
26
27
28
29 102 2005 00
30 103 4073 00
31
* 32 103 4052 00
46 103 4088 00
- 103 4061 00
47 103 4063 00
48
48 103 4065 00
48 380 9019 00
51 301 2001 00

#Note: Cette piéce n'est pas disponible
pour le servicee.

DESCRIPTION oTE
QTY

Prise de force (complet) (avec treull avant)/

power take off ass'y (with front winch)eecececcsccccocosccsccoscnccccssl
Prise de force (complet) (avec treull arriére)/

power take off ass'y (with rear winch)ecesccoccoscoccccccoccsssscccsal
BofTtier/PeTe0s CASGececccccsscccscosscscccscsoscscssscsssosccccossaocsl
Engrenage/input cluster geareececccccccccsceccsccsossccscsscsccsscccocsal
Cone de roulement/input gear bearing CONGessccccscsscssccccscsscscsss?
Trousse de bague d'espacement comprend: DESCRIPTION

Input gear spacer kit consist of: DESCRIPTION:cecccccccccsccccccscossl
Bague d'espacement 055" d*épalsseur/input gear spacer 055" thick
Bague d'espacement .060" d'épalsseur/Input gear spacer .060" thick
Bague d'espacement 065" d'épalsseur/input gear spacer 065" thick
Bague d'espacement .070" d'&palsseur/Input gear spacer 070" thick
Bague d'espacement .075" d'épalsseur/Input gear spacer 075" thick
Arbre/input gear shafteecsccsccsccseccccccscsoccsccocsocsscocoscssansl
Vis/Input shaft set screweececccccscsccscecsccscscecoccsssscoscscsonal
Chapeau/output end bearing Capesccccccsscscccsccscssccsesosocscccscssl
Cuvette de roulement/output & closed end bearing cupscesccscssccsccccd
Cone de roulement/output bearing coneeccescccssccccecccccscscosccccsssl
Cone de roulement/output bearing conGececsssssccccssscsssscssscasssosl
Boulon/cap SCreWscesecescscoscccscesccsocscccsocscssconsssscsccsscscsih
Rondel le d'&tanchéit&/output shaft oll sealecccsssccccscccccsscssccsal

Joint d'étanchéi+é .010"/bearing cap gasket ¢010MecccccccssccscscscsAoRoe
Joint d'é‘fanché‘fé .020"/bear|"g cap gaske‘f 0020"cc000e00000000000s0AcRe

Engrenage (19 dents)/output sliding gear (19 teeth)ecccoscccsccccscccsl
Arbre/P.T.0e output shaftececsccccscecccescscscsscccsssccscosccsccccsl
Clavette/output shaft woodruff keyeeeececoocococcecascossccossccccssonsl
Anneau fermolr/output shaft snap ringeecceccccceccccccccccscsccccccscscs?
Chapeau/closed end bearing capesccccccsccccsccccsssossscsscscssssscsel
Engrenage/reverse Idler gearscccccecccscccscccscsccsssscocscccncscscosl
Bague d'espacement/reverse idler gear spacereecsecccccccsccecsccssccccccssl
Arbre/reverse ldler shaftecscscsccccscsccccscscsocscscscscscoscscscsnl
Clavette/woodruff Keyeceececosceocccscsesssscsosocccscscsocccosscscccossl
Levier & couvercle (complet)/shifter lever & cover ass'Yeececececoccooel
Boulon/shifter lever cap SCreéWesscccccsscsccssccscssscscssccssscccacsl
Rondelle de siireté/shifter lever lockwashereesscsssssssssssssscscssssl
Levier/shifter leverecescccccsoccscocecoscsccsoscscscoccccescsocsccsssl
Rondel le/shifter lever washercescceccsccscccccscccssoscsccscsscscsccssel
Couvercle/shifter coversecssccoscscescscsscscscsosooscscscecsssnscscsl
Ressort/shifter ball springecccecccccccscscsosccsccccsccscssccccccossl
Bille/shifter spring ballecocscccscccocsccccccccsccscccccsccsscsaccoocsl
Plaque d'embrayage (complet) (avec joint torique)/

shifter plate ass'y (with "O" ring)ececcecccoccccccoccccccccoccoccssoscssl
Boulon/shifter cover cap SCreéWecsccsccccccccscscecssoccscccoscscscoscd
Joint d'étanchéi+é/shifter cover gasketecsscssccsscsssssssscsscccscssl

Joint d'é'fanché'fé/PoToOn mounﬂng gaske‘h-.-........................A.R.

Cable/control Wire 8SS'Y ..cceccccccccsscccsccscsccccscsssssscssccasl
Support/control wire bracketeececsccccscsccsccoccosssocssccscessccocsl
Support/swivel bracketecsccescocsscsccscccoscoccscosccoccsccscsscssssl
Cheville/pivot pinecsccccscccscsccccsssccssccsscosccsscosssssssccssccsl
Ecrou (1/4" NeCe)/hex nut (1/4" NeCe)ecesosssescsssssassssscsascssscsl
Boulon (1/4" NeCe x 3/4% Lo gr.5)/

hex cap screw (1/4" NoCex 3/4" Lo gre5)esccccccccsccccccccsscsccscssal

#Note: This part Is not avallable for service.

SECTION 30 /2

05/84



OUTIL & DECALQUE / TOOL & DECAL

10
|

TRANSMISSION

® ®
® @

PULL TO STOP ENGINE
PUSH BEFORE STARTING

CAUTION

Proceed with extreme
caution when using hydraulic
steering in high-speed

F_

L.
|

1"

MUSKEG
|

3

® ®

FASTEN
SEAT BELT

TIRE PRESSURE

MAINTAIN A STRICT MINIMUM
OF 100 LBS. MAXIMUM 110 LBS

WARNING

The operation of a tracked
vehicle off highway 1s
hazardous. Do not operate
this vehicle until you are
fully conversant with the
contents of all appropriate
instruction manuals.

AVERTISSEMENT
Conduire un vehicule muni
de chenilles, hors des
routes, comporte certains
risques. Vous vous devez
de lire tous les manuels
concernant ce vehicule
avant de le conduire.

MISCELLANEOUS/DIVERS 1

5

05/84



OUTIL & DECALQUE/TOOL & DECAL

NO REF

NO PIECE

REF. NO. PART NO.

DESCRIPTION oTE
oTY

1 114 0418 00 Décalque "Bande décorative des cOtés"/"side strip" decaleececcecocsosss]
2 180 5008 00 Décalque "Bombardier® (4" dia.)/"Bombardier” (4" dia.) decaleecesossssed
3 114 0668 00 Décalque "Muskeg"/"Muskeg" decalecsccsscccccccscscsscscssccosssccssssl
4 114 0667 00 Décalque "Carrier"/"Carrier" decalecscsccccscsscsosscssssossscsssosssl
5 114 0666 00 Décalque "Diese!™/"Diese|" decalessscsscscosccossosscssscasssssssnsssl
6 114 0192 00 Décalque "Dlagramme de vitesses"/"Speed diagram” decalesccscccccccccssl
7 114 0304 00 Décalque "Pression des pneus 100 min. 110 max"/
"Tire pressure 100 min=110 maxe" decaleecscoccsscccscscoossscecossoscssl
8 114 0300 00 Décalque "Attachez votre celnture de sécuri+é"/
"Fasten seat belt" decaleccsccsscocccccscccsscoosssosssscoscoscsscsssl
*9 114 0655 00 Décalque "Tableau de bord"/"dash" decalesesecsssccssscsssscsssssssassl
fo 114 0267 00 Décalque "Arrét du moteur"/"Stopping engine” decalesccccocscocccscscal
11 114 0130 00 Décalque "F=L" (réservolr d'hulle hydraullque)/
"Full = 1ow" decalecscscccsccsccscccosscsocescsscscscccsscsooosonsoesl
12 114 0372 00 Décalque "Direction hydraulique"/"Hydraulic steering” decalessscccccecsl
13 629 0005 00 Clé pour chapeau de moyeu/hub cap wrencheecssccosssccssscssscccsssccsl
14 629 0008 00 Dispositif de drainage (purgeur) de tendeur de chent!le/
track adjuster bleederccscscscsosccccscccsscoscoscscccscscsocosssacssl
15 180 1111 00 Catalogue de pleces (Bombardier)/parts manual (Bombardier)ecoscesoscsl
15 180 0061 00 Manuel du conducteur (Bombardier)/operator's manual (Bombardier)eessol
16 121 2004 00 Catalogue de pieces (Perkins)/parts manual (Perkins)eececcscocscccsssl
16 121 2005 00 Manuel d'instructions (Perkins)/instruction manual (Perkins)essscscocol
17 180 4072 00 Gulde de conduite (frangals)/safe driving guide (french)esecsscccscesl
17 180 4073 00 Gulde de conduite (anglals)/safe driving guide (english)ececcssccsscsl
*18 114 1004 00 Décalque "Avertissement"/"Warning operation” decaleecscsscccococssscssl
* - 114 0712 00 Décalque "Filtre 3 air" (non 1llustre)/
"Alr cleaner" decal (not illustrated)escccceccccscoscsccscsscsascccsanl
- 680 1126 00 Trousse d'outils/tool box kiteceseecsecccsscsccsscsscscsscsccsescsssol
*Note: Ces pléces ne sont pas disponibles *Note: These parts are not avallable for service.

pour le service.

MISCELLANEOUS/DIVERS 2

05/84












